1030 GRAIN HEADER
0B GENERAL INFORMATION

General Information

1 PART NUMBER REFERENCES LISTS

OZRTS1404 KORT TORPEDA H 0G ¥V TOAPEDO DIV.EH.R+L TORFEDOAST .KUR2 R+L DIVIE. TOAPILE COURT 1 PO4.2-
502 D2A251602 TORPECUNTRANK ¥ Ev ETRAW OIVIOEE L. STROHABTEILER L. DIVINEUR TORPYLLE G 1 2.3-4
902 24251403 TOAPECOSTRAGX H §V STRAAW DIVIODER R. ETROHARTEELER R. DIVINEUR TORPILLE D 1
00F DFARGLE24 NTRASKILLERGPIUE Bv STAAM DIYIOCR FOIMT HALNTEILERERTTZ SAINT DU DIVIEEUR 2
004 DEOAESE00 FLADRUNDSKAUE ECHEW FLACHRUMDSCHRAUGE vIg L]
003 DRUADUA7L SKIVE WASHMER SCHEIBE RONDEL LE ]
00d DA1lOATAI0 LASEMNTRIK LODCK NUT QAESEMHUTTER ECROU [

DZNZEIA0S TORPEDOATRABK LAMG TORFEDOUIV. LONG R TORFPEDOABT. LANDG R DIVIS.TORPIL. LONG 1 POE.7-3
07 DIE211124 STRABSKILLER ETRAN DIVIDER BTRIHABTEIL ER DIVIREUN DE PAILLE 1 1

i) EXPLANATION

SOLA ILLUSTRATICN REFERENCE NUMBER
S0oL.8e PAAT NUMBER

COL.C.DLEF DESGRIPTICN

LG QUANTITY REQUIRED

COLH AEMARKS

il SPECIAL NOTES
ALL PARTS FOR THIS PRODUCT ARE SHOWN IN THE ORDER OF MOUNTING.

THE DESIGNATIONS: RIGHT. LEFT, FROMT, AND REAR, ARE TO BE UNDERSTQOD: SEEN IN THE DIRECTION
OF TRAVEL.

THE MAIN SPARE PARTS LIST IS DIVIDED INTD CLEAR SECTIONS. THE TEXT SHOWS SPRRE PART NQ.,

DESCRIPTION, NUMBER OF PCS AND — FOR NEW PARTS - MACHINE/TABLE NO., STATING DATE OF
INTRODUCTION OF THIS PART. IF NOTHING ELSE IS STATED, THE PART SUITS ONLY FROM THIS NO.

v} SYMBOLS
DUE TO LAGK OF SPACE SOME ABBREVIATIONS AMD SYMBOLS HAVE BEEN USED:
+ THE PART CAN BE USED IN NEW AS WELL AS IN OLDEA MACHINES

N A NUMBER OR A CHARACTER IN SRACKETS REFERS IN EACH CASE TO A SOURGE STATED AT
THE FOOT OF THE FAGE.

F VALID FAOM MACHINE/TABLE NO.,

T VALID UP TO AND INCLUBING MACHINE/TABLE NO.
CR  REDCCOLOUR

2B BLACK COLOUR

We reserve the right to alter specifications and design’without notice.




1030 GRAIN HEADER

0B GENERAL INFORMATION

Ref Part Number

Qty

Description




1030 GRAIN HEADER
0B(01) GENERAL INFORMATION

General Information

1 PART NUMBER REFERENCES LISTS

OZRTS1404 KORT TORPEDA H 0G ¥V TOAPEDO DIV.EH.R+L TORFEDOAST .KUR2 R+L DIVIE. TOAPILE COURT 1 PO4.2-
502 D2A251602 TORPECUNTRANK ¥ Ev ETRAW OIVIOEE L. STROHABTEILER L. DIVINEUR TORPYLLE G 1 2.3-4
902 24251403 TOAPECOSTRAGX H §V STRAAW DIVIODER R. ETROHARTEELER R. DIVINEUR TORPILLE D 1
00F DFARGLE24 NTRASKILLERGPIUE Bv STAAM DIYIOCR FOIMT HALNTEILERERTTZ SAINT DU DIVIEEUR 2
004 DEOAESE00 FLADRUNDSKAUE ECHEW FLACHRUMDSCHRAUGE vIg L]
003 DRUADUA7L SKIVE WASHMER SCHEIBE RONDEL LE ]
00d DA1lOATAI0 LASEMNTRIK LODCK NUT QAESEMHUTTER ECROU [

DZNZEIA0S TORPEDOATRABK LAMG TORFEDOUIV. LONG R TORFPEDOABT. LANDG R DIVIS.TORPIL. LONG 1 POE.7-3
07 DIE211124 STRABSKILLER ETRAN DIVIDER BTRIHABTEIL ER DIVIREUN DE PAILLE 1 1

i) EXPLANATION

SOLA ILLUSTRATICN REFERENCE NUMBER
S0oL.8e PAAT NUMBER

COL.C.DLEF DESGRIPTICN

LG QUANTITY REQUIRED

COLH AEMARKS

il SPECIAL NOTES
ALL PARTS FOR THIS PRODUCT ARE SHOWN IN THE ORDER OF MOUNTING.

THE DESIGNATIONS: RIGHT. LEFT, FROMT, AND REAR, ARE TO BE UNDERSTQOD: SEEN IN THE DIRECTION
OF TRAVEL.

THE MAIN SPARE PARTS LIST IS DIVIDED INTD CLEAR SECTIONS. THE TEXT SHOWS SPRRE PART NQ.,

DESCRIPTION, NUMBER OF PCS AND — FOR NEW PARTS - MACHINE/TABLE NO., STATING DATE OF
INTRODUCTION OF THIS PART. IF NOTHING ELSE IS STATED, THE PART SUITS ONLY FROM THIS NO.

v} SYMBOLS
DUE TO LAGK OF SPACE SOME ABBREVIATIONS AMD SYMBOLS HAVE BEEN USED:
+ THE PART CAN BE USED IN NEW AS WELL AS IN OLDEA MACHINES

N A NUMBER OR A CHARACTER IN SRACKETS REFERS IN EACH CASE TO A SOURGE STATED AT
THE FOOT OF THE FAGE.

F VALID FAOM MACHINE/TABLE NO.,

T VALID UP TO AND INCLUBING MACHINE/TABLE NO.
CR  REDCCOLOUR

2B BLACK COLOUR

We reserve the right to alter specifications and design’without notice.




1030 GRAIN HEADER

0B(01) GENERAL INFORMATION

Ref Part Number

Qty

Description




1030 GRAIN HEADER

0C

Allgemeine Hinweise

1 TEXTSEITEN MIT TEILNUMMERN

i} BEISPIEL
D28TEL404 MORT TORFEQD M 0F ¥V TORPEDG DIV,SH.R:L TORPEQDART .KURZ R#L DIVIL.TORPILE COURT 1 FOS.2-4
002 D23251502 TORPEOOSTRESK v &Y HTRAW DIVIDER L. STROMARTEILER L. DIYIGEUR TOAPILLE @ 1
002 MRS251e03 TORPENOSTRASE H 8V STRiw DIVIDER R. ETROMABTEILER R. DIVISEUR TORPILLE 0 1
003 PIRR2E0L26 NTRABKILLERBPICE oY OTRAW DIVIDER POTINT HALMTEELERGFIT2 PFOINT DI DIVIGEWR 2
004 OS0054E00 FLADRUNDIWAUE BCRIW FLACHRUKRDSCHRAUBE VIB L
303 DI0K004T71 BKIVE WABHER RCHE IBE ROKJELLE L
D0d DA1DBTAAD LASEHSTAIN LOCK WUT GERENMUTTER ECRO [4
DZGZS1405 TORPEDOGTRASK LANG TOAPEDADIV. LOWG R TORPEDGAST. LANG R DIVIS.YORPIL., LOMG 1 POE. 7-31
00T D2B2L118e STRARKILLER eTRAW DIVIDER ATROHABTETL ER DIVISEUR LDE PATLLE 1

# ERLAUTERUNG

COLA POSITIONSNUMMER DER ABEILDUNG
COoL.B TEILNUMMER

COL.CDEF SPRACHEM

COL.G ANZAHL

COL.H BEMERKUMNGEN

il ANMERKUNGEN
ALLE TEILE FUR DIESES ERZEUGNIS SIND IN DER MONTIERUNGSREINENFOLGE GEZEIGT.

DIE BEZEICHNUNGEN, RECHTS, LINKS, VORN UND HINTEN, SIND ZU VERSTEHEN: IN DER FAHRAICH-
TUMNG GESEHEN.

DIE HAUPTERSATZTERLISTE IST iN UBEASICHTLICHE ABSCHNITTE GETEILT DIE TEXTSETEN ZEK3EN
ERSATZTELLNUMMER, BEZEICHNUNG, STUCKZAHL LIND ~ FUR NEUE TEILE — MASGCHINEN/SCHNEID-

WERKNUMMER, DIE ANGIBT, WANN DER TEIL IN GEBRAUCH GENOMMEN IST. WENN NICHTS ANDERES
ANGEFUHRT IST, FABT DER TEIL NUR VON DIESER NUMMER AN.

iv) INHALT
it UBRIGEN WIRD WEGEN PLATZMANGELS EINIGE ABKURZUNGEN UND SINNSILDER BENUTZT

+ DER TEIL KANN SOWOHL AUF NEUE ALS AUCH AUF ALTERE MASGHINEN VERWENDET
WERDEN.

) BINE ZAHL ODEA BUGHSTABE IN KLAMMER BEZ/EHT SICH IMMER ZU EINER AUSKUNFTSQUELLE
UNTEN AUF DER SEITE.

F VON MASCHINE/SCHNEIDWERAKNUMMER AN.

T BIS EINSCHUERUICH MASCHIME/SCHNE BWERKNUMMER.

ZR  ROTE FARBE

- SCHWARCHE FARBE

Recht aut Anderungen in Spezifikation und Konstruktian vorbehatten.




1030 GRAIN HEADER
0C

Ref Part Number

Qty

Description




1030 GRAIN HEADER
0C(01) GENERAL INFORMATION

Allgemeine Hinweise

1 TEXTSEITEN MIT TEILNUMMERN

i} BEISPIEL
D28TEL404 MORT TORFEQD M 0F ¥V TORPEDG DIV,SH.R:L TORPEQDART .KURZ R#L DIVIL.TORPILE COURT 1 FOS.2-4
002 D23251502 TORPEOOSTRESK v &Y HTRAW DIVIDER L. STROMARTEILER L. DIYIGEUR TOAPILLE @ 1
002 MRS251e03 TORPENOSTRASE H 8V STRiw DIVIDER R. ETROMABTEILER R. DIVISEUR TORPILLE 0 1
003 PIRR2E0L26 NTRABKILLERBPICE oY OTRAW DIVIDER POTINT HALMTEELERGFIT2 PFOINT DI DIVIGEWR
004 OS0054E00 FLADRUNDIWAUE BCRIW FLACHRUKRDSCHRAUBE VIB E
303 DI0K004T71 BKIVE WABHER RCHE IBE ROKJELLE L
D0d DA1DBTAAD LASEHSTAIN LOCK WUT GERENMUTTER ECRO [4
DZGZS1405 TORPEDOGTRASK LANG TOAPEDADIV. LOWG R TORPEDGAST. LANG R DIVIS.YORPIL., LOMG 1 POE. 7-31
00T D2B2L118e STRARKILLER eTRAW DIVIDER ATROHABTETL ER DIVISEUR LDE PATLLE 1

# ERLAUTERUNG

COLA POSITIONSNUMMER DER ABEILDUNG
COoL.B TEILNUMMER

COL.CDEF SPRACHEM

COL.G ANZAHL

COL.H BEMERKUMNGEN

il ANMERKUNGEN
ALLE TEILE FUR DIESES ERZEUGNIS SIND IN DER MONTIERUNGSREINENFOLGE GEZEIGT.

DIE BEZEICHNUNGEN, RECHTS, LINKS, VORN UND HINTEN, SIND ZU VERSTEHEN: IN DER FAHRAICH-
TUMNG GESEHEN.

DIE HAUPTERSATZTERLISTE IST iN UBEASICHTLICHE ABSCHNITTE GETEILT DIE TEXTSETEN ZEK3EN
ERSATZTELLNUMMER, BEZEICHNUNG, STUCKZAHL LIND ~ FUR NEUE TEILE — MASGCHINEN/SCHNEID-
WERKNUMMER, DIE ANGIBT, WANN DER TEIL IN GEBRAUCH GENOMMEN IST. WENN NICHTS ANDERES
ANGEFUHRT IST, PABT DER TEIL NUR VON DIESER NUMMER AN.

iv) INHALT
it UBRIGEN WIRD WEGEN PLATZMANGELS EINIGE ABKURZUNGEN UND SINNSILDER BENUTZT

+ DER TEIL KANN SOWOHL AUF NEUE ALS AUCH AUF ALTERE MASGHINEN VERWENDET
WERDEN.

) BINE ZAHL ODEA BUGHSTABE IN KLAMMER BEZ/EHT SICH IMMER ZU EINER AUSKUNFTSQUELLE
UNTEN AUF DER SEITE.

F VON MASCHINE/SCHNEIDWERAKNUMMER AN.

T BIS EINSCHUERUICH MASCHIME/SCHNE BWERKNUMMER.

ZR  ROTE FARBE

- SCHWARCHE FARBE

Recht aut Anderungen in Spezifikation und Konstruktian vorbehatten.




1030 GRAIN HEADER

0C(01) GENERAL INFORMATION

Ref Part Number

Qty

Description




1030 GRAIN HEADER
0D

Informations Générales

1 LISTES DES NUMEROS DE REFERENCE DES PIECES

) EXEMPLE
02351404 KORT TORFEDO W DG ¥ TORFEDD DI¥.SH.R+L TORPEDOABT .KURZ R+L DIVIS.TOAPILE COURT 1 POR, 2-8
002 D28251402 TORPEOORTRASK v £V STRAW DIVIOER L. STROMARTEILER L. DIVIEEUR TORPILLE @ 1
002 028251403 TORPEOGETRASK H 8v $TRAW BIVIOER R. ETROHABTEILER A, DIVISEUR TORRTILLE D 1
00% DZO26432é NTRABKILLEMEPIDS SV STRAW DIVIDER AOINT HALMTEILERMGBPITZ POINT OU DIVISEUR 2
004 DGOOSEH00 FLADRUNDSNAUE BCAEW FLACHRUNDGCHRAUAE  vTa 5
005 DRUAIQATL WKIVE WAGHER ECHEIBE ROMDELLE a4
204 DA10ATAO0 LASEMEITRIN LOCK MuT GEGENMUTTER ECROE %
UdRZ518058 TORPEDOSTRAGK LANG TORPEDODIV. LOMG R TORPECOABT. LANG R DIVIA.TORPIL. LONG 1 POR. T-31
307 D28211128 FTRABKILLEA ETRAW DIVIDER STROMABTRILER DIVIBEUN DE PAXLLE 1

i) EXPLICATION

SOLA NUMERG DE REFEAENCE DE LILLUSTRATION
SOLE NUMERO DE PIECE

SOL.C.DEF DESIGNATION

coLG QUANTITE

COLH COBSERVATION

iif) NOTES SPECIALES
TOUTES LES PIECES DES MACHINES SONT MONTREES EN SUIVANT LORDRE DE MONTAGE.

LES CARACTERISTIQUES DROIT — GAUCHE - AVANT — ARRIERE SONT CETERMINEES SELON LE SENS
DAVANCEMENT Df LA MACHINE.

LE TEXTE INDHQUE LE NUMERQ DE LA PIECE, DESIGNATION, LA QUANTITE, ET PCUR DES PIECES
NCOUVELLES LE NUMERD DE LA MACHINE/BARRE DE COUPE A PARTIR DUGLIEL CES PIECES SONT
UTILISEES. 58I RIEN DAUTRE N'EST INDIQUE, CES PIECES NE SONT VALABLES QUA PARTIR DE CE
NUMEAC.

iv) SOMMAIRE
SIGNIFICATION DES SYMBOLS SUINANTS:

+ LES PIECES PEUVENT ETRE UTILISEES SUR LES ANCIENS COMME SUR LES NOUVEAUX
MODELES.

H UN CHIFFRE QU UNE LETTRE ENTRE PARANTHESE REFERE DANS CHAQUE CAS A LNE NOTE
EN MARGE.

= A PARTIA DU KUMERC DE MACHINE/BARRE DE COWUPE ..... COMPRIS.
T JUSOUAU NUMERO DE MACHINE/BARRE DE COUPE ... COMPRIS:

-R  COULEUR ROUGE
z COULEUR KHOIR

Dronningborg se raserve la droit da modifier sans préavis les caractéristiques da ses labrications.




1030 GRAIN HEADER
0D

Ref Part Number

Qty

Description




1030 GRAIN HEADER
0D(01) GENERAL INFORMATION

Informations Générales

1 LISTES DES NUMEROS DE REFERENCE DES PIECES

) EXEMPLE
02351404 KORT TORFEDO W DG ¥ TORFEDD DI¥.SH.R+L TORPEDOABT .KURZ R+L DIVIS.TOAPILE COURT 1 POR, 2-8
002 D28251402 TORPEOORTRASK v £V STRAW DIVIOER L. STROMARTEILER L. DIVIEEUR TORPILLE @ 1
002 028251403 TORPEOGETRASK H 8v $TRAW BIVIOER R. ETROHABTEILER A, DIVISEUR TORRTILLE D 1
00% DZO26432é NTRABKILLEMEPIDS SV STRAW DIVIDER AOINT HALMTEILERMGBPITZ POINT OU DIVISEUR 2
004 DGOOSEH00 FLADRUNDSNAUE BCAEW FLACHRUNDGCHRAUAE  vTa 5
005 DRUAIQATL WKIVE WAGHER ECHEIBE ROMDELLE a4
204 DA10ATAO0 LASEMEITRIN LOCK MuT GEGENMUTTER ECROE %
UdRZ518058 TORPEDOSTRAGK LANG TORPEDODIV. LOMG R TORPECOABT. LANG R DIVIA.TORPIL. LONG 1 POR. T-31
307 D28211128 FTRABKILLEA ETRAW DIVIDER STROMABTRILER DIVIBEUN DE PAXLLE 1

i) EXPLICATION

SOLA NUMERG DE REFEAENCE DE LILLUSTRATION
SOLE NUMERO DE PIECE

SOL.C.DEF DESIGNATION

coLG QUANTITE

COLH COBSERVATION

iif) NOTES SPECIALES
TOUTES LES PIECES DES MACHINES SONT MONTREES EN SUIVANT LORDRE DE MONTAGE.

LES CARACTERISTIQUES DROIT — GAUCHE - AVANT — ARRIERE SONT CETERMINEES SELON LE SENS
DAVANCEMENT Df LA MACHINE.

LE TEXTE INDHQUE LE NUMERQ DE LA PIECE, DESIGNATION, LA QUANTITE, ET PCUR DES PIECES
NCOUVELLES LE NUMERD DE LA MACHINE/BARRE DE COUPE A PARTIR DUGLIEL CES PIECES SONT
UTILISEES. 58I RIEN DAUTRE N'EST INDIQUE, CES PIECES NE SONT VALABLES QUA PARTIR DE CE
NUMEAC.

iv) SOMMAIRE
SIGNIFICATION DES SYMBOLS SUINANTS:

+ LES PIECES PEUVENT ETRE UTILISEES SUR LES ANCIENS COMME SUR LES NOUVEAUX
MODELES.

H UN CHIFFRE QU UNE LETTRE ENTRE PARANTHESE REFERE DANS CHAQUE CAS A LNE NOTE
EN MARGE.

= A PARTIA DU KUMERC DE MACHINE/BARRE DE COWUPE ..... COMPRIS.
T JUSOUAU NUMERO DE MACHINE/BARRE DE COUPE ... COMPRIS:

-R  COULEUR ROUGE
z COULEUR KHOIR

Dronningborg se raserve la droit da modifier sans préavis les caractéristiques da ses labrications.




1030 GRAIN HEADER

0D(01) GENERAL INFORMATION

Ref Part Number

Qty

Description




1030 GRAIN HEADER
1-01 STRAW DIVIDER




1030 GRAIN HEADER
1-01 STRAW DIVIDER

Ref Part Number Qty Description
1 38251600 DIVIDER ASSY., BOW
28251639 DIVIDER ASSY., TORPEDO, DIV.SH.R+L POS.2-6
2 38251602 DIVIDER, straw, |
2 38251603 DIVIDER, straw, r
3 38260226 POINT, STRAW divider
4 40066800 SCREW,
5 20400471 WASHER, DIA. 10.5/20X2
6 41087600 NUT, lock
28251605 DIVIDER ASSY., TORPEDO, DIV. LONG R POS.7-31
7 28211126 DIVIDER, straw
8 40063700 SCREW,
9 20400471 WASHER, DIA. 10.5/20X2

10 28230447
11 41013500
12 41408700
13 28230462
14 28230457
15 27200313
16 41010800
17 40408000
18 27200640
19 27300323
20 28251601
21 40405000
22 20400506

28230467
23 40211200
24 40424400
25 28230468
26 28230471

PLATE, adjusting, |

NUT, combi

PIN, LARGE, split

ROD, adjusting

DIVIDER, wing

ANGLE,

NUT, hexagon

SCREW, hexagon

STOP,

NUT, lock

TUBE, SUPPORT,
SCREW, hexagon
SPACER, DIA. 8.5/20X2.5
SUPPORT ASSY., ADJ.MOUNTING, COMPL POS.23-27
SET SCREW,

SCREW, hexagon
SUPPORT, mountings, 1
SUPPORT, mountings, 2

27 41087500 NUT, lock

28 40066700 SCREW,

29 28250549 SUPPORT, PIECE turning
30 27200300 PIN, angle

31 43362 NUT, M8, CI 10,

32 41087700 NUT, lock

33 20400423
34 38251588
35 40070200

28230487
36 28230480
37 41410600
38 28230482

WASHER, DIA. 13/37X3

PLATE, adjusting

SCREW,

DIVIDER ASSY., STRAW DIV.WING OUT. POS.36-49
SUPPORT, STRAW DIV.WING OUT.

PIN, LARGE, split

ROD, ADJ. SUPPORT

(LN |G Q. U U NG T 0O T N6 T NG T NG JE UL U N, R (IS L W U W W O | NG JENIE (L (L U U &' JEITE N W U U (& R S 'S T \ & [ Gk U .G SO U |\ UL UL U U




1030 GRAIN HEADER
1-01 STRAW DIVIDER

Ref Part Number Qty Description

39 27200364 LEVER, fastening
40 28230486 TUBE, telescopic
41 40021300 SCREW, 12 WG

41 40070900 SCREW, M 12
42 28230488 CLUTCH, star
43 28230473 SUPPORT,

44 40407700
45 20400518
46 28230472
47 41087600
48 27300323
48 28284403
49 20400426

SCREW, hexagon

SPACER, WASHER

SUPPORT, U-FITTINGS

NUT, lock

NUT, lock, 1/2 WG

LEVER, ASSY AND KNOB, NUT lock, M12
WASHER, DIA. 13/24X2.5

[ N U U | & [ N N L © TS N |\ QP U U W




1030 GRAIN HEADER
1-01(01) STRAW DIVIDER




1030 GRAIN HEADER
1-01(01) STRAW DIVIDER

Ref Part Number

Qty

Description

1 38251600
28251639
38251602
38251603
38260226
40066800
20400471
41087600
28251605
7 28211126
8 40063700
9 20400471
10 28230447
11 41013500
12 41408700
13 28230462
14 28230457
15 27200313
16 41010800
17 40408000
18 27200640
19 27300323
20 28251601
21 40405000
22 20400506
28230467
23 40211200
24 40424400
25 28230468
26 28230471
27 41087500
28 40066700
29 28250549
30 27200300
31 43362
32 41087700
33 20400423
34 38251588
35 40070200
28230487
36 28230480
37 41410600
38 28230482

o OB WD

(LN |G Q. U U NG T 0O T N6 T NG T NG JE UL U N, R (IS L W U W W O | NG JENIE (L (L U U &' JEITE N W U U (& R S 'S T \ & [ Gk U .G SO U |\ UL UL U U

DIVIDER ASSY., BOW DIVIDER
DIVIDER ASSY., TORPEDO DIV.SH.R+L POS.2-6
DIVIDER, STRAW DIVIDER L.
DIVIDER, STRAW DIVIDER R.
POINT, STRAW DIVIDER POINT
SCREW, SCREW

WASHER, WASHER DIA. 10.5/20X2
NUT, LOCK NUT

DIVIDER ASSY., TORPEDODIV. LONG R POS.7-31
DIVIDER, STRAW DIVIDER
SCREW, SCREW

WASHER, WASHER DIA. 10.5/20X2
PLATE, ADJUSTING PLATE |

NUT, COMBI NUT

PIN, LARGE, SPLIT PIN

ROD, ADJUSTING ROD

DIVIDER, WING

ANGLE, ANGLE

NUT, HEXAGON NUT

SCREW, HEXAGON SCREW
STOP, STOP

NUT, LOCK NUT

TUBE, SUPPORT, SUPPORT
SCREW, HEXAGON SCREW
SPACER, SPACER DIA. 8.5/20X2.5
SUPPORT ASSY., ADJ.MOUNTING,COMPL POS.23-27
SET SCREW, SET SCREW
SCREW, HEXAGON SCREW
SUPPORT, MOUNTINGS 1
SUPPORT, MOUNTINGS 2

NUT, LOCK NUT

SCREW, SCREW

SUPPORT, TURNING PIECE

PIN, ANGLE PIN

NUT, M8, CI 10,

NUT, LOCK NUT

WASHER, WASHER DIA. 13/37X3
PLATE, ADJUSTIN PLATE

SCREW, SCREW

DIVIDER ASSY., STRAW DIV.WING OUT. POS.36-49
SUPPORT, STRAW DIV.WING OUT.
PIN, LARGE, SPLIT PIN

ROD, ADJ. SUPPORT




1030 GRAIN HEADER
1-01(01) STRAW DIVIDER

Ref Part Number

Qty

Description

39 27200364
40 28230486
41 40021300
41 40070900
42 28230488
43 28230473
44 40407700
45 20400518
46 28230472
47 41087600
48 27300323
48 28284403
49 20400426
50 45750300
51 28285165
52 28285166
52 28286051
53 40407900
54 20400507
55 41087600
56 28285185
56 28285162
74 41112300
77 41087700

[P . (L U I (. U UL P N (. U U U G O I G U LS I O L O T N

LEVER, FASTENING HANDLE
TUBE, TELESCOPIC PIPE
SCREW, SCREW 1/2 WG
SCREW, SCREW M 12
CLUTCH, STAR CLUTCH
SUPPORT, SUPPORT
SCREW, HEXAGON SCREW
SPACER, WASHER
SUPPORT, U-FITTINGS

NUT, LOCK NUT

NUT, LOCK NUT 1/2 WG
LEVER, ASSY AND KNOB, LOCK NUT M 12
WASHER, WASHER DIA. 13/24X2.5
FERRULE,

BUSHING,

SUPPORT,

HOLDER,

SCREW,

WASHER,

NUT,

ARM,

ARM,

SPRING, BELLEVILLE,

NUT,




1030 GRAIN HEADER
1-02 KNIVES AND FINGERS




1030 GRAIN HEADER

1-02 KNIVES AND FINGERS

Ref Part Number Qty Description

1 28283934 11 CLIP, KNIFE, (S8) 12'

1 28283934 13 CLIP, KNIFE, (T7) 14'

1 28283934 15 CLIP, KNIFE, (S4) 16'

1 28283934 17 CLIP, KNIFE, (T8) 18'

1 28283934 19 CLIP, KNIFE, (F3) 20'

1 28283934 21 CLIP, KNIFE, (F4) 22'

2 28230292 4 SHIM,

3 38280809 1 PROTECTION PLATE, F. KNIFE, T.926970

4 40551500 AR SCREW, FINGER

5 41010800 AR NUT, hex

6 44104700 1 FINGER, double, Ih, +F.931962

7 40067600 AR SCREW,

8 44104500 23 FINGER, double, (S8) 12', +F.931962

8 44104500 27 FINGER, double, (T7) 14', +F.931962

8 44104500 31 FINGER, double, (S4) 16', +F.931962

8 44104500 35 FINGER, double, (T8) 18', +F.931962

8 44104500 39 FINGER, double, (F3) 20, +F.931962

8 44104500 43 FINGER, double, (F4) 22', +F.931962

9 44104600 1 FINGER, double, rh, +F.931962

10 20400506 2 SPACER, T.926970, DIA. 8.5/20X2.5

11 44120500 1 COVER, SEAL

12 38283104 1 SUPPORT, BRACKET

13 40405000 4 SCREW, hex

14 20400414 8 WASHER, DIA. 8.5/24.5X3

15 41013500 AR NUT, combi

16 38230830 1 GUARD ASSY., LAME (S3) 12'-14'

16 38200314 1 GUARD ASSY., KNIFE (S4) 16'

16 38230830 2 GUARD ASSY., LAME (E7) 18'and 22'

16 38200738 1 GUARD ASSY., KNIFE (F3) 20’

17 38230831 1 GUARD ASSY., KNIFE (S3) 1214

17 38230831 1 GUARD ASSY., KNIFE (70) 20'-22'

18 38200738 1 GUARD ASSY., KNIFE (DJ) 16" and 22'

18 38200314 1 GUARD ASSY., KNIFE (F3) 20’
28283009 2 CUTTING BLADE, CPL. 18' (T8) 18'
28283010 2 CUTTING BLADE, CPL. 20' (F3) 20'
28283306 2 CUTTING BLADE, CPL. 12' (S8) 12'
28283307 2 CUTTING BLADE, CPL. 14' (T8) 18'
28283308 2 CUTTING BLADE, CPL. 16' (S4) 16'
28283865 2 CUTTING BLADE, CPL. 22' (F4) 22'

19 28283011 2 HEAD, KNIFE,

20 28281488 2 BACK, KNIFE, 12' (S8) 12'

20 28281489 2 BACK, KNIFE, 14' (T7) 14'

20 28281490 2 BACK, KNIFE, 16' (S4) 16'




1030 GRAIN HEADER

1-02 KNIVES AND FINGERS

Ref Part Number Qty Description

20 28281491 2 BACK, KNIFE, 18' (T8) 18'

20 28281492 2 BACK, KNIFE, 20' (F3) 20’

20 28281493 2 BACK, KNIFE, 22' (F4) 22'

21 44103700 AR KNIFE SECTION, TOPSERR (5) optional

22 44103800 1 KNIFE SECTION, BLADE half, rh

23 41306100 AR RIVET, (5) optional

24 41306200 AR RIVET, (5) optional

25 44104000 1 KNIFE SECTION, BLADE half, rh

26 38283701 1 STONEGUARD,

27 38283703 1 STONEGUARD, (T7) 14'

27 38283705 1 STONEGUARD, (E7) 18'and 22'

27 38283706 1 STONEGUARD, (F3) 20'

28 38283702 1 STONEGUARD,

29 49040200 AR LIFTER, GRAIN, type, 2

30 49040400 AR SPRING, lock

31 40426000 AR SCREW, hex

32 49040600 AR ROLLER,

33 40426100 AR SCREW, hex

34 40402400 2 SCREW, hex

35 26500317 2 SPRING,

36 28230841 2 SPRING,

37 38283704 1 STONEGUARD, (DJ) 16' and 22'
28281067 1 CASE ASSY., wobble, CPL. POS.38-66

38 44127800 1 HOUSING,

39 44128800 1 BEARING, NEEDLE,

40 44129400 1 FITTING,

41 46116500 1 BLEEDER, VALVE

42 44129100 1 NUT,

43 44129200 1 WASHER,

44 41668400 2 BEARING, ROLLER,

45 44127900 1 HOUSING, BEARING, GEAR

46 44128000 2 JOURNAL,

47 44129300 1 SHAFT, wobble

48 44128200 1 COVER,

49 41100700 6 WASHER,

50 120104 6 BOLT, Hex, M8 x 20, 8.8,

51 41669700 1 BEARING, NEEDLE,

52 45412000 1 SEAL,

53 45481500 1 O-RING,

54 44128300 1 HOUSING, BEARING,

55 41100700 2 WASHER,

56 40697200 2 SCREW, cylinder

57 40639600 2 SCREW, threaded set




1030 GRAIN HEADER

1-02 KNIVES AND FINGERS

Ref Part Number

Qty

Description

58 44128400
59 44128500
60 41669800
61 45409500
62 44128600
63 45236200
64 44127100
65 41100900
66 40694000
67 41985900
69 20400426
70 40410900
74 20400523
75 40465400
76 28283103
77 40416500
78 20422461
79 40698400
80 20400438
81 41087900
83 41087700
84 20400428
85 40429400
86 41409100
87 41054300
88 44126900
89 44127000
90 44127200
91 28280986
92 28260362
93 40067200
94 20400419
95 49040300
96 38283109
97 40405100
98 28281576
99 28281575
100 28281574
101 40423700
102 20400506
103 41087500
104 38281572
105 20400506

i NG . I (e O e e O I G I NG IS ) BN S [ N O O N NG . U W W (. G G o6 I O\ ]

W=a2PMNNNN - 2 2 N

BUSHING,

FORK, swivel

BEARING, NEEDLE,

SEAL,

SCREW, PLUG magnetic
SCREW, locking

HUB,

WASHER,

SCREW, cylinder

V-BELT,

WASHER, DIA. 13/24X2.5
SCREW, hex

SPACER, WASHER, DIA. 21/37X3
SCREW, hex

PLATE, LARGE, CLAMP
SCREW, hex

WASHER

SCREW, cylinder

WASHER,

NUT, lock

NUT, lock

WASHER,

SCREW, hex

PIN, LARGE, split

NUT, castle

BEARING, flange

ARM, SWIVEL

PULLEY, V-BELT

SPACER, dog

CLIP, KNIFE

SCREW,

WASHER,

LIFTER, GRAIN, ear, 3
SUPPORT, BRACKET

SCREW, hex

PLATE, LARGE, lower, F.926971
BLOCK, F.926971

PLATE, LARGE, top, F.926971
SCREW, hex, +F.931503
SPACER, F.926971, DIA. 8.5/20X2.5
NUT, lock, +F.931503
PROTECTION PLATE, KNIFE, F.926971
SPACER, F.926971, DIA. 8.5/20X2.5




1030 GRAIN HEADER
1-02 KNIVES AND FINGERS

Ref Part Number Qty Description

106 41087500 NUT, lock, F.931503
107 40405000 SCREW, hex, +F.931503
108 38281706 PROTECTOR, F.926971

NN -~ -~ W

109 40464900 SCREW, w. lock
110 20400506 SPACER, F.926971, DIA. 8.5/20X2.5
111 40402400 AR SCREW, hex, (OM) alternative to POS.23

112 41087400 AR NUT, lock, (OM) alternative to POS. 23




1030 GRAIN HEADER
1-02(01) KNIVES AND FINGERS

(DJ) 16" AND 22' (E7) 18' AND 22' (F3) 20' (F4) 22' (OM) ALTERNATIVE TO POS. 23 (S3) 12'-14' (S4) 16' (S8) 12' (T7) 14' (T8) 18' (5)
OPTIONAL (70) 20'-22'




1030 GRAIN HEADER
1-02(01) KNIVES AND FINGERS

Description

Ref Part Number Qty

1 28283934 11 CLIP, KNIFE, KNIFE CLIP (S8)

1 28283934 13 CLIP, KNIFE, KNIFE CLIP (T7)

1 28283934 15 CLIP, KNIFE, KNIFE CLIP (S4)

1 28283934 17 CLIP, KNIFE, KNIFE CLIP (T8)

1 28283934 19 CLIP, KNIFE, KNIFE CLIP (F3)

1 28283934 21 CLIP, KNIFE, KNIFE CLIP (F4)

2 28230292 4 SHIM, SHIM

3 38280809 1 PROTECTION PLATE, GUARD F. KNIFE T.926970

4 40551500 SCREW, FINGER BOLT

5 41010800 NUT, HEXAGON NUT

6 44104700 1 FINGER, DOUBLE FINGER, LH +F.931962

7 40067600 SCREW, SCREW

8 44104500 23 FINGER, DOUBLE FINGER (S8), +F.931962

8 44104500 27 FINGER, DOUBLE FINGER (T7), +F.931962

8 44104500 31 FINGER, DOUBLE FINGER (S4), +F.931962

8 44104500 35 FINGER, DOUBLE FINGER (T8), +F.931962

8 44104500 39 FINGER, DOUBLE FINGER (F3), +F.931962

8 44104500 43 FINGER, DOUBLE FINGER (F4), +F.931962

9 44104600 1 FINGER, DOUBLE FINGER, RH +F.931962

10 20400506 2 SPACER, SPACER T.926970, DIA. 8.5/20X2.5

11 44120500 1 COVER, SEAL CAP

12 38283104 1 SUPPORT, BRACKET

13 40405000 4 SCREW, HEXAGON SCREW

14 20400414 8 WASHER, WASHER DIA. 8.5/24.5X3

15 41013500 NUT, COMBI NUT

16 38230830 1 GUARD ASSY., GARDE LAME (S3)

16 38200314 1 GUARD ASSY., KNIFE GUARD (S4)

16 38230830 2 GUARD ASSY., GARDE LAME (E7)

16 38200738 1 GUARD ASSY., KNIFE GUARD (F3)

17 38230831 1 GUARD ASSY., KNIFE GUARD (S3)

17 38230831 1 GUARD ASSY., KNIFE GUARD (70)

18 38200738 1 GUARD ASSY., KNIFE GUARD (DJ)

18 38200314 1 GUARD ASSY., KNIFE GUARD (F3)
28283009 2 CUTTING BLADE, KNIFE CPL. 18' (T8)
28283010 2 CUTTING BLADE, KNIFE CPL. 20' (F3)
28283306 2 CUTTING BLADE, KNIFE CPL. 12' (S8)
28283307 2 CUTTING BLADE, KNIFE CPL. 14' (T8)
28283308 2 CUTTING BLADE, KNIFE CPL. 16' (S4)
28283865 2 CUTTING BLADE, KNIFE CPL. 22' (F4)

19 28283011 2 HEAD, KNIFE, KNIFE HEAD

20 28281488 2 BACK, KNIFE, KNIFE BACK 12' (S8)

20 28281489 2 BACK, KNIFE, KNIFE BACK 14' (T7)

20 28281490 2 BACK, KNIFE, KNIFE BACK 16' (S4)

(DJ) 16" AND 22' (E7) 18' AND 22' (F3) 20' (F4) 22' (OM) ALTERNATIVE TO POS. 23 (S3) 12'-14' (S4) 16' (S8) 12' (T7) 14' (T8) 18' (5)

OPTIONAL (70) 20'-22'




1030 GRAIN HEADER
1-02(01) KNIVES AND FINGERS

Ref Part Number Qty Description
20 28281491 2 BACK, KNIFE, KNIFE BACK 18' (T8)

20 28281492 2 BACK, KNIFE, KNIFE BACK 20' (F3)

20 28281493 2 BACK, KNIFE, KNIFE BACK 22' (F4)

21 44103700 KNIFE SECTION, KNIFE BLADE TOPSERR (5)
22 44103800 1 KNIFE SECTION, HALF KNIFE BLADE RH

23 41306100 RIVET, RIVET (5)

24 41306200 RIVET, RIVET (5)

25 44104000 1 KNIFE SECTION, HALF KNIFE BLADE LH

26 38283701 1 STONEGUARD, STONE STOP

27 38283703 1 STONEGUARD, STONE STOP (T7)

27 38283705 1 STONEGUARD, STONE STOP (E7)

27 38283706 1 STONEGUARD, STONE STOP (F3)

28 38283702 1 STONEGUARD, STONE STOP

29 49040200 LIFTER, GRAIN, EAR LIFTER TYPE 2

30 49040400 SPRING, LOCK SPRING

31 40426000 SCREW, HEXAGON SCREW

32 49040600 ROLLER, ROLLER

33 40426100 SCREW, HEXAGON SCREW

34 40402400
35 26500317
36 28230841
37 38283704
28281067
38 44127800
39 44128800
40 44129400
41 46116500
42 44129100
43 44129200
44 41668400
45 44127900
46 44128000
47 44129300
48 44128200
49 41100700
50 120104
51 41669700
52 45412000
53 45481500
54 44128300
55 41100700
56 40697200
57 40639600

SCREW, HEXAGON SCREW

SPRING, SPRING

SPRING, SPRING

STONEGUARD, STONE STOP (DJ)

CASE ASSY., WOBBLE BOX CPL. POS.38-66
HOUSING, HOUSING

BEARING, NEEDLE, NEEDLE BEARING
FITTING, CONNECTOR

BLEEDER, BLEEKER VALVE

NUT, NUT

WASHER, WASHER

BEARING, ROLLER, ROLLER BEARING
HOUSING, BEARING, GEARBOX HOUSING
JOURNAL, JOURNAL

SHAFT, WOBBLE SHAFT

COVER, COVER

WASHER, WASHER

BOLT, Hex, M8 x 20, 8.8,

BEARING, NEEDLE, NEEDLE BUSH
SEAL,

O-RING, SEAL RING

HOUSING, BEARING, BEARING HOUSING
WASHER, WASHER

SCREW, CYLINDER SCREW

SCREW, THREADED SET SCREW

[\ T N6 T N . N N W U @ > I © p JEIS N G NG SN U |\ [ N U U (U U (" G n S LS I LS I\ S )

(DJ) 16" AND 22' (E7) 18' AND 22' (F3) 20' (F4) 22' (OM) ALTERNATIVE TO POS. 23 (S3) 12'-14' (S4) 16' (S8) 12' (T7) 14' (T8) 18' (5)
OPTIONAL (70) 20'-22'




1030 GRAIN HEADER
1-02(01) KNIVES AND FINGERS

Ref Part Number Qty Description

58 44128400 BUSHING, BUSH

59 44128500 FORK, SWIVEL FORK

60 41669800 BEARING, NEEDLE, NEEDLE BUSH
61 45409500 SEAL, SEAL RING

62 44128600 SCREW, MAGNETIC PLUG

63 45236200 SCREW, LOCKING SCREW

64 44127100 HUB, HUB

65 41100900 WASHER, WASHER

66 40694000 SCREW, CYLINDER SCREW

67 41985900 V-BELT, V-BELT

69 20400426 WASHER, WASHER DIA. 13/24X2.5
70 40410900 SCREW, HEXAGON SCREW

74 20400523 SPACER, WASHER DIA. 21/37X3
75 40465400 SCREW, HEXAGON SCREW

76 28283103 PLATE, LARGE, CLAMP

77 40416500 SCREW, HEXAGON SCREW

78 20422461 WASHER

79 40698400 SCREW, CYLINDER SCREW

80 20400438 WASHER, WASHER

81 41087900 NUT, LOCK NUT

83 41087700 NUT, LOCK NUT

84 20400428 WASHER, WASHER

85 40429400 SCREW, HEXAGON SCREW

86 41409100 PIN, LARGE, SPLIT PIN

87 41054300 NUT, CASTLE NUT

88 44126900 BEARING, FLANGE

89 44127000 ARM, SWIVEL ARM

90 44127200 PULLEY, V-BELT PULLEY

i NG . I (e O e e O I G I NG IS ) BN S [ N O O N NG . U W W (. G G o6 I O\ ]

91 28280986 SPACER, DOG

92 28260362 CLIP, KNIFE CLIP

93 40067200 SCREW, SCREW

94 20400419 WASHER, WASHER

95 49040300 LIFTER, GRAIN, EAR LIFTER 3

96 38283109
97 40405100
98 28281576
99 28281575
100 28281574
101 40423700
102 20400506
103 41087500
104 38281572
105 20400506

SUPPORT, BRACKET

SCREW, HEXAGON SCREW

PLATE, LARGE, LOWER PLATE F.926971
BLOCK, SHIM F.926971

PLATE, LARGE, TOP PLATE F.926971
SCREW, HEXAGON SCREW +F.931503
SPACER, SPACER F.926971, DIA. 8.5/20X2.5
NUT, LOCK NUT +F.931503

PROTECTION PLATE, KNIFE GUARD F.926971
SPACER, SPACER F.926971, DIA. 8.5/20X2.5

W=a2PMNNNN - 2 2 N

(DJ) 16" AND 22' (E7) 18' AND 22' (F3) 20' (F4) 22' (OM) ALTERNATIVE TO POS. 23 (S3) 12'-14' (S4) 16' (S8) 12' (T7) 14' (T8) 18' (5)
OPTIONAL (70) 20'-22'




1030 GRAIN HEADER
1-02(01) KNIVES AND FINGERS

Ref Part Number Qty Description
106 41087500 3 NUT, LOCK NUT F.931503

107 40405000 1 SCREW, HEXAGON SCREW +F.931503

108 38281706 1 PROTECTOR, GUARDING F.926971

109 40464900 2 SCREW, SCREW W. LOCK

110 20400506 2 SPACER, SPACER F.926971, DIA. 8.5/20X2.5

111 40402400 SCREW, HEXAGON SCREW (OM)

112 41087400 NUT, LOCK NUT (OM)

113 45483000 O-RING,

(DJ) 16" AND 22' (E7) 18' AND 22' (F3) 20' (F4) 22' (OM) ALTERNATIVE TO POS. 23 (S3) 12'-14' (S4) 16' (S8) 12' (T7) 14' (T8) 18' (5)
OPTIONAL (70) 20'-22'




1030 GRAIN HEADER
1-03 FEEDER DRUM 1




1030 GRAIN HEADER
1-03 FEEDER DRUM 1

Ref Part Number Qty Description
1 40404700 1 SCREW, hex

2 20400506 1 SPACER, DIA. 8.5/20X2.5

3 41087500 10 NUT, lock, +F.931503

4 38280040 1 PLATE, end, r.

5 28283029 1 SUPPORT, FITTINGS adjusting

6 20400470 6 DISC, DIA. 6.4/18X1.6

7 28211023 1 BOLT, ADJ.

8 41087600 2 NUT, lock, +F.931503

9 28283035 1 SHAFT, 12' (S8) 12'

9 28283767 1 SHAFT, 14' (T7) 14'

9 28283768 1 SHAFT, 16' (S4) 16'

9 28283036 1 SHAFT, 18' (T8) 18'

9 28283037 1 SHAFT, 20' (F3) 20'

9 28283871 1 SHAFT, 22' (F4) 22'

10 41707800 4 HOUSING, BEARING, flange, (KQ) 16'-22'
10 41707800 3 HOUSING, BEARING, flange, (S3) 12'-14'
11 40407900 AR SCREW,

13 28280014 4 PLATE, hub, (KQ) 16'-22'

13 28280014 3 PLATE, hub, (S3) 12-14'

14 28283847 4 PLATE, LARGE, bearing, (KQ) 16'-22'
14 28283847 3 PLATE, LARGE, bearing, (S3) 12'-14'
15 28283016 1 SHAFT, CRANK

16 40426100 2 SCREW, hex

17 28283039 1 SHIN, ARM crank

18 28251831 15 GUIDE, bearing

19 43428200 6 NUT,

23 28283853 15 SPLIT PIN, hair

25 38283070 COVER,

26 40402600 SCREW, hex

27 38283788 AUGER, FEEDER, (S8) 12'

27 38283789 AUGER, FEEDER, (T7) 14'

27 38283790 AUGER, FEEDER, (S4) 16'

27 38283134 AUGER, FEEDER, (T8) 18'

27 38283125
27 38283870
28 28283012
30 28283488
30 28283792
30 28283795
30 28283032
30 28283034
30 28283876
32 42616400

_eEA A A A S A A A S S 2 2 O -

AUGER, FEEDER, (F3) 20’
AUGER, DRUM feeder, 22' (F4) 22'
TUBE, SHELL middle

TUBE, SHELL rh, 12" (S8) 12'
TUBE, SHELL rh, 14' (T7) 14'
TUBE, SHELL rh, 16' (S4) 16'
TUBE, SHELL rh, 18' (T8) 18'
TUBE, SHELL right, 20' (F3) 20'
TUBE, SHELL right, 22' (F4) 22'
PIN, tightening




1030 GRAIN HEADER
1-03 FEEDER DRUM 1

Ref Part Number Qty Description

33 42625300 PIN, tightening

34 43104700 KEY,

35 28281193 EXTENSION, AUGER, (3) optional equipment

36 40684800 SCREW, (3) optional equipment

37 20400506 SPACER, (3) optional equipment, DIA. 8.5/20X2.5
38 41087500 NUT, lock, (3) optional equipment

39 28281195 ANGLE, iron, (3) optional equipment

40 40685000 SCREW, (3) optional equipment

41 20400471 WASHER, +F.929460, DIA. 10.5/20X2

42 20400414 AR WASHER, +F.931503, DIA. 8.5/24.5X3

N2 B BEDN 2D -




1030 GRAIN HEADER
1-03(01) FEEDER DRUM 1

(F3) 20' (F4) 22' (KQ) 16' - 22' (S3) 12-14' (S4) 16' (S8) 12' (T7) 14' (T8) 18' (3) OPTIONAL EQUIPMENT




1030 GRAIN HEADER
1-03(01) FEEDER DRUM 1

10 41707800 HOUSING, BEARING, FLANGE BEARING (KQ)
10 41707800 HOUSING, BEARING, FLANGE BEARING (S3)
11 40407900 SCREW, HEXAGON SCREW

Ref Part Number Qty Description
1 40404700 1 SCREW, HEXAGON SCREW
2 20400506 1 SPACER, SPACER DIA. 8.5/20X2.5
3 41087500 10 NUT, LOCK NUT +F.931503
4 38280040 1 PLATE, END PLATE R.
5 28283029 1 SUPPORT, ADJUSTING FITTINGS
6 20400470 6 DISC, WASHER DIA. 6.4/18X1.6
7 28211023 1 BOLT, ADJ. BOLT
8 41087600 2 NUT, LOCK NUT +F.931503
9 28283035 1 SHAFT, SHAFT 12' (S8)
9 28283767 1 SHAFT, SHAFT 14' (T7)
9 28283768 1 SHAFT, SHAFT 16' (S4)
9 28283036 1 SHAFT, SHAFT 18' (T8)
9 28283037 1 SHAFT, SHAFT 20' (F3)
9 28283871 1 SHAFT, SHAFT 22' (F4)
4
3

13 28280014 4 PLATE, HUB PLATE (KQ)

13 28280014 3 PLATE, HUB PLATE (S3)

14 28283847 4 PLATE, LARGE, BEARING PLATE (KQ)
14 28283847 3 PLATE, LARGE, BEARING PLATE (S3)
15 28283016 1 SHAFT, CRANK SHAFT

16 40426100 2 SCREW, HEXAGON SCREW

17 28283039 1 SHIN, CRANK ARM

18 28251831 15 GUIDE, BEARING

19 43428200 6 NUT,NUT

23 28283853 SPLIT PIN, HAIR PIN SPLIT
25 38283070 COVER, COVER

26 40402600 SCREW, HEXAGON SCREW
27 38283788 AUGER, FEEDER AUGER (S8
27 38283789 AUGER, FEEDER AUGER (T7
27 38283790 AUGER, FEEDER AUGER (S
27 38283134 AUGER, FEEDER AUGER (T
27 38283125 AUGER, FEEDER AUGER (F
27 38283870 AUGER, FEEDER DRUM 22' (F4)
28 28283012 TUBE, SHELL MIDDLE

30 28283488 TUBE, SHELL RH 12" (S8)

30 28283792 TUBE, SHELL RH 14' (T7)

30 28283795 TUBE, SHELL RH 16' (S4)

30 28283032 TUBE, SHELL RH 18' (T8)

TUBE, SHELL RIGHT 20' (F3)
TUBE, SHELL RIGHT 22' (F4)
PIN, TIGHTENING PIN

—_
(&)

)
)
4)
8)
3)

30 28283034
30 28283876
32 42616400

_eEA A A A S A A A S S 2 2 O -

(F3) 20' (F4) 22' (KQ) 16' - 22' (S3) 12-14' (S4) 16' (S8) 12' (T7) 14' (T8) 18' (3) OPTIONAL EQUIPMENT




1030 GRAIN HEADER
1-03(01) FEEDER DRUM 1

Ref Part Number Qty Description
33 42625300 1 PIN, TIGHTENING PIN

34 43104700 2 KEY,KEY

35 28281193 1 EXTENSION, AUGER EXTENSION (3)

36 40684800 2 SCREW, SCREW (3)

37 20400506 4 SPACER, SPACER (3), DIA. 8.5/20X2.5

38 41087500 4 NUT, LOCK NUT (3)

39 28281195 1 ANGLE, ANGLE IRON (3)

40 40685000 2 SCREW, SCREW (3)

41 20400471 1 WASHER, WASHER +F.929460, DIA. 10.5/20X2
42 20400414 WASHER, WASHER +F.931503, DIA. 8.5/24.5X3

(F3) 20' (F4) 22' (KQ) 16' - 22' (S3) 12-14' (S4) 16' (S8) 12' (T7) 14' (T8) 18' (3) OPTIONAL EQUIPMENT




1030 GRAIN HEADER
1-04 FEEDER DRUM 2




1030 GRAIN HEADER
1-04 FEEDER DRUM 2

Ref Part Number

Qty

Description

38283788
38283789
38283790
38283134
38283125
38283870
28283012
28283487
28283793
28283794
28283033
28283031
28283875
28280957
38283078
28283815
40402400
41087400
9 28283060
10 20400404
11 40402600
12 43428200
13 38283070
14 20400470
15 28280014
16 28283007
17 43106800
18 40407600
19 38283053
20 41716500
21 337475
22 28281387
23 41408900
24 41010800
25 20400415
26 28280729
27 28280956
28 28281029
29 28283004
30 D45481600
31 45904300
32 28283152
33 28283000

O NO O WWWWWWN-_22—a A

>> a>> o >
TT OOV

A BRA DN 2 O DA )N O

= =
A 0

G Y QN

AUGER, FEEDER, (S8)
AUGER, FEEDER, (T7)
AUGER, FEEDER, (S4) 16
AUGER, FEEDER, (T8) 18'
AUGER, FEEDER, (F3) 20'
AUGER, DRUM feeder, 22' (F4) 22'
TUBE, SHELL middle
TUBE, SHELL Ih, 12'
TUBE, SHELL Ih, 14'
TUBE, SHELL Ih, 16" (S4) 16
TUBE, SHELL Ih, 18' (T8) 18
TUBE, SHELL left, 20" (F3) 20'
TUBE, SHELL left, 22' (F4) 22'
SPACER, RING, (5) optional, 2 MM
COVER,

FINGER, SPIKE carrier

SCREW, hex

NUT, lock

BUSHING, LARGE,

WASHER,

SCREW, hex

NUT,

COVER,

DISC, DIA. 6.4/18X1.6

PLATE, hub

SHAFT, DRIVE,

KEY,

SCREW, hex

SHEET, PLATE end, |h

BEARING, FLANGE

NUT, M12, CI 10,

EYEBOLT, tension

PIN, LARGE, split

NUT, hex, +F.929460

WASHER,

NUT, hex
SPACER, RING, (5) optional, 1 MM
SPACER, RING, (5) optional, 4 MM
WASHER,

O-RING,

DISC, CLUTCH facing

PINION, SPROCKET

BUSHING, LARGE,

S
T

12'
14'

S8
T7

12'
14'

~— ~— ~— ~—




1030 GRAIN HEADER
1-04 FEEDER DRUM 2

Ref Part Number Qty Description
34 28283003 1 FLANGE, WASHER

35 41112400 10 WASHER, SPRING

36 41054100 1 NUT, castle

37 28284131 1 PIPE spacer

38 28281432 1 BLOCK DRIVER, carrier

39 28283006 1 SPRING,

40 20400507 1 WASHER,

41 40426100 1 SCREW, hex

42 40405000 1 SCREW, hex

43 41087600 1 NUT, lock

44 43001500 1 NIPPLE, LUBE,

45 28283853 15 SPLIT PIN, hair

46 41408800 1 PIN, LARGE, split

47 28281448 1 SPIRAL, (S8) 12'

47 28280988 1 SPIRAL, (T7) 14'

47 28280052 1 SPIRAL, (S4) 16

47 28280051 1 SPIRAL, (T8) 18'

47 28280005 1 SPIRAL, (F3) 20'

47 28280067 1 SPIRAL, (F4) 22'

48 28281449 1 SPIRAL, (S8) 12'

48 28280989 1 SPIRAL, (T7) 14'

48 28280054 1 SPIRAL, (S4) 16

48 28280053 1 SPIRAL, (T8) 18'

48 28280006 1 SPIRAL, (F3) 20'

48 28280068 1 BRACKET, spiral, (F4) 22'

49 42332900 1 CHAIN (AGRICULTURE), 98

50 20400520 4 SPACER,

51 20400523 3 SPACER, DIA. 21/37X3

52 42365100 1 LINK, CHAIN, joint

53 38283294 4 FINGER, fixed

54 28281694 4 PLATE, LARGE, threaded

55 120104 20 BOLT, Hex, M8 x 20, 8.8,

56 20400506 20 SPACER, DIA. 8.2/20X2.5

57 41087500 12 NUT, lock

58 28281194 1 EXTENSION, AUGER, (3) optional equipment
59 28281195 1 ANGLE, iron, (3) optional equipment
60 40684800 2 SCREW, (3) optional equipment
61 40685000 2 SCREW, (3) optional equipment
62 20400506 4 SPACER, (3) optional equipment, DIA. 8.5/20X2.5
63 41087500 4 NUT, lock, (3) optional equipment
64 20400416 2 WASHER, +F.929460, DIA. 10.5/30X2.5




1030 GRAIN HEADER
1-04(01) FEEDER DRUM 2

(F3) 20' (F4) 22 (S4) 16 (S8) 12' (T7) 14' (T8) 18' (3) OPTIONAL EQUIPMENT (5) OPTIONAL




1030 GRAIN HEADER
1-04(01) FEEDER DRUM 2

Ref Part Number

Qty

Description

38283788
38283789
38283790
38283134
38283125
38283870
28283012
28283487
28283793
28283794
28283033
28283031
28283875
28280957
38283078
28283815
40402400
41087400
9 28283060
10 20400404
11 40402600
12 43428200
13 38283070
14 20400470
15 28280014
16 28283007
17 43106800
18 40407600
19 38283053
20 41716500
21 337475
22 28281387
23 41408900
24 41010800
25 20400415
26 28280729
27 28280956
28 28281029
29 28283004
30 D45481600
31 45904300
32 28283152
33 28283000

O NO O WWWWWWN-_22—a A

JEL L UL L (L UL (UL (UL U L (L UL U

15

15

A AN 2 D DO EC 2NN O

_ AN

AUGER, FEEDER AUGER
AUGER, FEEDER AUGER
AUGER, FEEDER AUGER (S4)
AUGER, FEEDER AUGER (T8)
AUGER, FEEDER AUGER (F3)
AUGER, FEEDER DRUM 22' (F4)
TUBE, SHELL MIDDLE
TUBE, SHELL LH 12" (S8
TUBE, SHELL LH 14' (T7
TUBE, SHELL LH 16' (S4
TUBE, SHELL LH 18' (T8
TUBE, SHELL LEFT 20' (F3)

TUBE, SHELL, LEFT 22' (F4)

SPACER, RING, SPACER RING (5), 2 MM
COVER, COVER

FINGER, CARRIER SPIKE

SCREW, HEXAGON SCREW

NUT, LOCK NUT

BUSHING, LARGE, BUSH

WASHER, WASHER

SCREW, HEXAGON SCREW

NUT, NUT

COVER, COVER

DISC, WASHER DIA. 6.4/18X1.6
PLATE, HUB PLATE

SHAFT, DRIVE, DRIVE SHAFT

KEY, KEY

SCREW, HEXAGON SCREW

SHEET, END PLATE, LH

BEARING, FLANGE BEARING

NUT, M12, CI 10,

EYEBOLT, TENSION BOLT

PIN, LARGE, SPLIT PIN

NUT, HEXAGON NUT +F.929460
WASHER, WASHER

NUT, HEXAGON NUT

SPACER, RING, SPACER RING (5), 1 MM
SPACER, RING, SPACER RING (5), 4 MM
WASHER, WASHER

O-RING, SEAL RING

DISC, CLUTCH FACING

PINION, SPROCKET

BUSHING, LARGE, BUSH

S8)
T7)

P

(F3) 20' (F4) 22 (S4) 16 (S8) 12' (T7) 14' (T8) 18' (3) OPTIONAL EQUIPMENT (5) OPTIONAL




1030 GRAIN HEADER
1-04(01) FEEDER DRUM 2

Ref Part Number Qty Description

34 28283003 FLANGE, WASHER

35 41112400 WASHER, DISC SPRING

36 41054100 NUT, CASTLE NUT

37 28284131 SPACER PIPE

38 28281432 BLOCK DRIVER, CARRIER

39 28283006 SPRING, SPRING

40 20400507 WASHER, WASHER

41 40426100 SCREW, HEXAGON SCREW

42 40405000 SCREW, HEXAGON SCREW

43 41087600 NUT, LOCK NUT

44 43001500 NIPPLE, LUBE, GREASE NIPPLE
45 28283853 SPLIT PIN, HAIR PIN SPLIT

46 41408800 PIN, LARGE, SPLIT PIN

47 28281448 SPIRAL, SPIRAL (S8)

47 28280988 SPIRAL, SPIRAL (T7)

47 28280052 SPIRAL, SPIRAL (S4)

47 28280051 SPIRAL, SPIRAL (T8)

47 28280005 SPIRAL, SPIRAL (F3)

47 28280067 SPIRAL, SPIRAL (F4)

48 28281449 SPIRAL, SPIRAL (S8)

48 28280989 SPIRAL, SPIRAL (T7)

48 28280054 SPIRAL, SPIRAL (S4)

48 28280053 SPIRAL, SPIRAL (T8)

48 28280006 SPIRAL, SPIRAL (F3)

48 28280068 BRACKET, SPIRAL (F4)

49 42332900 CHAIN (AGRICULTURE), CHAIN 98
50 20400520 SPACER, SPACER

51 20400523 SPACER, WASHER DIA. 21/37X3
52 42365100 LINK, CHAIN, JOINT LINK

53 38283294 FINGER, FIXED FINGER

54 28281694 PLATE, LARGE, THREADED PLATE
55 120104 BOLT, Hex, M8 x 20, 8.8,

56 20400506 SPACER, SPACER DIA. 8.2/20X2.5
57 41087500 NUT, LOCK NUT

58 28281194 EXTENSION, AUGER EXTENSION (3)
59 28281195 ANGLE, ANGLE IRON (3)

60 40684800 SCREW, SCREW (3)

61 40685000 SCREW, SCREW (3)

62 20400506 SPACER, SPACER (3), DIA. 8.5/20X2.5
63 41087500 NUT, LOCK NUT (3)

64 20400416 WASHER, WASHER +F.929460, DIA. 10.5/30X2.5
65 41405900 PIN, LARGE,

66 41653500 SPACER, RING,

(F3) 20' (F4) 22 (S4) 16 (S8) 12' (T7) 14' (T8) 18' (3) OPTIONAL EQUIPMENT (5) OPTIONAL




1030 GRAIN HEADER
1-05 QUARDING AND TRANSMISSION

a4

93

92(108) -
He 102

{10797

27
0

101(110)°
RT:I




1030 GRAIN HEADER
1-05 QUARDING AND TRANSMISSION

Ref Part Number Qty

Description

1 28283164 1 PROTECTION PLATE,

2 41013400 5 NUT, combi

3 38280958 1 COVER,

4 43427500 2 PIN, lock

5 42555500 2 CIRCLIP,

6 28281135 1 COUNTERSHAFT,

7 38283099 1 PLATE, LARGE, BRACKET bearing
8 41707800 2 HOUSING, BEARING, FLANGE
9 43114900 1 KEY,

10  D43105000 1 KEY,

11 42332900 1 CHAIN (AGRICULTURE), 98
12 42365100 1 LINK, CHAIN, JOINT

13 28281133 1 DRIVE SPROCKET,

14 40466200 3 SCREW, set, w.lock

16 28281148 1 GROOVED PULLEY, V-BELT
17 40466700 2 SCREW, set, w.lock

18 41985900 1 V-BELT,

20 40407700 4 SCREW, hex

21 41087500 AR NUT, lock

22 41087600 2 NUT, lock, +F929460

23 40402400 AR SCREW, hex

24 20400405 5 WASHER,

25 38283098 1 SUPPORT, FITTINGS

26 120104 4 BOLT, Hex, M8 x 20, 8.8,

27 20400506 AR SPACER, DIA. 8.5/20X2.5
28 41013500 AR NUT, combi

29 38281345 1 SUPPORT, BOW

30 40404700 3 SCREW, hex

31 28251593 2 PLATE, LOCKING, WASHER
32 38251918 2 SUPPORT, BRAKE straw divider
33 40407700 4 SCREW, hex

34 20400507 8 WASHER,

35 41087600 AR NUT, lock
36 41087900 2 NUT, lock
37 38760159 1 TIGHTENER SHEAVE, roller, DIA. 175
38 28760156 1 BOLT,
39 28760155 1 BUSHING,
1
1

40 28260181 BOLT, tension

41 41087900 NUT, lock

42 20400416 AR WASHER, DIA. 10.5/30X2.5

43 41010800 2 NUT, hex

44 41663500 2 BEARING, ball

45 38250648 1 ANGLE, FITTINGS, F. GUARDIN




1030 GRAIN HEADER

1-05 QUARDING AND TRANSMISSION

Ref Part Number Qty Description
49 40433600 SCREW, hex

50 20400463 WASHER, DIA. 16,5X50X5

51 20400460 WASHER,

52 20400459
53 20400470
54 41716800
55 20400516
56 41087900
57 28181284
58 40416300
59 28181284
60 38281583
60 38283156
61 44737100
62 41411100
63 38283687
63 38283688
63 38283689
63 38283690
63 38283691
63 38283858
65 28283092
66 40066800
67 20400419
78 28281131
79 28283106
80 40609300
81 20400466
82 41087200
85 45602200
85 45602300
85 45608600
85 45608700
85 45609200
86 45691600
86 45691700
86 45691800
86 45691900
87 45690000
87 45690100
87 45690200
87 45690300
88 45650000

_ A W A

= p
[\ O S N . N N " UL U NS (. S U U (S N N
X X

[ \NO JS L L UL L L L\ UL (L (UL (UL . N O U QL (I

WASHER, DIA. 17/30X3

DISC, DIA. 6.4/18X1.6

DRIVE SPROCKET, CHAIN tightner
SPACER, (5) optional

NUT, lock

WASHER,

SCREW, hex

WASHER,

PROTECTION PLATE, side, F.926971
PROTECTION PLATE, T.926970
STRAP, rubber, T.926970

PIN, split, T.926970
CUTTERBAR, TABLE, (S8) 12'
CUTTERBAR, TABLE, (T7) 14'
CUTTERBAR, TABLE, (S4) 16'
CUTTERBAR, TABLE, (T8) 18'
CUTTERBAR, TABLE, (F3) 20'
FRAME, TABLE, (F4) 22'
PLATE, LARGE, BRACKET
SCREW, +F.929460
WASHER,

SLIDE, RAIL
REINFORCEMENT,

SCREW,

WASHER, DIA. 5.3/15X1.2
NUT, lock

SHAFT, LONG, P.T.O.,
SHAFT, LONG, P.T.O., (T9
SHAFT, LONG, P.T.O., (F3) 20'
SHAFT, LONG, P.T.O., (S8) 12'
COUPLING, P.T.O,, (F4) 22'

TUBE, protecting, (S8) 12', Walterscheid
TUBE, (T7) 14', Walterscheid

TUBE, protecting, (T9) 16'-18', Walterscheid
TUBE, protecting, (F3) 20', Walterscheid
TUBE, protecting, (S8) 12', Walterscheid
TUBE, protecting, (T7) 14', Walterscheid
(T9)
(F3)

T7) 14
T9) 1618’

—~ o~ o~ —~

TUBE, protecting, (T9) 16'-18', Walterscheid
TUBE, protecting, (F3) 20', Walterscheid
FORK, POS.89-91

7
9
3




1030 GRAIN HEADER
1-05 QUARDING AND TRANSMISSION

Ref Part Number Qty Description

89 45665300 SPLIT PIN/SAFETY PIN, Walterscheid

90 45667300 SPRING, pressure, Walterscheid

91 45645700 WASHER, Walterscheid

92 45647300 SPIDER, U-JOINT, CROSS, Walterscheid
94 43001500 NIPPLE, LUBE,

95 45650100 JAW, YOKE universal, Walterscheid

96 42619100 PIN, tightening

97 45650200 JAW, YOKE universal, Walterscheid

98 45688000 BELLOWS, FUNNEL protecting, Walterscheid
99 45695000 SHAFT, profile, (S8) 12', Walterscheid

99 45695100 SHAFT, profile, (T7) 14', Walterscheid

99 45695200 SHAFT, profile, (T9) 16'-18', Walterscheid
99 45695300 SHAFT, profile, (F3) 20', Walterscheid
100 45693600 S8

100 45693700
100 45693800
100 45693900
101 45682700
102 45681800
104 45630000
105 45632400
106 45630300
107 45630200
108 45630400
109 45630600
110 45630700
111 45630500
112 45630100
113 45632000
113 45632100
113 45632200
113 45632300
113 45633600
114 45631600
114 45631700
114 45631800
114 45631900
114 45633500
115 45630800
115 45630800
115 45630900
115 45631100
115 45633300

SHAFT, profile, (T7) 14', Walterscheid
SHAFT, profile, (T9) 16'-18', Walterscheid
SHAFT, profile, (F3) 20', Walterscheid
BUSHING, LARGE, RING sliding, Walterscheid
CHAIN (AGRICULTURE),

JAW, YOKE universal, CPL. (DL) Bondioli, incl. POS. 105
KIT, LAS, Bondioli

SPIDER, U-JOINT, hub, Bondioli

JAW, YOKE universal, Bondioli

BELLOWS, GUARD protective, Bondioli
RING, RING sliding, Bondioli

RING, RING slide bearing, Bondioli
BELLOWS, GUARD protective, Bondioli
JAW, YOKE universal, Bondioli

TUBE, (S8) 12', Bondioli

TUBE, INT. PROTECTION (T7) 14', Bondioli
TUBE, protecting, (T9) 16'-18', Bondioli
TUBE, protecting INT., (F3) 20", Bondioli
PROTECTOR, TUBE INT (F4) 22', Bondioli
TUBE, (S8) 12', Bondioli

TUBE, (T7) 14', Bondioli

TUBE, protecting, (T9) 16'-18', Bondioli
TUBE, protecting EXT., (F3) 20', Bondioli
PROTECTOR, TUBE EXT (F4) 22', Bondioli
SHAFT, (S8) 12', Bondioli

SHAFT, (T7) 14', Bondioli

SHAFT, (T9) 16'-18', Bondioli

SHAFT, TUBE profile EXT. (F3) 20", Bondioli
TUBE, profile EXT. (F4) 22', Bondioli

(T7)
(T9)
(F3)
SHAFT, profile, (S8) 12', Walterscheid
(T7)
(T9)
)

[ N L U (P (. U UL L I . U U U (S (U U U (e = e G LS T LG I LS T O O N N . G G e N S G e O I O I LG I LG I NG I G ]




1030 GRAIN HEADER
1-05 QUARDING AND TRANSMISSION

Ref Part Number Qty Description

116 45631200 SHAFT, (S8) 12', Bondioli

116 45631300 SHAFT, (T7) 14', Bondioli

116 45631400 SHAFT, PROFILE TUBE INT. (T9) 16'-18', Bondioli
116 45631500 SHAFT, PROFILE TUBE INT. (F3) 20', Bondioli
116 45633400 TUBE, PROFILE TUBE INT. (F4) 22', Bondioli
117 28281577 SUPPORT, angle, F.926971

[ UL L U UL (NI

118 40402600 AR SCREW, hex, +F.931664

119 20400470 AR DISC, F.926971, DIA. 6.4/18X1.6

120 41087400 AR NUT, lock, +F.931664

121 43427500 1 PIN, lock, F.926971

122 42555500 1 CIRCLIP, F.926971

123 28281578 1 SUPPORT, retainer, F.926971

124 38281570 1 SHEET, bottom, F.926971

125 40405000 3 SCREW, hex, +F.931664

126 20400506 6 SPACER, +F.931664, DIA. 8.5/20X2,5
127 41087500 3 NUT, lock, +F.931664

128 20400416 2 WASHER, +F.929460, DIA. 10.5/30X2.5
129 41087500 AR NUT, lock, +F.931664

130 20400506 AR SPACER, +F.931664, DIA. 8.5/20X2.5

131 40405000 AR SCREW, hex, +F.931664




1030 GRAIN HEADER
1-05(01) QUARDING AND TRANSMISSION

a4

93

92(108) -
He 102

{10797

27
0

e, 101(110)°
I

(DL) BONDIOLI, INCL. POS. 105 (F3) 20' (F4) 22' (S4) 16' (S8) 12' (T7) 14' (T8) 18' (T9) 16'-18' (5) OPTIONAL




1030 GRAIN HEADER
1-05(01) QUARDING AND TRANSMISSION

Ref Part Number Qty Description
1 28283164 1 PROTECTION PLATE, GUARD

2 41013400 5 NUT, COMBI NUT

3 38280958 1 COVER, COVER

4 43427500 2 PIN, LOCK PIN

5 42555500 2 CIRCLIP, CIRCLIP

6 28281135 1 COUNTERSHAFT, COUNTER SHAFT
7 38283099 1 PLATE, LARGE, BEARING BRACKET
8 41707800 2 HOUSING, BEARING, FLANGE BEARING
9 43114900 1 KEY, KEY

10 D43105000 1 KEY, KEY

11 42332900 1 CHAIN (AGRICULTURE), CHAIN 98
12 42365100 1 LINK, CHAIN, JOINT LINK

13 28281133 1 DRIVE SPROCKET, SPROCKET

14 40466200 3 SCREW, SET SCREW W. LOCK

16 28281148 1 GROOVED PULLEY, V-BELT PULLEY
17 40466700 2 SCREW, SET SCREW W. LOCK

18 41985900 1 V-BELT, V-BELT

20 40407700 4 SCREW, HEXAGON SCREW

21 41087500 NUT, LOCK NUT

22 41087600 2 NUT, LOCK NUT +F929460

23 40402400 SCREW, HEXAGON SCREW

24 20400405 5 WASHER, WASHER

25 38283098 1 SUPPORT, FITTINGS

26 120104 4 BOLT, Hex, M8 x 20, 8.8,

27 20400506 SPACER, SPACER DIA. 8.5/20X2.5
28 41013500 NUT, COMBI NUT

29 38281345 1 SUPPORT, BOW

30 40404700 3 SCREW, HEXAGON SCREW

31 28251593 2 PLATE, LOCKING, LOCK WASHER
32 38251918 2 SUPPORT, STRAWDIVIDER BRAKE
33 40407700 4 SCREW, HEXAGON SCREW

34 20400507 8 WASHER, WASHER

35 41087600 NUT, LOCK NUT

36 41087900 NUT, LOCK NUT

37 38760574 PULLEY, TENSION ROLLER DIA. 175
38 28760156 BOLT, BOLT

39 28760155 BUSHING, SPACER BUSH

40 28260181 BOLT, TENSION BOLT

41 41087900 NUT, LOCK NUT

_A A A AN

42 20400416 WASHER, WASHER DIA. 10.5/30X2.5
43 41010800 2 NUT, HEXAGON NUT

44 41663500 2 BEARING, BALL BEARING

45 38250648 1 ANGLE, FITTINGS F. GUARDIN

(DL) BONDIOLI, INCL. POS. 105 (F3) 20' (F4) 22' (S4) 16' (S8) 12' (T7) 14' (T8) 18' (T9) 16'-18' (5) OPTIONAL




1030 GRAIN HEADER
1-05(01) QUARDING AND TRANSMISSION

Ref Part Number Qty Description

49 40433600 SCREW, HEXAGON SCREW

50 20400463 WASHER, WASHER DIA. 16,5X50X5

51 20400460 WASHER, WASHER

52 20400459 WASHER, WASHER DIA. 17/30X3

53 20400470 DISC, WASHER DIA. 6.4/18X1.6

54 41716800 DRIVE SPROCKET, CHAIN TIGHTENER

55 20400516 SPACER, WASHER (5)

56 41087900 NUT, LOCK NUT

57 28181284 WASHER, WASHER

58 40416300 SCREW, HEXAGON SCREW

59 28181284 WASHER, WASHER

60 38281583 PROTECTION PLATE, SIDE GUARD F.926971

60 38283156 PROTECTION PLATE, GUARD T.926970

61 44737100 STRAP, RUBBER STRAP T.926970

62 41411100 PIN, SPLIT PIN T.926970

63 38283687 CUTTERBAR, TABLE (S8

63 38283688 CUTTERBAR, TABLE (T7

63 38283689 CUTTERBAR, TABLE (S

63 38283690 CUTTERBAR, TABLE (T
(

_ A W A

4
8
63 38283691 CUTTERBAR, TABLE (F3
63 38283858 FRAME, TABLE (F4)

65 28283092 PLATE, LARGE, BRACKET PLATE

66 40066800 SCREW, SCREW +F.929460

67 20400419 WASHER, WASHER

78 28281131 SLIDE, SLIDE RAIL

79 28283106 REINFORCEMENT, STRENGTHENING
80 40609300 SCREW, SCREW

81 20400466 WASHER, WASHER DIA. 5,3/15X1,2
82 41087200 NUT, LOCK NUT

)
)
)
)
)

N —m —m a8 e e e e e = . A e

85 45602200 SHAFT, LONG, P.T.O. SHAFT (T7)
85 45602300 SHAFT, LONG, P.T.O. SHAFT (T9)
85 45608600 SHAFT, LONG, P.T.O. SHAFT (F3)
85 45608700 SHAFT, LONG, P.T.O. SHAFT (S8)

85 45609200
86 45691600
86 45691700

COUPLING, P.T.O. SHAFT (F4)
TUBE, PROTECTING TUBE (S8), WALTERSCH.
TUBE, (T7), WALTERSCH.

86 45691800 TUBE, PROTECTING TUBE (T9), WALTERSCH.
86 45691900 TUBE, PROTECTING TUBE (F3), WALTERSCH.
87 45690000 TUBE, PROTECTING TUBE (S8), WALTERSCH.
87 45690100 TUBE, PROTECTING TUBE (T7), WALTERSCH.
87 45690200 TUBE, PROTECTING TUBE (T9), WALTERSCH.
87 45690300 TUBE, PROTECTING TUBE (F3), WALTERSCH.

[ \NO JS L L UL L L L\ UL (L (UL (UL . N O U QL (I

88 45650000 FORK, FORK POS.89-91

(DL) BONDIOLI, INCL. POS. 105 (F3) 20' (F4) 22' (S4) 16' (S8) 12' (T7) 14' (T8) 18' (T9) 16'-18' (5) OPTIONAL




1030 GRAIN HEADER
1-05(01) QUARDING AND TRANSMISSION

Ref Part Number Qty Description

89 45665300 SPLIT PIN/SAFETY PIN, PIN WALTERSCH.
90 45667300 SPRING, PRESSURE SPRING WALTERSCH.
91 45645700 WASHER, WASHER WALTERSCH.

92 45647300 SPIDER, U-JOINT, CROSS WALTERSCH.
94 43001500 NIPPLE, LUBE, GREASE NIPPLE

95 45650100 JAW, UNIVERSAL YOKE WALTERSCH.

96 42619100 PIN, TIGHTENING PIN

97 45650200 JAW, UNIVERSAL YOKE WALTERSCH.

98 45688000 BELLOWS, PROTECTING FUNNEL WALTERSCH.
99 45695000 SHAFT, PROFILE SHAFT (S8), WALTERSCH.

99 45695100 SHAFT, PROFILE SHAFT (T7), WALTERSCH.

99 45695200 SHAFT, PROFILE SHAFT (T9), WALTERSCH.

99 45695300 SHAFT, PROFILE TUBE (F3), WALTERSCH.

100 45693600 SHAFT, PROFILE SHAFT (S8), WALTERSCH.
100 45693700 SHAFT, PROFILE SHAFT (T7), WALTERSCH.

100 45693800 SHAFT, PROFILE SHAFT (T9), WALTERSCH.

100 45693900 SHAFT, PROFILE SHAFT (F3), WALTERSCH.

101 45682700 BUSHING, LARGE, SLIDINGRING WALTERSCH.
102 45681800 CHAIN (AGRICULTURE), CHAIN

104 45630000 JAW, UNIVERSAL YOKE CPL. (DL)

105 45632400 KIT, LAS BONDIOLI

106 45630300 SPIDER, U-JOINT, HUB BONDIOLI

107 45630200 JAW, UNIVERSAL YOKE BONDIOLI

108 45630400 BELLOWS, PROTECTIVE GUARD BONDIOLI

109 45630600 RING, SLIDING RING BONDIOLI

110 45630700 RING, SLIDE BEARING RING BONDIOLI

111 45630500 BELLOWS, PROTECTIVE GUARD BONDIOLI

112 45630100 JAW, UNIVERSAL YOKE BONDIOLI

113 45632000 TUBE, (S8), BONDIOLI

113 45632100 TUBE, INT. PROTECTION TUB (T7), BONDIOLI
113 45632200 TUBE, PROTECTING TUBE (T9), BONDIOLI

113 45632300 TUBE, PROTECTING TUBE INT (F3), BONDIOLI
113 45633600 PROTECTOR, PROTECTING TUBE INT (F4), BONDIOLI
114 45631600 TUBE, (S8), BONDIOLI

114 45631700 TUBE, (T7), BONDIOLI

114 45631800 TUBE, PROTECTING TUBE (T9), BONDIOLI

114 45631900 TUBE, PROTECTING TUBE EXT (F3), BONDIOLI
114 45633500 PROTECTOR, PROTECTING TUBE EXT (F4), BONDIOLI
115 45630800 SHAFT, (S8), BONDIOLI

115 45630800 SHAFT, (T7), BONDIOLI

115 45630900 SHAFT, (T9), BONDIOLI

115 45631100 SHAFT, PROFILE TUBE EXT. (F3), BONDIOLI
115 45633300 TUBE, PROFILE TUBE EXT. (F4), BONDIOLI

[ N L U (P (. U UL L I . U U U (S (U U U (e = e G LS T LG I LS T O O N N . G G e N S G e O I O I LG I LG I NG I G ]

(DL) BONDIOLI, INCL. POS. 105 (F3) 20' (F4) 22' (S4) 16' (S8) 12' (T7) 14' (T8) 18' (T9) 16'-18' (5) OPTIONAL




1030 GRAIN HEADER
1-05(01) QUARDING AND TRANSMISSION

Ref Part Number Qty Description
116 45631200 1 SHAFT, (S8), BONDIOLI

116 45631300 1 SHAFT, (T7), BONDIOLI

116 45631400 1 SHAFT, PROFILE TUBE INT. (T9), BONDIOLI
116 45631500 1 SHAFT, PROFILE TUBE INT. (F3), BONDIOLI
116 45633400 1 TUBE, PROFILE TUBE INT. (F4), BONDIOLI
117 28281577 1 SUPPORT, ANGLE F.926971

118 40402600 SCREW, HEXAGON SCREW +F.931664

119 20400470 DISC, WASHER F.926971, DIA. 6.4/18X1.6

120 41087400 NUT, LOCK NUT +F.931664

121 43427500 1 PIN, LOCKPIN F.926971

122 42555500 1 CIRCLIP, CIRCLIP F.926971

123 28281578 1 SUPPORT, RETAINER F.926971

124 38281570 1 SHEET, BOTTOM PLATE F.926971

125 40405000 3 SCREW, HEXAGON SCREW +F.931664

126 20400506 6 SPACER, SPACER +F.931664, DIA. 8.5/20X2,5
127 41087500 3 NUT, LOCK NUT +F.931664

128 20400416 2 WASHER, WASHER +F.929460, DIA. 10.5/30X2.5
129 41087500 NUT, LOCK NUT +F.931664

130 20400506 SPACER, SPACER +F.931664, DIA. 8.5/20X2.5
131 40405000 SCREW, HEXGON SCREW +F.931664

132 42513700 CIRCLIP,

133 41622700 BEARING, BALL,

(DL) BONDIOLI, INCL. POS. 105 (F3) 20' (F4) 22' (S4) 16' (S8) 12' (T7) 14' (T8) 18' (T9) 16'-18' (5) OPTIONAL




1030 GRAIN HEADER
1-06 TABLE BODY AND GUARDS

21

23{24)




1030 GRAIN HEADER
1-06 TABLE BODY AND GUARDS

Ref Part Number Qty Description
1 28280587 2 STOP, dog

2 28280570 2 SUPPORT, FITTINGS lock

3 38283233 1 PROTECTION PLATE, side, high

4 38283232 1 PROTECTION PLATE, side, high

5 38280689 1 PANEL, SIDE, TABLE, T.925030

6 38283516 1 PANEL, SIDE, TABLE

7 20400506 AR SPACER, DIA. 8.5/20X2.5

8 41013500 AR NUT, combi

9 40404700 AR SCREW, hex

10 38251573 1 HOLDER, (V7) 14'-16'

10 38281024 1 RETAINER, LIFTER crop (G3) 18'-20" and 22'
11 120104 AR BOLT, Hex, M8 x 20, 8.8,

12 38283622
13 38283623
14 38283687
14 38283688
14 38283689
14 38283690
14 38283691
14 38283858
15 38283236

HOLDER, LIFTER crop (S8) 12
HOLDER, LIFTER crop (S8) 12
CUTTERBAR, TABLE, (S8) 12
CUTTERBAR, TABLE, (T7) 14
CUTTERBAR, TABLE, (S4) 16'
CUTTERBAR, TABLE. (T8) 18
CUTTERBAR, TABLE, (F3) 20!
FRAME, TABLE, (F4) 22'

PROTECTION PLATE, high, rear

16 28283141 DEFLECTOR, PLATE, (T8) 18'
16 28283143 DEFLECTOR, PLATE, (F3) 20’
16 28283145 DEFLECTOR, PLATE, (S8) 12'
16 28283410 DEFLECTOR, PLATE, (T7) 14'
16 28283411 DEFLECTOR, PLATE, (S4) 16'
17 28283140 DEFLECTOR, PLATE, (T8) 18'
17 28283142 DEFLECTOR, PLATE, (F3) 20’
17 28283144 DEFLECTOR, PLATE, (S8) 12'
17 28283412 DEFLECTOR, PLATE, (T7) 14'
17 28283413 DEFLECTOR, PLATE, (S4) 16'

18 28283138
19 28283408
20 28283135
20 28283136
20 28283137
20 28283339
20 28283340
21 28283253
22 28283254
23 28283256
23 28283256
23 28283256

DEFLECTOR,
DEFLECTOR, +F.928818
DEFLECTOR, angle, (S8) 12'
DEFLECTOR, angle, (T8) 18'
DEFLECTOR, angle, (F3) 20'
DEFLECTOR, angle, (T7) 14
DEFLECTOR, angle, (S4) 16'
PLATE, WEAR, right

PLATE, WEAR, left

PLATE, WEAR, (S8) 12'
PLATE, WEAR, (T7) 14'
PLATE, WEAR, (S4) 16'

[0 I Ny |\, [ U W LS T LG T N6 I N6 T N6 N 6 TR | NG R N S U (U N N (I [ (S U (L U U N N U U N
N S N N




1030 GRAIN HEADER

1-06 TABLE BODY AND GUARDS

Ref Part Number Qty Description
23 28283256 2 PLATE, WEAR, (T8) 18'

23 28283256 4 PLATE, WEAR, (F3) 20'

23 28283256 3 PLATE, WEAR, (F4) 22'

24 28283255 2 PLATE, WEAR, (T7) 14'

24 28283255 2 PLATE, WEAR, (T8) 18'

24 28283255 2 PLATE, WEAR, (F4) 22'

25 28281665 1 HOOD, GUARD side

26 28281042 1 HOLDER,

27 28281043 1 SUPPORT, BRACKET

28 40407700 8 SCREW, hex, +F.929460

29 41087600 12 NUT, lock, +F.929460

30 40405100 6 SCREW, hex

31 41087500 10 NUT, lock

32 20400506 20 SPACER, DIA. 8.5/20X2.5

33 40405300 10 SCREW, hex

34 20400419 14 WASHER,

35 45745300 AR PLUG, +F.929460

36 40407900 12 SCREW, hex, +F.929460

37 20400415 16 WASHER,

38 38283237 2 PROTECTION PLATE, rear, (T8) 18'
38 38283238 2 PROTECTION PLATE, rear, (F3) 20'
38 38283427 2 PROTECTION PLATE, rear, (S4) 16'
38 38283428 2 PROTECTION PLATE, rear, (T7) 14'
38 38283429 2 PROTECTION PLATE, rear, (S8) 12'
38 38283862 2 PROTECTION PLATE, rear, (F4) 22'
39 41087900 4 NUT, lock

40 28283557 1 GASKET, LIST tension

44 28283121 1 PROFILE,

45 28283084 1 PLATE, LARGE, rear

46 28283113 1 PLATE, LARGE, side right

47 28283565 1 COVER, right

48 28283564 1 COVER, plate left

49 28283114 1 PLATE, LARGE, side left

50 28283083 1 PLATE, LARGE, rear left

51 28283126 1 SUPPORT, profile

52 38283195 2 PLATE, LARGE, WASHER

53 44735900 AR STRIP, PROTECTION, LIST tension, 0.2
54 28283567 1 SUPPORT, BRACKET

55 28283570 1 PLATE, LARGE, cover

56 28283120 2 PLATE, LARGE, guide

57 44732400 3 BUSHING, GROMMET rubber

58 38283938 1 SIDE-PLATE, TABLE round, | (DF) optional equipment T.925030 standard equipment F.925031
59 28780381 2 RETAINER, (AZ) optional equipm electric vertical knife, right




1030 GRAIN HEADER

1-06 TABLE BODY AND GUARDS

Ref Part Number

Qty

Description

60 28780381
61 45147500
62 40402400
63 20400404
64 41013400
65 38281627
65 38281628
65 38281629
66 28281625
67 41404400
68 20400404
69 45667300
70 40405100
7120400506
72 41087500
73 28281483
74 28281482
75 28283520
76 28283521
77 20400416
78 28284101
79 43362

80 120104

81 41087500
82 40405000

1
2
AR
AR

=
X

;)G-bl\.)l\)-hl\)l\)—\—\—\

N OO —m

AR
AR
AR
AR

RETAINER, (AY) optional equipm electric vertical knife, left
RETAINER,

SCREW, hex

WASHER,

NUT, combi

PROTECTOR, (E9) 18'-20', F.926971
PROTECTOR, (V7) 14'-16', F.926971
PROTECTOR, (S8) 12', F.926971
LEVER, F.926971

KEY, PIN split, F.926971

WASHER, F.926971

SPRING, pressure, F.926971
SCREW, hex, F.926971

SPACER, F.926971, DIA. 8.5/20X2.5
NUT, lock

EXTENSION, PIECE left, (LJ) optional equipment, torpedo divider long
EXTENSION, PIECE r., (LJ) optional equipment, torpedo divider long

DEFLECTOR, angle, Ih, (F4) 22'
DEFLECTOR, angle, rh, (F4) 22'
WASHER, +F.929460, DIA. 10.5/30X2.5
PLATE, WEAR, piece, +F.929460

NUT, M8, ClI 10, +F.931869

BOLT, Hex, M8 x 20, 8.8, +F.931664
NUT, lock, +F.931664

SCREW, hex, +F.931869




1030 GRAIN HEADER
1-06(01) TABLE BODY AND GUARDS

31

PPN 18

PR

33 L
{::-J"’fj

~ 78

(AY) OPTIONAL EQUIPM ELECTRIC VERTICAL KNIFE, LEFT (AZ) OPTIONAL EQUIPM ELECTRIC VERTICAL KNIFE, RIGHT (DF)
OPTIONAL EQUIPMENT T.925030 STANDARD EQUIPMENT F.925031 (E9) 18'-20" (F3) 20' (F4) 22' (G3) 18'-20' AND 22' (LJ)
OPTIONAL EQUIPMENT , TORPEDO DIVIDER LONG (S4) 16' (S8) 12' (T7) 14" (T8) 18' (V7) 14'-16'




1030 GRAIN HEADER

1-06(01) TABLE BODY AND GUARDS

Ref Part Number Qty Description
1 28280587 2 STOP,DOG

2 28280570 2 SUPPORT, LOCK FITTINGS

3 38283233 1 PROTECTION PLATE, SIDE GUARD HIGH

4 38283232 1 PROTECTION PLATE, SIDE GUARD HIGH

5 38280689 1 PANEL, SIDE, TABLE SIDE T.925030

6 38283516 1 PANEL, SIDE, TABLE SIDE

7 20400506 SPACER, SPACER DIA. 8.5/20X2.5

8 41013500 NUT, COMBI NUT

9 40404700 SCREW, HEXAGON SCRE

10 38251573
10 38281024
11 120104

12 38283622
13 38283623
14 38283687
14 38283688
14 38283689
14 38283690
14 38283691
14 38283858
15 38283236
16 28283141
16 28283143
16 28283145
16 28283410
16 28283411
17 28283140
17 28283142
17 28283144
17 28283412
17 28283413
18 28283138
19 28283408
20 28283135
20 28283136
20 28283137
20 28283339
20 28283340
21 28283253
22 28283254
23 28283256
23 28283256
23 28283256

[0 I Ny |\, [ U W LS T LG T N6 I N6 T N6 N 6 TR | NG R N S U (U N N (I [ (S U (L U U N N U U N

HOLDER, RETAINER (V7)
RETAINER, CROP LIFTER RETAINE (G3)
BOLT, Hex, M8 x 20, 8.8,

HOLDER, CROP LIFTER RETAINE (S8)
HOLDER, CROP LIFTER RETAINE (S8)
CUTTERBAR, TABLE (S8)

CUTTERBAR, TABLE (T7
CUTTERBAR, TABLE (S
CUTTERBAR, TABLE (T
CUTTERBAR, TABLE (F
FRAME, TABLE (F4)
PROTECTION PLATE, HIGH REAR GUARD
DEFLECTOR, DEFLECTOR PLATE (T8)
DEFLECTOR, DEFLECTOR PLATE (F3
DEFLECTOR, DEFLECTOR PLATE (S8
DEFLECTOR, DEFLECTOR PLATE (T7
DEFLECTOR, DEFLECTOR PLATE (S
DEFLECTOR, DEFLECTOR PLATE (T
(
(
(
(

~—_ — ~— ~—

4
8
3

)
)
)
4)
8)
DEFLECTOR, DEFLECTOR PLATE (F3)
DEFLECTOR, DEFLECTOR PLATE (S8)
DEFLECTOR, DEFLECTOR PLATE (T7)
DEFLECTOR, DEFLECTOR PLATE (S4)
DEFLECTOR, DEFLECTOR
DEFLECTOR, DEFLECTOR +F.928818
DEFLECTOR, DEFLECTOR ANGLE (S8)
DEFLECTOR, DEFLECTOR ANGLE (T8)
DEFLECTOR, DEFLECTOR ANGLE (F3)
DEFLECTOR, DEFLECTOR ANGLE (T7)
DEFLECTOR, DEFLECTOR ANGLE (S4)
PLATE, WEAR, WEARING PLATE, RIGH
PLATE, WEAR, WEARING PLATE LEFT
PLATE, WEAR, WEARING PLATE (S8)
PLATE, WEAR, WEARING PLATE (T7)
PLATE, WEAR, WEARING PLATE (S4)

(AY) OPTIONAL EQUIPM ELECTRIC VERTICAL KNIFE, LEFT (AZ) OPTIONAL EQUIPM ELECTRIC VERTICAL KNIFE, RIGHT (DF)
OPTIONAL EQUIPMENT T.925030 STANDARD EQUIPMENT F.925031 (E9) 18'-20" (F3) 20' (F4) 22' (G3) 18'-20' AND 22' (LJ)
OPTIONAL EQUIPMENT , TORPEDO DIVIDER LONG (S4) 16' (S8) 12' (T7) 14" (T8) 18' (V7) 14'-16'




1030 GRAIN HEADER
1-06(01) TABLE BODY AND GUARDS

Ref Part Number Qty Description
23 28283256 2 PLATE, WEAR, WEARING PLATE (T8)
23 28283256 4 PLATE, WEAR, WEARING PLATE (F3)
23 28283256 3 PLATE, WEAR, WEARING PLATE (F4)
24 28283255 2 PLATE, WEAR, WEARING PLATE (T7)
24 28283255 2 PLATE, WEAR, WEARING PLATE (T8)
24 28283255 2 PLATE, WEAR, WEARING PLATE (F4)
25 28281665 1 HOOD, SIDE GUARD

26 28281042 1 HOLDER, RETAINER

27 28281043 1 SUPPORT, BRACKET

28 40407700 8 SCREW, HEXAGON SCREW +F.929460
29 41087600 12 NUT, LOCK NUT +F.929460

30 40405100 6 SCREW, HEXAGON SCREW

31 41087500 10 NUT, LOCK NUT

32 20400506 20 SPACER, SPACER DIA. 8.5/20X2.5

33 40405300 10 SCREW, HEXAGON SCREW

34 20400419 14 WASHER, WASHER

35 45745300 PLUG, PLUG +F.929460

36 40407900 12 SCREW, HEXAGON SCREW +F.929460
37 20400415 16 WASHER, WASHER

38 38283237 PROTECTION PLATE, REAR GUARD (T8)
38 38283238 PROTECTION PLATE, REAR GUARD (F3)
38 38283427 PROTECTION PLATE, REAR GUARD (S4)
38 38283428 PROTECTION PLATE, REAR GUARD (T7)
38 38283429 PROTECTION PLATE, REAR GUARD (S8)
38 38283862 PROTECTION PLATE, REAR GUARD (F4)

39 41087900
40 28283557
44 28283121
45 28283084
46 28283113
47 28283565
48 28283564
49 28283114
50 28283083

NUT, LOCK NUT

GASKET, TENSION LIST

PROFILE, PROFILE

PLATE, LARGE, REAR PLATE

PLATE, LARGE, SIDE PLATE RIGHT
COVER, COVER RIGHT

COVER, COVER PLATE LEFT

PLATE, LARGE, SIDE PLATE LEFT
PLATE, LARGE, REARPLATE LEFT

51 28283126 SUPPORT, SUPPORT PROFILE

52 38283195 PLATE, LARGE, WASHER PLATE

53 44735900 STRIP, PROTECTION, TENSION LIST 0.2
54 28283567 SUPPORT, BRACKET

55 28283570 PLATE, LARGE, COVER PLATE

56 28283120 PLATE, LARGE, GUIDE PLATE

57 44732400 BUSHING, RUBBER GRUMMET

58 38283938 SIDE-PLATE, ROUND. TABLE SIDE L (DF)
59 28780381 RETAINER, RETAINER (AZ)

[ \\© JSL UL (I U (L UL U L U G SO S T LS I G G G I G )

N = W RN = =

(AY) OPTIONAL EQUIPM ELECTRIC VERTICAL KNIFE, LEFT (AZ) OPTIONAL EQUIPM ELECTRIC VERTICAL KNIFE, RIGHT (DF)
OPTIONAL EQUIPMENT T.925030 STANDARD EQUIPMENT F.925031 (E9) 18'-20" (F3) 20' (F4) 22' (G3) 18'-20' AND 22' (LJ)

OPTIONAL EQUIPMENT , TORPEDO DIVIDER LONG (S4) 16' (S8) 12' (T7) 14" (T8) 18' (V7) 14'-16'




1030 GRAIN HEADER
1-06(01) TABLE BODY AND GUARDS

Ref Part Number Qty Description
60 28780381 1 RETAINER, RETAINER (AY)

61 45147500 2 RETAINER, RETAINER

62 40402400 SCREW, HEXAGON SCREW

63 20400404 WASHER, WASHER

64 41013400 NUT, COMBI NUT

65 38281627
65 38281628
65 38281629
66 28281625
67 41404400
68 20400404
69 45667300

PROTECTOR, PROTECTION GUARD (E9), F.926971
PROTECTOR, PROTECTION GUARD (V7), F.926971
PROTECTOR, PROTECTION GUARD (S8), F.926971
LEVER, HANDLE F.926971

KEY, SPLIT PIN F.926971

WASHER, WASHER F.926971

SPRING, PRESSURE SPRING F.926971

70 40405100 SCREW, HEXAGON SCREW F.926971
7120400506 SPACER, SPACER F.926971, DIA. 8.5/20X2.5

72 41087500 NUT, LOCKNUT

73 28281483 EXTENSION, EXTENSION PIECE LEF (LJ)

74 28281482 EXTENSION, EXTENSION PIECE R. (LJ)

75 28283520 DEFLECTOR, DEFLECTOR ANGLE LH (F4)

76 28283521 DEFLECTOR, DEFLECTOR ANGLE RH (F4)

77 20400416 WASHER, WASHER +F.929460, DIA. 10.5/30X2.5
78 28284101 PLATE, WEAR, VEARING PICE +F.929460

AN DNPEDDODNN-—22

N OO —m

79 43362 NUT, M8, CI 10, +F.931869

80 120104 BOLT, Hex, M8 x 20, 8.8, +F.931664

81 41087500 NUT, LOCK NUT +F.931664

82 40405000 SCREW, HEXAGON SCREW +F.931869
83 20400470 14 DISC,

(AY) OPTIONAL EQUIPM ELECTRIC VERTICAL KNIFE, LEFT (AZ) OPTIONAL EQUIPM ELECTRIC VERTICAL KNIFE, RIGHT (DF)
OPTIONAL EQUIPMENT T.925030 STANDARD EQUIPMENT F.925031 (E9) 18'-20" (F3) 20' (F4) 22' (G3) 18'-20' AND 22' (LJ)
OPTIONAL EQUIPMENT , TORPEDO DIVIDER LONG (S4) 16' (S8) 12' (T7) 14" (T8) 18' (V7) 14'-16'




1030 GRAIN HEADER
1-07 TABLE TRAILER




1030 GRAIN HEADER
1-07 TABLE TRAILER

Ref Part Number

Qty

Description

28283658
28283961
28283668
28250748
28283634
28283633
41446200
40402400
9 20400404
10 28283675
11 28283676
12 28283678
13 28283683
14 28283693
15 41446200
16 46721700
17 28250317
18 282503056
19 100020

20 20400459
21 28250315
22 28200609
23 20400466
24 41087700
25 28283635
25 28284035
26 49138600
27 40410900
28 40411100
29 41087700
30 20400423
31 28250340
32 28250337
33 42612000
34 41597100
35 28250356
36 28250327
37 45084600
38 45907200
39 28260477
40 28283963
41 40402400
42 20400404

O NO O BN -~

_[;3;_\_\_\_\_\_\_\NI\JN_\_\MNI\JNI\JNI\JN_\_\_\_\_\_\_\

W DN
N O

A DO MNMNMNMNMNOOO - A

HITCH ASSY, TRAILER, TABLE

HITCH ASSY, TRAILER, TABLE, (B6) equipment required and approved by the TOV authorities
BAR, draw

SUPPORT, CABLE

SCREW, wing, T.922466

PIN, LARGE, split

PIN, split, T.927792

SCREW, hex

WASHER,

SUPPORT, BRACKET

SUPPORT, BRACKET

SUPPORT, profile, front

SUPPORT, profile, rear

PIN, LARGE,

PIN, split

WHEEL ASSY.,

BUSHING,

SPACER,

NUT, M16, Cl 8, hex, T.926041

WASHER, DIA., 17/30X3

TRUNNION, JOURNAL, T.926041

BALL, bacelit, (E4)

WASHER, (E4) 12'-14-16-18 and 20", DIA. 5,3/15X1.2

NUT, lock

TUBE, outer, T.922466

TUBE, outer, F.922467

DECAL, yellow reflex

SCREW, hex

SCREW, hex

NUT, lock

WASHER, DIA. 13/37X3

PIPE, inner

SPINDLE,

SPLIT PIN/SAFETY PIN, tightening

BEARING, BALL,

HUB,

LEVER, (E4) 12'-14-16-18 and 20'

REFLECTOR,

WEDGE, (LL) equipment required and approved by the TOV authorities
HOLDER, spring, (LL) equipment required and approved by the TOV authorities
SUPPORT, retainer, (LL) equipment required and approved by the TOV authorities
SCREW, hex, (LL) equipment required and approved by the TOV authorities
WASHER, (LL) equipment required and approved by the TOV authorities




1030 GRAIN HEADER
1-07 TABLE TRAILER

Ref Part Number

Qty

Description

43 41087400
44 40405100
45 20400413
46 41087500
47 20400459
48 120104
28251629
49 28251111
50 46734700
51 46708800
52 46723900
53 41087900
54 41618200
56 40438200
57 41021500
58 46724000
59 41618400
60 41582400
61 43002500
62 28284043
63 28284048
64 28750035
65 28700136
66 43385200
67 41410800
68 28250355
69 20400523
70 40418800
71 41088100
72 40411100
73 20400426
74 41087700
75 40435100
76 28181284
77 41087900
78 46737500
85 28281711
86 41087900
87 45906700
88 40405000
89 20400506
90 41087500
91 28284042

I\J—\—\I\)—\—\—\—\I\JI\)I\JI\)SSI\JI\)I\JI\)I\JI\)I\JAI\JA%AI\J

— — —
N

_, WO W - =2 2N PPN

NUT, lock, (LL) equipment required and approved by the TOV authorities
SCREW, hex, (LL) equipment required and approved by the TOV authorities
WASHER, (LL) equipment required and approved by the TOV authorities, DIA. 8.4/16X1.6
NUT, lock, (LL) equipment required and approved by the TOV authorities
WASHER, DIA. 17/30X3

BOLT, Hex, M8 x 20, 8.8, (LL) Equipment required and approved by the TOV authorities
WHEEL ASSY., (DK) POS. 49-51, 78 , T.935963

RIM, T.935963

TIRE, RUBBER,

AIR TUBE,

PLUG, CAP screw

NUT, lock

BEARING, BALL,

SCREW, HUB

NUT, WHEEL

HUB, housing

BEARING, BALL,

RING, PACKING,

NIPPLE, LUBE,

SUPPORT, BRACKET, F.922467

SUPPORT, BRACKET, F.922467

SPACER, RING, F.922467

SPRING, F.922467

SCREW, FINGER, F.922467

KEY, PIN split, F.922467

SPLIT PIN/SAFETY PIN, lock, F.922467

SPACER, WASHER, F.922467, DIA.21/37X3

SCREW, hex, F.922467

NUT, lock, F.922467

SCREW, hex, F.922467

WASHER, F.922467, DIA.13/24X2.5

NUT, lock

SCREW, hex

WASHER,

NUT, lock

STRIP, BAND rim

SCREW, +F.926042

NUT, lock, +F.926042

WINCH, CAPSTAN ftrailer, (3) optional equipment

SCREW, hex, (3) optional equipment

SPACER, (3) optional equipment, DIA. 8.5/20X2,5

NUT, lock, (3) optional equipment

ANGLE BAR, RING draw, (3) optional equipment




1030 GRAIN HEADER
1-07 TABLE TRAILER

Ref Part Number Qty Description
28284143 1 HOOK, PIPE, (3) optional equipment, POS.92-95
92 43404300 AR CABLE, (3) optional equipment, 5M

93 43409000
94 43405900
95 43410400
96 40405100
97 41087500

28281645
98 28281644
99 28200609
100 20400466
101 40428800
102 20400537
103 41087700

28284451
104 28284450
105 41048700
106 41408800
107 41661100
108 46729200
109 46728300
110 41661300
111 43001500
112 46727400
113 41013000
114 41111200

[N S N U U N U G G LS N

=z x> > > >
A0 X000 X000

AR
AR
AR
AR
AR

GUIDE, THIMBLE, (3) optional equipment
CLIP, LOCK wire, (3) optional equipment
HOOK, draw, (3) optional equipment
SCREW, hex, F.927793

NUT, lock, F.927793

LEVER, CPL. (F4) 22', POS. 98-103
LEVER, (F4) 22'

BALL, baclit, (F4) 22'

WASHER, (F4) 22', DIA.5,3/15X1,2
SCREW, hex, (F4) 22'

SPACER, WASHER, (F4) 22'

NUT, lock

WHEEL ASSY., CPL. F.925964

RIM, bolted, F.925964

NUT, castle, F.925964

PIN, LARGE, split, F.925964
BEARING, ROLLER, F.925964

HUB, housing, F.925964

SCREW, hub, F.925964

BEARING ASSY, roller, F.925964
NIPPLE, LUBE, F.925964

SEAL, SHAFT, F.925964

NUT, hex, F.925964

WASHER, LOCK, CIRCLIP, F.925964




1030 GRAIN HEADER
1-07(01) TABLE TRAILER

(B6) EQUIPMENT REQUIRED AND APPROVED BY THE TOV AUTHORITIES (DK) POS. 49-51, 78 (E4) 12'-14-16-18 AND 20' (F4)
22' (LL) EQUIPMENT REQUIRED AND APPROVED BY THE TOV AUTHRITIES T.31.12.95, STD. EUIPMENT F .01.01.95 (3)
OPTIONAL EQUIPMENT




1030 GRAIN HEADER
1-07(01) TABLE TRAILER

Ref Part Number Qty Description
1 28283658 HITCH ASSY, TRAILER, TABLE TRAILER

1 28283961 HITCH ASSY, TRAILER, TABLE TRAILER (B6)

2 28283668 BAR, DRAW BAR

4 28250748 SUPPORT, CABLE SUPPORT

5 28283634 SCREW, WING SCREW T.922466

6 28283633 PIN, LARGE, SPLIT BOLT

7 41446200 PIN, SPLIT PIN T.927792

8 40402400 SCREW, HEXAGON SCREW

9 20400404 WASHER, WASHER

10 28283675
11 28283676
12 28283678
13 28283683
14 28283693
15 41446200
16 46721700
17 28250317
18 282503056
19 100020

20 20400459
21 28250315
22 28200609
23 20400466
24 41087700
25 28283635
25 28284035
26 49138600
27 40410900
28 40411100

SUPPORT, BRACKET

SUPPORT, BRACKET

SUPPORT, SUPPORT PROFIL FRON
SUPPORT, SUPPORT PROFIL REAR
PIN, LARGE, BOLT

PIN, SPLIT PIN

WHEEL ASSY., WHEEL

BUSHING, BUSH

SPACER, SPACER BUSH

NUT, M16, CI 8, HEXAGON NUT T.926041
WASHER, WASHER DIA. 17/30X3
TRUNNION, JOURNAL T.926041

BALL, BACELIT BALL (E4)

WASHER, WASHER (E4), DIA. 5,3/15X1,2
NUT, LOCK NUT

TUBE, OUTER PIPE T.922466

TUBE, OUTER PIPE F.922467

DECAL, YELLOW REFLEX

SCREW, HEXAGON SCREW

SCREW, HEXAGON SCREW

_[;3;_\_\_\_\_\_\_\NI\JN_\_\MNI\JNI\JNI\JN_\_\_\_\_\_\_\

29 41087700 20 NUT, LOCK NUT

30 20400423 32 WASHER, WASHER DIA. 13/37X3
31 28250340 1 PIPE, INNER TUBE

32 28250337 1 SPINDLE, SPINDLE

33 42612000 1 SPLIT PIN/SAFETY PIN, TIGHTENING
34 41597100 1 BEARING, BALL, BALL BEARING
35 28250356 1 HUB, HUB

36 28250327 1 LEVER, LEVER (E4)

37 45084600 6 REFLECTOR, REFLEX

38 45907200 2 WEDGE, WEDGE (LL)

39 28260477 2 HOLDER, SPRING RETAINER (LL)
40 28283963 2 SUPPORT, RETAINER (LL)

41 40402400 2 SCREW, HEXAGON SCREW (LL)
42 20400404 4 WASHER, WASHER (LL)

(B6) EQUIPMENT REQUIRED AND APPROVED BY THE TOV AUTHORITIES (DK) POS. 49-51, 78 (E4) 12'-14-16-18 AND 20' (F4)
22' (LL) EQUIPMENT REQUIRED AND APPROVED BY THE TOV AUTHRITIES T.31.12.95, STD. EUIPMENT F .01.01.95 (3)
OPTIONAL EQUIPMENT




1030 GRAIN HEADER
1-07(01) TABLE TRAILER

Ref Part Number Qty Description

43 41087400 NUT, LOCK NUT (LL)
44 40405100 SCREW, HEXAGON SCREW (LL)
45 20400413 WASHER, WASHER (LL), DIA. 8.4/16X1.6
46 41087500 NUT, LOCK NUT (LL)
47 20400459 WASHER, WASHER DIA. 17/30X3
48 120104 BOLT, Hex, M8 x 20, 8.8, (LL)
28251629 WHEEL ASSY., (DK), T.935963
49 28251111 RIM, RIM T.935963
50 46734700 TIRE, RUBBER, TYRE
51 46708800 AIR TUBE, TUBE
52 46723900 PLUG, SCREW CAP
53 41087900 NUT, LOCK NUT
54 41618200 BEARING, BALL, BALL BEARING
56 40438200 SCREW, HUB BOLT
57 41021500 NUT, WHEEL NUT
58 46724000 HUB, HUB HOUSING
59 41618400 BEARING, BALL, BALL BEARING
60 41582400 RING, PACKING, SEAL
61 43002500 NIPPLE, LUBE, GREASE NIPPLE
62 28284043 SUPPORT, BRACKET F.922467
63 28284048 SUPPORT, BRACKET F.922467
64 28750035 SPACER, SPACER RING F.922467
65 28700136 SPRING, SPRING F.922467
66 43385200 SCREW, FINGERSCREW F.922467
67 41410800 KEY, SPLIT PIN F.922467
68 28250355 SPLIT PIN/SAFETY PIN, LOCK PIN F.922467
69 20400523 SPACER, WASHER F.922467, DIA.21/37X3
70 40418800 SCREW, HEXAGON SCREW F.922467
71 41088100 NUT, LOCK NUT F.922467
72 40411100 SCREW, HEXAGON SCREW F.922467
73 20400426 WASHER, WASHER F.922467, DIA.13/24X2.5
74 41087700 NUT, LOCK NUT
75 40435100 SCREW, HEXAGON SCREW
76 28181284 WASHER, WASHER
77 41087900 NUT, LOCK NUT
78 46737500 STRIP, RIM BAND
85 28281711 SCREW, BOLT +F.926042
86 41087900 NUT, LOCK NUT +F.926042
87 45906700 WINCH, TRAILERCAPSTAN (3)
88 40405000 SCREW, HEXAGON SCREW (3)
89 20400506 SPACER, SPACER (3), DIA. 8.5/20X2,5
90 41087500 NUT, LOCK NUT (3)
91 28284042 ANGLE BAR, DRAW RING (3)

I\J—\—\I\)—\—\—\—\I\JI\)I\JNSSI\JI\)I\JI\)I\JNI\JAI\JA%AI\J

— — —
N

_, WO W - =2 2N PPN

(B6) EQUIPMENT REQUIRED AND APPROVED BY THE TOV AUTHORITIES (DK) POS. 49-51, 78 (E4) 12'-14-16-18 AND 20' (F4)
22' (LL) EQUIPMENT REQUIRED AND APPROVED BY THE TOV AUTHRITIES T.31.12.95, STD. EUIPMENT F .01.01.95 (3)
OPTIONAL EQUIPMENT




1030 GRAIN HEADER
1-07(01) TABLE TRAILER

Ref Part Number Qty Description
28284143 1 HOOK, PIPE (3), POS.92-95
92 43404300 CABLE, WIRE (3), 5M

93 43409000
94 43405900
95 43410400
96 40405100
97 41087500

28281645
98 28281644
99 28200609
100 20400466
101 40428800
102 20400537

GUIDE, THIMBLE (3)
CLIP, WIRE LOCK (3)

HOOK, DRAW HOOK (3)

SCREW, HEXAGON SCREW F.927793
NUT, LOCK NUT F.927793

LEVER, HANDLE CPL (F4), POS. 98-103
LEVER, HANDLE (F4)

BALL, BACELIT BALL (F4)

WASHER, WASHER (F4), DIA.5,3/15X1,2
SCREW, HEXAGON SCREW (F4)
SPACER, WASHER (F4)

[N S N U U N U G G LS N

103 41087700 NUT, LOCK NUT
28284451 WHEEL ASSY., WHEEL, CPL. F.925964
104 28284450 RIM, RIM, BOLTED F.925964
105 41048700 NUT, CASTLE NUT F.925964
106 41408800 PIN, LARGE, SPLIT PIN F.925964
107 41661100 BEARING, ROLLER, ROLLER BEARING F.925964
108 46729200 HUB, HUB HOUSING F.925964
109 46728300 SCREW, HUB BOLT F.925964
110 41661300 BEARING ASSY, ROLLER BEARING F.925964
111 43001500 NIPPLE, LUBE, GREASE NIPPLE F.925964
112 46727400 SEAL, SHAFT, SEAL F.925964
113 41013000 NUT, HEXAGON NUT F.925964
114 41111200 WASHER, LOCK, CIRCLIP F.925964

(B6) EQUIPMENT REQUIRED AND APPROVED BY THE TOV AUTHORITIES (DK) POS. 49-51, 78 (E4) 12'-14-16-18 AND 20' (F4)
22' (LL) EQUIPMENT REQUIRED AND APPROVED BY THE TOV AUTHRITIES T.31.12.95, STD. EUIPMENT F .01.01.95 (3)
OPTIONAL EQUIPMENT




1030 GRAIN HEADER
1-08 LIGHTENING BRACKET




1030 GRAIN HEADER

1-08 LIGHTENING BRACKET

Ref Part Number Qty Description
28283719 1 BAR, BRACKET lighten, cp

1 28283662 1 BAR, BRACKET lightening

2 45083900 2 REFLECTOR,

4 41010500 10 NUT, hex

5 45077100 1 LIGHT ASSY., rear, left

6 45077300 1 LIGHT ASSY., rear, right

7 45080600 4 BULB,

8 45080700 2 BULB,

9 45080900 2 BULB,

10 45085500 2 LAMP, PLATE number

11 40352300 10 SCREW,

12 45084500 1 REFLECTOR,

13 28283959 1 SUPPORT,

14 28251559 1 RETAINER, F. REFLEX

15 40400300 3 SCREW, hex

16 41010400 3 NUT, hex

17 40402400 3 SCREW, hex

18 20400453 3 WASHER, DIA. 6.4/12X1.6

19 41013400 3 NUT, combi

20 43427500 2 PIN, lock

21 42555500 2 CIRCLIP,

22 45005300 1 SOCKET/RECEPTACLE,

23 45005200 2 SOCKET/RECEPTACLE,

24 28283634 1 SCREW, wing, T.925851

25 40351600 3 SCREW,

26 20400400 3 WASHER, DIA. 4.3/9X0.8

27 41087400 1 NUT, lock

28 45729400 1 BOW, CLAMP pipe

29 20400404 4 WASHER,

30 45084600 2 REFLECTOR,

31 41087700 1 NUT, lock, F.925852

32 20400426 1 WASHER, F.925852, DIA. 13/24X2.5

33 40429200 1 SCREW, hex, F.925852

34 28780741 1 BOX, FRAME, rh




1030 GRAIN HEADER
1-08(01) LIGHTENING BRACKET




1030 GRAIN HEADER

1-08(01) LIGHTENING BRACKET

Ref Part Number

Qty

Description

28283719
1 28283662
2 45083900
4 41010500
5 45077100
6 45077300
7 45080600
8 45080700
9 45080900
10 45085500
11 40352300
12 45084500
13 28283959
14 28251559
15 40400300
16 41010400
17 40402400
18 20400453
19 41013400
20 43427500
21 42555500
22 45005300
23 45005200
24 28283634
25 40351600
26 20400400
27 41087400
28 45729400
29 20400404
30 45084600
31 41087700
32 20400426
33 40429200
34 28780741

N —m

R R R =

—_
o

=) a2 A A NP2 2 LD W LN 2NNV LOLWLWLW—_E

BAR, LIGHTEN. BRACKET CP
BAR, LIGHTENING BRACKET
REFLECTOR, REFLEX

NUT, HEXAGON NUT

LIGHT ASSY., REAR LAMP, LEFT
LIGHT ASSY., REAR LAMP,RIGHT
BULB, BULB

BULB, BULB

BULB, BULB

LAMP, NUMBER PLATE LANTER
SCREW, SCREW

REFLECTOR, REFLEX

SUPPORT,

RETAINER, RETAINER F. REFLEX
SCREW, HEXAGON SCREW

NUT, HEXAGON NUT

SCREW, HEXAGON SCREW
WASHER, WASHER DIA. 6.4/12X1.6
NUT, COMBI NUT

PIN, LOCK PIN

CIRCLIP, CIRCLIP
SOCKET/RECEPTACLE, SOCKET
SOCKET/RECEPTACLE, SOCKET
SCREW, WING SCREW T.925851
SCREW, SCREW

WASHER, WASHER DIA. 4.3/9X0.8
NUT, LOCK NUT

BOW, PIPE CLAMP

WASHER, WASHER

REFLECTOR, REFLEX

NUT, LOCK NUT F.925852
WASHER, WASHER F.925852, DIA. 13/24X2.5
SCREW, HEXAGON SCREW F.925852
BOX, FRAME BOX RH




1030 GRAIN HEADER
1-09 HYDRAULIC VERTICAL KNIFE

DE B & ée@@e




1030 GRAIN HEADER
1-09 HYDRAULIC VERTICAL KNIFE

Ref Part Number Qty Description
1 44121600 AR BLADE, KNIFE COMPL., upper

2 44121700 AR KNIFE SECTION, lower

3 44121800 AR KNIFE SECTION, BLADE, F. UPPER
4 44121900 AR SHIN, CLIP knife

5 44122000 AR MOTOR, HYDRAULIC, orbit

6 44122100 AR SHAFT, CRANK

7 44122200 AR ARM, ROD connecting, comp

8 28281516 AR SUPPORT, BRACKET, (F1) on the left
9 28280738 AR BRACKET, (F0) on the right

10 44122300 AR KNIFE SECTION, blade, F. UPPER
11 44122500 AR HEAD, KNIFE,

12 44122700 AR SUPPORT, BRACKET, rh

12 44122800 AR SUPPORT, BRACKET, Ih

13 41378800 AR RIVET,

14 41378500 AR RIVET,

15 41378700 AR RIVET,

16 44122900 AR SPACER,

17 44123000 AR SUPPORT,

18 40063700 AR SCREW,

19 40690900 AR SCREW, cylinder

20 120104 AR BOLT, Hex, M8 x 20, 8.8,

21 40064300 AR SCREW,

22 40690500 AR SCREW, cylinder

23 44123100 AR BAR, KNIFE




1030 GRAIN HEADER
1-09(01) HYDRAULIC VERTICAL KNIFE

DE B & ée@@e

(FO) ON THE RIGHT (F1) ON THE LEFT




1030 GRAIN HEADER

1-09(01) HYDRAULIC VERTICAL KNIFE

Ref Part Number

Description

44121600
44121700
44121800
44121900
44122000
44122100
44122200
28281516
9 28280738
10 44122300
11 44122500
12 44122700
12 44122800
13 41378800
14 41378500
15 41378700
16 44122900
17 44123000
18 40063700
19 40690900
20 120104

21 40064300
22 40690500
23 44123100

O NO OB Wi -~

BLADE, UPPER KNIFE COMPL.

KNIFE SECTION, LOWER KNIFE SECTION
KNIFE SECTION, BLADE F. UPPER KNIF
SHIN, KNIFE CLIP

MOTOR, HYDRAULIC, ORBIT MOTOR
SHAFT, CRANK SHAFT

ARM, CONNECTING ROD COMP
SUPPORT, BRACKET (F1)

BRACKET, BRACKET (FO0)

KNIFE SECTION, BLADE F. UPPER KNIF
HEAD, KNIFE, KNIFE HEAD

SUPPORT, BRACKET RH

SUPPORT, BRACKET LH

RIVET, RIVET

RIVET, RIVET

RIVET, RIVET

SPACER, SPACER

SUPPORT, SUPPORT

SCREW, SCREW

SCREW, CYLINDER SCREW

BOLT, Hex, M8 x 20, 8.8,

SCREW, SCREW

SCREW, CYLINDER SCREW

BAR, KNIFE BAR

(FO) ON THE RIGHT (F1) ON THE LEFT




1030 GRAIN HEADER
1-10 ELECTRIC VERTICAL KNIFE

i\
e
25" N
30 5 )
SR /65 | |
2 %% y ~ 24

40

(d43) 42




1030 GRAIN HEADER
1-10 ELECTRIC VERTICAL KNIFE

Ref Part Number Qty Description
1 42501800 1 CIRCLIP,

2 20400441 AR WASHER,

3 28284074 ASSEMBLING ROD,

4 41616800 BEARING, ball

5 28284087 SUPPORT, CRANK

6 28284072 ASSEMBLING ROD,

7 43100900 SPLIT PIN/SAFETY PIN, KEY

8 28284084 SUPPORT, CRANK

9 42612000 SPLIT PIN/SAFETY PIN, tightning

10 28284079
11 28284093
12 28284069
13 28284081
14 28284090
15 28284111
16 28284080
17 45070083

SUPPORT, KNIFE vertical
SUPPORT, bearing housing
HUB,

PULLEY, WHEEL gear
SUPPORT, BRACKET engine
WASHER, NUT

WASHER, pinion

MOTOR, ELECTRIC,

18 40688000 SCREW,

19 15896221 NUT, Mg, CI 10,

20 40426000 SCREW, hex

21 20400471 WASHER, DIA.10.5/20X2
22 41010800 NUT, hex

24 100016 NUT, M10, CI 8,

25 45905200 CLEVIS, head

OO N DN PO P W WA AEmm

26 28284094 SHIN, CLIP knife

27 20400500 AR WASHER,
28 20400409 32 WASHER,
29 40423700 16 SCREW, hex
30 41087500 16 NUT, lock
28284060 1 BLADE, | POS.31-34
31 28284105 1 BLADE, back, |
32 44104100 17 KNIFE,
33 41314900 34 RIVET, countersunk
34 43360800 1 BUSHING, LINING bronze
28284061 1 BLADE, Il, POS.35-38
35 28284104 1 BLADE, BACK, Il
36 44104100 17 KNIFE,
37 41314900 34 RIVET, countersunk

38 43360800 1 BUSHING, LINING bronze

39 28284124 1 PLATE, LARGE, protection

40 26500317 2 SPRING,

41 28284125 2 SHIN, retainer

42 28284100 1 SUPPORT, BRACKET, rh, (AZ) optional equipment electric vertical knife, right




1030 GRAIN HEADER

1-10 ELECTRIC VERTICAL KNIFE

Ref Part Number Qty Description

43 28284099 1 SUPPORT, BRACKET, |h, (AY) optional equipment electric vertical knife, left
44 28284140 2 PLATE, LARGE, GUARD, rh, (AZ) optional equipment electric vertical knife, right
45 28284139 1 PLATE, LARGE, GUARD, Ih, (AY) optional equipment electric vertical knife, left
46 28284136 1 SUPPORT, BRACKET, rh, (AZ) optional equipment electric vertical knife, right
47 28284137 1 SUPPORT, BRACKET, Ih, (AY) optional equipment electric vertical knife, left

48 28284107 1 PROTECTOR,

50 40422400 AR BOLT, hex

51 40422300 AR SCREW, hex

52 41013400 AR NUT, combi

53 45065000 1 SWITCH, (AZ) optional equipment electric vertical knife, right

54 28781207 1 SYMBOLS, PLATE, (AZ) optional equipment electric vertical knife, right

55 28284371 1 PLATE, LARGE, contact, (AZ) optional equipment electric vertical knife, right

56 45060021 1 RELAY, auziliary, (AY) optional equipment electric vertical knife, left

57 45065000 1 SWITCH, (AY) optional equipment electric vertical knife, left

58 28781207 1 SYMBOLS, PLATE, (AY) optional equipment electric vertical knife, left

59 28284370 1 RETAINER, (AZ) optional equipment electric vertical knife, right

60 38780381 2 ANGLE, retainer, (AZ) optional equipment electric vertical knife, right

60 38780381 1 ANGLE, retainer, (AY) optional equipment electric vertical knife, left

61 45728200
62 45087800
63 45025700
63 45025700
64 45010086
64 45010086
65 45060021
66 20400419
67 40425800
68 41087600

=
X

_ LA N W W

CIRCLIP, PIPE

SOCKET/RECEPTACLE, (AZ) optional equipment electric vertical knife, right
BOX, FUSE, (AZ) optional equipment electric vertical knife, right

BOX, FUSE, (AY) optional equipment electric vertical knife, left

FUSE, 40 AMP, (AZ) optional equipment electric vertical knife, right

FUSE, 40 AMP, (AY) optional equipment electric vertical knife, left

RELAY, auxiliary, (AZ) optional equipment electric vertical knife, right
WASHER,

SCREW, hex

NUT, lock




1030 GRAIN HEADER
1-10(01) ELECTRIC VERTICAL KNIFE

8
7 =
§ _\_\ Q3
([T
25 7pen A
Sy A
427 [ |
29

Tz

40

(d43) 42

|

(AY) OPTIONAL EQUIPM ELECTRIC VERTICAL KNIFE, LEFT (AZ) OPTIONAL EQUIPM ELECTRIC VERTICAL KNIFE, RIGHT




1030 GRAIN HEADER
1-10(01) ELECTRIC VERTICAL KNIFE

Ref Part Number Qty Description
1 42501800 1 CIRCLIP, CIRCLIP

2 20400441 WASHER, WASHER

3 28284074 ASSEMBLING ROD, CONNECTING

4 41616800 BEARING, BALL BEARING

5 28284087 SUPPORT, CRANK

6 28284072 ASSEMBLING ROD, CONNECTING ROD

7 43100900 SPLIT PIN/SAFETY PIN, KEY

8 28284084 SUPPORT, CRANK

9 42612000 SPLIT PIN/SAFETY PIN, TIGHTENING

10 28284079
11 28284093
12 28284069
13 28284081
14 28284090
15 28284111
16 28284080
17 45070083
18 40688000
19 15896221
20 40426000
21 20400471
22 41010800
24 100016

25 45905200
26 28284094

SUPPORT, VERTICAL KNIFE
SUPPORT, BEARING HOUSING
HUB, HUB

PULLEY, GEAR WHEEL
SUPPORT, ENGINE BRACKET
WASHER, NUT

WASHER, PIMION

MOTOR, ELECTRIC, ELECTRO-MOTOR
SCREW, SCREW

NUT, Mg, CI 10,

SCREW, HEXAGON SCREW
WASHER, WASHER DIA.10.5/20X2
NUT, HEXAGON NUT

NUT, M10, CI 8,

CLEVIS, FORK HEAD

SHIN, KNIFE CLIP

OO N DN PO P W WA AEmm

27 20400500 WASHER, WASHER

28 20400409 32 WASHER,

29 40423700 16 SCREW, HEXAGON SCREW

30 41087500 16 NUT, LOCK NUT
28284060 1 BLADE, KNIFE | POS.31-34

31 28284105 1 BLADE, KNIFE BACK |

32 44104100 17 KNIFE, KNIFE BLAD

33 41314900 34 RIVET, COUNTERSUNK RIVET

34 43360800 1 BUSHING, BRONZE LINING
28284061 1 BLADE, KNIFE Il POS.35-38

35 28284104 1 BLADE, KNIFE BACK Il

36 44104100 17 KNIFE, KNIFE BLAD

37 41314900 34 RIVET, COUNTERSUNK RIVET

38 43360800 1 BUSHING, BRONZE LINING

39 28284124 1 PLATE, LARGE, PROTECTION GUARD
40 26500317 2 SPRING, SPRING

41 28284125 2 SHIN, RETAINER

42 28284100 1 SUPPORT, BRACKET RH (AZ)

(AY) OPTIONAL EQUIPM ELECTRIC VERTICAL KNIFE, LEFT (AZ) OPTIONAL EQUIPM ELECTRIC VERTICAL KNIFE, RIGHT




1030 GRAIN HEADER
1-10(01) ELECTRIC VERTICAL KNIFE

Ref Part Number Qty Description

43 28284099 SUPPORT, BRACKET LH (AY)
44 28284140 PLATE, LARGE, GUARD RH (AZ)
45 28284139 PLATE, LARGE, GUARD LH (AY)
46 28284136 SUPPORT, BRACKET RH (AZ)
47 28284137 SUPPORT, BRACKET LH (AY)
48 28284107 PROTECTOR, DEFLECTOR

_A A A N -

50 40422400 BOLT, HEXAGON SCREW
51 40422300 SCREW, HEXAGON SCREW
52 41013400 NUT, COMBI NUT

53 45065000
54 28781207
55 28284371
56 45060021
57 45065000
58 28781207
59 28284370

SWITCH, SWITCH (AZ)

SYMBOLS, SYMBOL PLATE (AZ)
PLATE, LARGE, CONTACT PLATE (AZ)
RELAY, AUXILIARY RELAY (AY)
SWITCH, SWITCH (AY)

SYMBOLS, SYMBOL PLATE (AY)
RETAINER, RETAINER (AZ)

60 38780381 ANGLE, RETAINER (AZ2)

60 38780381 ANGLE, RETAINER (AY)

61 45728200 CIRCLIP, PIPE CLAMP

62 45087800 SOCKET/RECEPTACLE, SOCKET (AZ)
63 45025700 BOX, FUSE, FUSE RETAINER (AZ)
63 45025700 BOX, FUSE, FUSE RETAINER (AY)
64 45010086 FUSE, FUSE 40 AMP (AZ)

64 45010086 FUSE, FUSE 40 AMP (AY)

65 45060021 RELAY, AUXILIARY RELAY (AZ)

66 20400419 WASHER, WASHER

67 40425800 SCREW, HEXAGON SCREW

68 41087600 NUT, LOCK NUT

[N O R N e N T UL N N

_ AN W A AW

(AY) OPTIONAL EQUIPM ELECTRIC VERTICAL KNIFE, LEFT (AZ) OPTIONAL EQUIPM ELECTRIC VERTICAL KNIFE, RIGHT




1030 GRAIN HEADER
2-1 REEL - RIGHT HAND




1030 GRAIN HEADER
2-1 REEL - RIGHT HAND

Ref Part Number Qty Description
1 28680240 2 SHEET ASSY., PLATE reel, +F.931664
3 40402700 AR SCREW, hex,+F.931869

4 20400403 AR WASHER, steel, +F.931869

5 41087400 AR NUT, lock

6 20400413 AR WASHER, +F.931503, DIA. 8.4/16X1.6
14 28660051 6 DETENT, CLAMP

15 40404700 AR SCREW, hex

16 20400506 AR SPACER, DIA. 8.5/20X2.5

17 41087500 AR NUT, lock, +F.931503

18 40405000 AR SCREW, hex

19 20400507 6 WASHER, (G3)

24  D40630900 6 SCREW, PIN threaded, T.924383

24 40632000 6 SCREW, PIN threaded, F.924384

25 42614300 6 SPLIT PIN/SAFETY PIN, tightening
26 28680107 6 CLAW, SPIKE reel, rh

27 20400586 AR WASHER,

28 28680117 AR CARRIER, BEARING,

29 28680178 3 SHAFT, reel, tine, 1 (S8) 12'

29 28680170 3 SHAFT, reel, tine, | (T7) 14'

29 28680168 3 SHAFT, reel, tine, | (S4) 16'

29 28680154 3 SHAFT, reel, tine, I, rh, (T8) 18'

29 28680145 3 SHAFT, reel, tine, I, (70) 20'-22'

30 41411100 AR PIN, split

31 28680176 3 SHAFT, reel, tine, Il, (S8) 12'

31 28680171 3 SHAFT, reel, tine, II, (T7) 14'

31 28680167 3 SHAFT, reel, tine, II, (S4) 16'

31 28680156 3 SHAFT, reel, tine, I, rh, (T8) 18'

31 28680141 3 SHAFT, reel, tine, r, I, (70) 20'-22'

32 28680142 3 SHAFT, reel, tine, I, L., (F4) 22'

32 28680147 3 SHAFT, reel, tine, 1, le, (F3) 20'

32 28680153 3 SHAFT, reel, tine, I, Ih, (T8) 18'

33 20400585 12 WASHER, (G3) 18-20' and 22'

34 28680132 6 CARRIER, BEARING, (G3) 18'-20" and 22', DIA. 26.3
35 28680139 6 SHAFT, CROSS, PIN intermediate, (G3) 18'-20" and 22'
36 40426000 24 SCREW, hex, (G3) 18'-20" and 22'

37 28660035 42 BOW, (G3) 18'-20" and 22'

38 41087600 24 NUT, lock, (G3) 18'-20" and 22'

39 28680140 3 SHAFT, reel, tine, II, L, (F4) 22'

39 28680148 3 SHAFT, reel, tine, II, L, (F3) 20'

39 28680152 3 SHAFT, reel, tine, Il Ih, (T8) 18'

40 28680179 1 TUBE, reel, 12, (S8) 12'

40 28680174 1 TUBE, reel, 14, (T7) 14'

40 28680166 1 TUBE, reel, 16', (S4) 16'




1030 GRAIN HEADER
2-1 REEL - RIGHT HAND

Ref Part Number Qty Description
40 28680159 1 TUBE, reel, 18', (T8) 18'

40 28680151 1 TUBE, reel, 20", (F3) 20’

40 28680138 1 TUBE, reel, 22, (F4) 22'

41 28680130 AR TINE, SPRING ring

42 40423900 AR SCREW, hex

43 20400506 AR SPACER, DIA. 8.5/20 x 2.5

44 41087500 AR NUT, lock

45 28680131 3 TINE, SPRING ring




1030 GRAIN HEADER
2-1(01) REEL - RIGHT HAND

(F3) 20' (F4) 22' (G3) 18'-20' AND 22' (S4) 16' (S8) 12' (T7) 14' (T8) 18' (70) 20-22




1030 GRAIN HEADER
2-1(01) REEL - RIGHT HAND

Ref Part Number Qty Description
1 28680240 2 SHEET ASSY., REEL PLATE +F.931664

3 40402700 SCREW, HEXAGON SCREW +F.931869

4 20400403 WASHER, STEEL WASHER +F.931869

5 41087400 NUT, LOCKNUT

6 20400413 WASHER, WASHER +F.931503, DIA. 8.4/16X1.6
14 28660051 6 DETENT, CLAMP

15 40404700 SCREW, HEXAGON SCREW

16 20400506 SPACER, SPACER DIA. 8.5/20X2.5

17 41087500 NUT, LOCK NUT +F.931503

18 40405000 SCREW, HEXAGON SCREW

19 20400507 6 WASHER, WASHER (G3)

24  D40630900 6 SCREW, THREADED PIN T.924383

24 40632000 6 SCREW, THREADED PIN F.924384

25 42614300 6 SPLIT PIN/SAFETY PIN, TIGHTENING PIN
26 28680107 6 CLAW, REEL SPIKE RH

27 20400586 WASHER, WASHER

28 28680117 CARRIER, BEARING, BEARING

29 28680178 3 SHAFT, REEL TINE BAR | (S8)

29 28680170 3 SHAFT, REEL TINE BAR | (T7)

29 28680168 3 SHAFT, REEL TINE BAR | (S4)

29 28680154 3 SHAFT, REEL TINE BAR | RH (T8)

29 28680145 3 SHAFT, REEL TINE BAR | (70)

30 41411100 PIN, SPLIT PIN

31 28680176 3 SHAFT, REEL TINE BAR I (S8)

31 28680171 3 SHAFT, REEL TINE BAR I (T7)

31 28680167 3 SHAFT, REEL TINE BAR I (S4)

31 28680156 3 SHAFT, REEL TINE BAR I RH (T8)

31 28680141 3 SHAFT, REEL TINE BARR. I (70)

32 28680142 3 SHAFT, REEL TINE BAR [, L. (F4)

32 28680147 3 SHAFT, RELL TINE BAR [, LE (F3)

32 28680153 3 SHAFT, REEL TINE BAR I LH (T8)

33 20400585 12 WASHER, WASHER (G3)

34 28680132 6 CARRIER, BEARING, BEARING (G3), DIA. 26.3
35 28680139 6 SHAFT, CROSS, INTERMEDIATE PIN (G3)
36 40426000 24 SCREW, HEXAGON SCREW (G3)

37 28660035 42 BOW, BOW (G3)

38 41087600 24 NUT, LOCK NUT (G3)

39 28680140 3 SHAFT, REEL TINE BARII, L (F4)
39 28680148 3 SHAFT, REEL TINE BARII, L (F3)
39 28680152 3 SHAFT, REEL TINE BARII LH (T8)
40 28680179 1 TUBE, REEL PIPE 12' (S8)

40 28680174 1 TUBE, REEL PIPE 14' (T7)

40 28680166 1 TUBE, REEL PIPE 16' (S4)

(F3) 20' (F4) 22' (G3) 18'-20' AND 22' (S4) 16' (S8) 12' (T7) 14' (T8) 18' (70) 20-22




1030 GRAIN HEADER

2-1(01) REEL - RIGHT HAND

Ref Part Number

Qty

Description

40 28680159
40 28680151
40 28680138
41 28680130
42 40423900
43 20400506
44 41087500
45 28680131

1
1
1

TUBE, REEL PIPE 18' (T8)

TUBE, REEL PIPE 20' (F3)

TUBE, REEL PIPE 22' (F4)

TINE, REEL SPRING

SCREW, HEXAGON SCREW
SPACER, SPACER DIA. 8.5/20X2.5
NUT, LOCK NUT

TINE, REEL SPRING

(F3) 20' (F4) 22' (G3) 18'-20' AND 22' (S4) 16' (S8) 12' (T7) 14' (T8) 18' (70) 20-22




1030 GRAIN HEADER
2-2 REEL - LEFT HAND




1030 GRAIN HEADER
2-2 REEL - LEFT HAND

Ref Part Number Qty Description
2 28660051 6 DETENT, CLAMP

3 40405000 AR SCREW, hex

4 20400506 AR SPACER, DIA. 8.5/20X2.5

5 41087500 AR NUT, lock, +F.931503

6 40404700 AR SCREW, hex

7 20400518 1 SPACER, WASHER

8 20400413 AR WASHER, +F.931503, DIA8.4/16X1.6
9 28680240 3 SHEET ASSY., PLATE reel, +F.931664
12 20400403 AR WASHER, steel, +F.931869

13 41087400 AR NUT, lock

14 40402700 AR SCREW, hex, +F.931869

20 28761977 1 COVER,

21 28660005 3 ROLLER, guide

22 40426000 3 SCREW, hex

23 20400416 3 WASHER, DIA.10.5/30X2.5

24 28660143 3 BUSHING,

25 28660036 1 FLANGE, RING guide

26 28680097 1 PLATE ASSY., eccentric, INC.POS.37
27 41087600 3 NUT, lock, +F.52265

28 120104 6 BOLT, Hex, M8 x 20, 8.8, +F.931313
29 41087500 6 NUT, lock, +F.931313

30 43387500 1 LEVER, tightening

31 40070100 1 SCREW,

32 20400426 1 WASHER, DIA. 13/24X2.5

33 28680054 1 BRACKET, PART bearing, left

34 28280382 1 SPLIT PIN/SAFETY PIN,

35 41408800 1 PIN, LARGE, split

36 20400505 1 SPACER, WASHER

37 43338200 1 BUSHING, lining, DIA. 35/39X3

38 41707800 1 HOUSING, BEARING, flange

39 40407800 3 SCREW, hex

40 41010800 3 NUT, hex

41 45100028 1 JACK BODY, REEL cylinder, DIA. 25/16
42 28280383 1 PIN,

43 41408800 1 PIN, LARGE, split

44 20400471 1 WASHER, DIA. 10.5/20X2

45 38283301 1 FRAME, REEL left, (E4) 12'-14-16-18 and 20'
45 38283817 1 ARM, REEL frame, left (F4) 22'

46 28680120 1 PLATE, eccentric

47 20400586 AR WASHER,

48 28680117 AR CARRIER, BEARING,

49 28680178 3 SHAFT, reel, tine, I, (S8) 12'

49 28680170 3 SHAFT, reel, tine, I, (T7) 14'




1030 GRAIN HEADER
2-2 REEL - LEFT HAND

Ref Part Number Qty Description
49 28680168 3 SHAFT, reel, tine, I, (S4) 16'

49 28680153 3 SHAFT, reel, tine, |, Ih, (T8) 18'

49 28680147 3 SHAFT, reel, tine, I, le, (F3) 20’

49 28680142 3 SHAFT, reel, tine, |, L., (F4) 22'

50 40423900 AR SCREW, hex

51 28680130 AR TINE, SPRING reel

52 20400506 AR SPACER, DIA. 8.5/20X2.5

53 41087500 AR NUT, lock

54 41411100 AR PIN, split

55 28680131
56 28680176
56 28680171
56 28680167
56 28680152
56 28680148
56 28680140
57 28680179
57 28680174
57 28680166
57 28680159
57 28680151
57 28680138
58 45250000
58 D45252800
59 45100021
60 45100080
60 45110020
60 45110084
61 28281626
62 45050038
63 45050037

[ N (. U (S U S O L T\ S R S e N e U= S g B SO B S BN SO RN SO BN SO BN S ]

TINE, SPRING reel

SHAFT, reel, tine, II, (S8) 12'
SHAFT, reel, tine, II, (T7) 14'
SHAFT, reel, tine, II, (S4) 16'
SHAFT, reel, tine, II, LH, (T8) 18'
SHAFT, reel, tine, I, L, (F3) 20'
SHAFT, reel, tine, II, L, (F4) 22'
TUBE, reel, 12', (S8), 12'
TUBE, reel, 14', (T7) 14'
TUBE, reel, 16", (S4) 16'
TUBE, reel, 18', (T8) 18'
TUBE, reel, 20", (F3) 20'
TUBE, reel, 22', (F4) 22'
FITTING, Pacoma
CONNECTION, PPT

ROD, PISTON, Pacoma

KIT, GASKET, Pacoma
PACKAGE, SEALS, PPT
PACKAGE, SEALS, Serta
BELLOWS, rubber, +F.926971
CLAMP, +F.926971

CLAMP, RETAINER, +F.926971, 3,6X203




1030 GRAIN HEADER
2-2(01) REEL - LEFT HAND

(E4) 12'-14-16-18 AND 20' (F3) 20' (F4) 22' (S4) 16' (S8) 12' (T7) 14'(T8) 18'




1030 GRAIN HEADER

2-2(01) REEL - LEFT HAND

Ref Part Number Qty Description
2 28660051 6 DETENT, CLAMP

3 40405000 SCREW, HEXAGON SCREW

4 20400506 SPACER, SPACER DIA. 8.5/20X2.5

5 41087500 NUT, LOCK NUT +F.931503

6 40404700 SCREW, HEXAGON SCREW

7 20400518 1 SPACER, WASHER

8 20400413 WASHER, WASHER +F.931503, DIA8.4/16X1.6
9 28680240 3 SHEET ASSY., REEL PLATE +F.931664
12 20400403 WASHER, STEEL WASHER +F.931869
13 41087400 NUT, LOCK NUT

14 40402700 SCREW, HEXAGON SCREW +F.931869
20 28761977 1 COVER, COVER

21 28660005 3 ROLLER, GUIDE ROLLER

22 40426000 3 SCREW, HEXAGON SCREW

23 20400416 3 WASHER, WASHER DIA.10.5/30X2.5

24 28660143 3 BUSHING, BUSH

25 28660036 1 FLANGE, GUIDE RING

26 28680097 1 PLATE ASSY., ECCENTRIC PLATE INC.POS.37
27 41087600 3 NUT, LOCK NUT +F.52265

28 120104 6 BOLT, Hex, M8 x 20, 8.8, +F.931313

29 41087500 6 NUT, LOCK NUT +F.931313

30 43387500 1 LEVER, TIGHTENING LEVER

31 40070100 1 SCREW, SCREW

32 20400426 1 WASHER, WASHER DIA. 13/24X2.5

33 28680054 1 BRACKET, BEARING PART LEFT

34 28280382 1 SPLIT PIN/SAFETY PIN, PIN

35 41408800 1 PIN, LARGE, SPLIT PIN

36 20400505 1 SPACER, WASHER

37 43338200 1 BUSHING, LINING DIA. 35/39X3

38 41707800 1 HOUSING, BEARING, FLANGE BEARING
39 40407800 3 SCREW, HEXAGON SCREW

40 41010800 3 NUT, HEXAGON NUT

41 45100028 1 JACK BODY, REEL CYLINDER DIA. 25/16
42 28280383 1 PIN, PIN

43 41408800 1 PIN, LARGE, SPLIT PIN

44 20400471 1 WASHER, WASHER DIA. 10.5/20X2

45 38283301 1 FRAME, REEL FRAME LEFT (E4)

45 38285025 1 ARMASSY., REEL FRAME LEFT (F4)

46 28680120 1 PLATE, ECCENTRIC PLATE

47 20400586 WASHER, WASHER

48 28680117 CARRIER, BEARING, BEARING

49 28680178 3 SHAFT, REEL TINE BAR | (S8)

49 28680170 3 SHAFT, REEL TINE BAR | (T7)

(E4) 12'-14-16-18 AND 20' (F3) 20' (F4) 22' (S4) 16' (S8) 12' (T7) 14'(T8) 18'




1030 GRAIN HEADER

2-2(01) REEL - LEFT HAND

Ref Part Number Qty Description
49 28680168 3 SHAFT, REEL TINE BAR | (S4)

49 28680153 3 SHAFT, REEL TINE BAR | LH (T8)

49 28680147 3 SHAFT, REEL TINE BAR |, LE (F3)

49 28680142 3 SHAFT, REEL TINE BAR |, L. (F4)

50 40423900
51 28680130
52 20400506
53 41087500
54 41411100
55 28680131
56 28680176
56 28680171
56 28680167
56 28680152
56 28680148
56 28680140
57 28680179
57 28680174
57 28680166
57 28680159
57 28680151
57 28680138
58 45250000
58 D45252800
59 45100021
60 45100080
60 45110020
60 45110084
61 28281626
62 45050038
63 45050037

[ N (. U (S U S O L T\ S R S e N e U= S g B SO B S BN SO RN SO BN SO BN S ]

SCREW, HEXAGON SCREW
TINE, REEL SPRING

SPACER, SPACER DIA. 8.5/20X2.5
NUT, LOCK NUT

PIN, SPLIT PIN

TINE, REEL SPRING

SHAFT, REEL TINE BAR Il (S8)
SHAFT, REEL TINE BAR I (T7)
SHAFT, REEL TINE BAR Il (S4)
SHAFT, REEL TINE BAR Il LH (T8)
SHAFT, REEL TINE BARII, L (F
SHAFT, REEL TINE BAR I, L (F
TUBE, REEL PIPE 12' (S8)
TUBE, REEL PIPE 14' (T7)
TUBE, REEL PIPE 16' (S4)
TUBE, REEL PIPE 18' (T8)
TUBE, REEL PIPE 20' (F3)
TUBE, REEL PIPE 22' (F4)

FITTING, CONNECTOR PACOMA
CONNECTION, CONNECTOR PPT

ROD, PISTON, PISTON ROD PACOMA
KIT, GASKET, SEAL KIT PACOMA
PACKAGE, SEALS, SEAL KIT PPT
PACKAGE, SEALS, SEAL KIT SERTA
BELLOWS, RUBBER BELLOWS +F.926971
CLAMP, +F.926971

CLAMP, RETAINER +F.926971, 3,6X203

~ ~—

3
4

(E4) 12'-14-16-18 AND 20' (F3) 20' (F4) 22' (S4) 16' (S8) 12' (T7) 14'(T8) 18'




1030 GRAIN HEADER
2-3 REEL SUSPENSION AND HYDRAULIC CYLINDERS

1—14{25]{23}(29}(31 )

Wil

—2(23)(27)(29){30) '




1030 GRAIN HEADER
2-3 REEL SUSPENSION AND HYDRAULIC CYLINDERS

Ref Part Number Qty Description
1 38283302 1 FRAME, REEL right, (E4) 12'-14-16-18 and 20'
1 38283816 1 ARM, FRAME reel, right, (F4) 22'
2 45100066 1 CYLINDER, REEL DIA.35

4 28280236 1 SPLIT PIN/SAFETY PIN,

5 20400518 2 SPACER, WASHER

6 28751140 2 BUSHING,

7 41408800 4 PIN, LARGE, split

8 38283300 2 CLAMP BRACKET, SHELL bearing
9 40410800 2 SCREW, hex

10 20400424 2 WASHER,

11 43001500 2 NIPPLE, LUBE,

13 38283301 1 FRAME, REEL left, (E4) 12'-14-16-18 and 20’
13 38283817 1 ARM, REEL left, (F4)22'

14 45100067 1 CYLINDER, REEL, DIA. 25

15 28280236 1 SPLIT PIN/SAFETY PIN,

16 41408800 2 PIN, LARGE, split

17 20400518 2 SPACER, WASHER

18 28280237 2 SPLIT PIN/SAFETY PIN,

19 28751140 2 BUSHING,

20 20400520 4 SPACER,

21 41408800 4 PIN, LARGE, split

24 38283251 1 BRACKET, RETAINER guard
25 41042700 2 NUT, hex, Pacoma

26 45100044 2 HEAD, PISTON, Pacoma

27 45100016 1 ROD, PISTON, Pacoma

28 45100017 1 ROD, PISTON, Pacoma

29 D45252800 3 CONNECTION,

30 45100031 1 KIT, GASKET, Pacoma

30 45110030 1 PACKAGE, SEALS, PPT

30 45110089 1 PACKAGE, SEALS, Serta

31 45100032 1 KIT, GASKET, Pacoma

31 45110022 1 PACKAGE, SEALS, PPT

31 45110090 1 PACKAGE, SEALS, Serta

32 38680025 1 ANGLE, ELBOW, Ih, F.926971
33 38680024 1 ANGLE, ELBOW, rh, F.926971
34 38281518 2 PROTECTOR, COVER, F.926971
35 40402400 4 SCREW, hex, F.926971

36 20400404 4 WASHER, F.926971

37 28283835 2 SUPPORT, dog, +F.928659

38 40410900 2 SCREW, hex, +F.928659




1030 GRAIN HEADER
2-3(01) REEL SUSPENSION AND HYDRAULIC CYLINDERS

(E4) 12'-14-16-18- AND 20' (F4) 22'




1030 GRAIN HEADER

2-3(01) REEL SUSPENSION AND HYDRAULIC CYLINDERS

Ref Part Number

Qty

Description

38283302
38283816
45100066
28280236
20400518
28751140
41408800
38283300
9 40410800
10 20400424
11 43001500
13 38283301
13 38283817
14 45100067
15 28280236
16 41408800
17 20400518
18 28280237
19 28751140
20 20400520
21 41408800
24 38283251
25 41042700
26 45100044
27 45100016
28 45100017
29 D45252800
30 45100031
30 45110030
30 45110089
31 45100032
31 45110022
31 45110090
32 38680025
33 38680024
34 38281518
35 40402400
36 20400404
37 28283835
38 40410900
39 28685027
40 28685015
41 28710853

O NO O BN -~

A a2 A NN DA RN A A A aAa WS AN N SR BRRNNONNOMN S A2 A NNNDMNNMNNRARNNDRN S A o

FRAME, REEL FRAME RIGHT (E4)
ARM, REEL FRAME RIGHT (F4)
CYLINDER, REEL CYLINDER DIA.35
SPLIT PIN/SAFETY PIN, PIN
SPACER, WASHER

BUSHING, SPACER BUSH

PIN, LARGE, SPLIT PIN

CLAMP BRACKET, BEARING SHELL
SCREW, HEXAGON SCREW
WASHER, WASHER

NIPPLE, LUBE, GREASE NIPPLE
FRAME, REEL FRAME LEFT (E4)
ARM, REEL FRAME LEFT (F4)
CYLINDER, REEL CYLINDER DIA. 25
SPLIT PIN/SAFETY PIN, PIN

PIN, LARGE, SPLIT PIN

SPACER, WASHER

SPLIT PIN/SAFETY PIN, PIN
BUSHING, SPACER BUSH

SPACER, SPACER

PIN, LARGE, SPLIT PIN

BRACKET, GUARD RETAINER

NUT, HEXAGON NUT PACOMA
HEAD, PISTON HEAD PACOMA
ROD, PISTON, PISTON ROD PACOMA
ROD, PISTON, PISTON ROD PACOMA
CONNECTION, CONNECTOR

KIT, GASKET, GASKET KIT PACOMA
PACKAGE, SEALS, SEAL KIT PPT
PACKAGE, SEALS, SEAL KIT SERTA
KIT, GASKET, SEAL KIT PACOMA
PACKAGE, SEALS, SEAL KIT PPT
PACKAGE, SEALS, SEAL KIT SERTA
ANGLE, ELBOW, LH F.926971
ANGLE, ELBOW, RH F.926971
PROTECTOR, COVER GUARD F.926971
SCREW, HEXAGON SCREW F.926971
WASHER, WASHER F.926971
SUPPORT, DOG +F.928659

SCREW, HEXAGON SCREW +F.928659
CONSOLE,

STAND,

SPRING,

(E4) 12'-14-16-18- AND 20' (F4) 22'




1030 GRAIN HEADER
2-4 REEL SUSPENSION AND HYDRAULIC MOTOR




1030 GRAIN HEADER
2-4 REEL SUSPENSION AND HYDRAULIC MOTOR

Ref Part Number Qty Description
1 38283302 FRAME, FRAME reel, right, (E4) 12'-14-16-18 and 20'
1 38283816 ARM, FRAME reel, right, (F4) 22'

2 28280383 PIN,

3 41408800 PIN, LARGE, split

4 20400471 WASHER, DIA. 10.5/20X2

5 28280046 SHAFT, DRIVE, cover

6 41057100 NUT, WING,

7 45100027 JACK BODY, CYLINDER reel, DIA. 32/20

8 28280382 SPLIT PIN/SAFETY PIN,

9 41408800 PIN, LARGE, split

10 28680055
11 41707800
12 41010800
13 28650018
14 28650101
15 337475
16 28680179
16 28680174
16 28680166
16 28680159
16 28680151
16 28680138
17 45120700
18  D45250700
19 28650023
20 120104
21 28680013
22 40405100
23 42325700
24 28680087

SUPPORT, PIECE bearing
HOUSING, BEARING, FLANGE
NUT, hex

PLATE, sealing, 2
PLATE, sealing

NUT, M12, CI 10,
TUBE, reel, 12', (S8) 12'
TUBE, reel, 14', (T7) 14'

TUBE, reel, 16", (S4) 16'
TUBE, reel, 18, (T8) 18'
TUBE, reel, 20", (F3) 20'

TUBE, reel, 22', (F4) 22'
MOTOR, HYDRAULIC, orbit
CONNECTOR,

DRIVE, chain, 5/8"-13T

BOLT, Hex, M8 x 20, 8.8,
DRIVE SPROCKET,

SCREW, hex

CHAIN (AGRICULTURE), roller
CONDUIT, protecting

25 45728000 CLIP,

26 43103400 KEY,

27 43103500 KEY,

28 42363200 LINK, CHAIN, offset
29 28761977 COVER,

30 45100022
31 45250000
31 D45252800
32 45100070
32 45110019
32 45110083
44 20400505
45 40408400

ROD, PISTON, Pacoma
FITTING, Pacoma
CONNECTION, PPT

KIT, GASKET, Pacoma
PACKAGE, SEALS, PPT
PACKAGE, SEALS, Serta
SPACER, WASHER
SCREW, hex

JHE QL (UL UL UL U LS T | JE G (L UL U (L U U G NG TS N NG R Gy |\, JNL UL Ui U (L L UL U (G JREE UL U 'O JIL UL UL (L U U ('O JE G L L L (L U §




1030 GRAIN HEADER
2-4 REEL SUSPENSION AND HYDRAULIC MOTOR

Ref Part Number Qty Description
46 20400414 2 WASHER, DIA.8.5/24.5X3

47 41087500 6 NUT, lock

48 42363100 1 LINK, JOINT

49 28281626 1 BELLOWS, rubber, +F.926971

50 45050038 AR CLAMP, +F.926971

51 45050038 1 CLAMP, retainer, +F.926971, 3,6X203




1030 GRAIN HEADER
2-4(01) REEL SUSPENSION AND HYDRAULIC MOTOR

(E4) 12'-14-16-18 AND 20' (F3) 20' (F4) 22' (S4) 16' (S8) 12' (T7) 14'(T8) 18'




1030 GRAIN HEADER

2-4(01) REEL SUSPENSION AND HYDRAULIC MOTOR

Ref Part Number

Qty

Description

38283302
38283816
28280383
41408800
20400471
28280046
41057100
45100027
28280382
9 41408800
10 28680055
11 41707800
12 41010800
13 28650018
14 28650101
15 337475
16 28680179
16 28680174
16 28680166
16 28680159
16 28680151
16 28680138
17 45120700
18  D45250700
19 28650023
20 120104
21 28680013
22 40405100
23 42325700
24 28680087
25 45728000
26 43103400
27 43103500
28 42363200
29 28761977
30 45100022
31 45250000
31 D45252800
32 45100070
32 45110019
32 45110083
44 20400505
45 40408400

00 NO Ol WON -~ -~

JHE QL (UL UL UL U LS T | JE G (L UL U (L U U G NG TS N NG R Gy |\, JNL UL Ui U (L L UL U (G JREE UL U 'O JIL UL UL (L U U ('O JE G L L L (L U §

FRAME, REEL FRAME RIGHT (E4)
ARM, REEL FRAME RIGHT (F4)

PIN, PIN

PIN, LARGE, SPLIT PIN

WASHER, WASHER DIA. 10.5/20X2
SHAFT, DRIVE, COVER

NUT, WING, WING NUT

JACK BODY, REEL CYLINDER DIA. 32/20
SPLIT PIN/SAFETY PIN, PIN

PIN, LARGE, SPLIT PIN

SUPPORT, BEARING PIECE
HOUSING, BEARING, FLANGE BEARING
NUT, HEXAGON NUT

PLATE, SEALING PLATE 2

PLATE, SEALING PLATE

NUT, M12, CI 10,
TUBE, REEL PIPE 12' (S8)

TUBE, REEL PIPE 14' (T7)

TUBE, REEL PIPE 16' (S4)

TUBE, REEL PIPE 18' (T8)

TUBE, REEL PIPE 20' (F3)

TUBE, REEL PIPE 22' (F4)

MOTOR, HYDRAULIC, ORBIT MOTOR
CONNECTOR, CONNECTOR

DRIVE, CHAIN DRIVE 5/8"-13T

BOLT, Hex, M8 x 20, 8.8,

DRIVE SPROCKET, SPROCKET
SCREW, HEXAGON SCREW

CHAIN (AGRICULTURE), ROLLER CHAIN
CONDUIT, PROTECTING TUBE

CLIP, CLIP

KEY, KEY

KEY, KEY

LINK, CHAIN, OFFSET LINK

COVER, COVER

ROD, PISTON, PISTON ROD PACOMA
FITTING, CONNECTOR PACOMA
CONNECTION, CONNECTOR PPT
KIT, GASKET, SEAL KIT PACOMA
PACKAGE, SEALS, SEAL KIT PPT
PACKAGE, SEALS, SEAL KIT SERTA
SPACER, WASHER

SCREW, HEXAGON SCREW

(E4) 12'-14-16-18 AND 20' (F3) 20' (F4) 22' (S4) 16' (S8) 12' (T7) 14'(T8) 18'




1030 GRAIN HEADER
2-4(01) REEL SUSPENSION AND HYDRAULIC MOTOR

Ref Part Number Qty Description
46 20400414 2 WASHER, WASHER DIA.8.5/24.5X3

47 41087500 6 NUT, LOCKNUT

48 42363100 1 LINK, JOINT LINK

49 28281626 1 BELLOWS, RUBBER BELLOWS +F.926971

50 45050038 CLAMP, +F.926971

51 45050038 1 CLAMP, RETAINER +F.926971, 3,6X203

(E4) 12'-14-16-18 AND 20' (F3) 20' (F4) 22' (S4) 16' (S8) 12' (T7) 14'(T8) 18'




1030 GRAIN HEADER
3-1 KEY TO SIGNATURES

g_

L]

=

)
¢ 3
SNl

> B

=
= 2r2 VENTTL vaL vE WEMTIL vaLwe
= qed venTlL WAL WE wEMTIL WALWE
= MAGWE TSPOLE MAGMETIC CoIL MALME TSPULE BOBEINE
= DRUYLESKIVE THROTTLE WASHER DROSSELSCHE IRE RNDE L ILE REHIFLANTE
= DROYLESKIVE .EN ¥EJ THROTTLE WASHER CROSSELSCHEIEE RONDELLE RENIT | AMTE
= HYDR. BLANGE HrOR. HEOSE HTRRITSE Hy FUGH DURITE
= DREJEFORETHOELSE LUTCH WUFPLUNG EMBRATED
= HYDOH. MOTOR HYZR. MITDR nroROMDTOR MOTLUR HYDR
= ARRUMLATOR RCCLHULRTOR SPRELCHER ACCUMILATELR O AZUT
= OLIEFILTER FILTCR FILTER FTi1AE
= WOLER RADIATOR RUJHLER RRADIATEUR
= WONTRAVEHTIL WOW-RETURN YRALYE AUSKSCHLASVENT I CLAFET GF RMON-RE TOUR
G¥ ] = DOGBELTY. CYLIMDER HYER. YL INDLR ZILINDER VERIN HYOR
AT 3 = nODRFLTY. CYL INDER M BEEMSE HMYGR. CTLINDER TILTNDE R VEFRIN HYDR
L3 = sTrRE CYLINDER STEERING CYLIHDER FURAUNGSWALZE vERIM G DIMECT
8] = EMRELT¥IRKENDE CTLINOER HYDR. CYLTHOLR ZILINDED YERIN HYOR
G317 = MANDHETER PHESTURE GRUGE HANOHE TER HAROHE TAE
EE ] = £YiLINDERVARIATOR SELECTOR MPL YARTATOR YARIATE UR
[F] = rREMDRIFTSPUMAE HTDR. PLUMF FUMPE FOMME HYDR
= FROMORIFTESMOTOR HYOR. MOTOR HTYDROMOTAR HOTOR HYDR

E1 ] = LrNKOBLING HTOR. COUPL ING SCHNELLKURPLUNG RACLCORD RAP[DE




1030 GRAIN HEADER
3-1 KEY TO SIGNATURES

Ref Part Number

Qty

Description




1030 GRAIN HEADER
3-1(01) KEY TO SIGNATURES

g_

L]

=

)
¢ 3
SNl

> B

| -2 0
N
| | I —
’@ 4%:/ — L : -] ! t:"l
E - T ] ] 1
=

. 202 VENTTL vaL vE WEMTIL vaLwe
= 4,3 VENTIL YALYE wENTIL WALWE
= MAGWE TSPOLE MAGMETIC CoIL HALNE TSP ULE BOBEINE
= DRUYLESKIVE THROTTLE WASHER DROSSELSCHE IRE RNDE L ILE REHIFLANTE
= DROYLESKIVE .EN ¥EJ THROTTLE WASHER CROSSELSCHEIEE RONDELLE RENIT | AMTE
= HYDR. BLANGE HrOR. HEOSE HTRRITSE Hy FUGH DURITE
= DREJEFORETHOELSE LUTCH WUFPLUNG EMBRATED
= HYDOH. MOTOR HYZR. MITDR nroROMDTOR MOTLUR HYDR
= ARRUMLATOR RCCLHULRTOR SPRELCHER ACCUMILATELR O AZUT
= DLIEFILTER FILTER FILTER FIlITAF
= WOLER RADIATOR KUHLER RRADIATEUR
= WONTRAVEHTIL WOW-RETURN YRALYE AUSKSCHLASVENT I CLAPET GF NON-RE TOUR

G¥ ] = DOGBELTY. CYLIMDER HYER. YL INDLR ZILINDER VERIN HYOR

AT 3 = nODRFLTY. CYL INDER M BEEMSE HMYGR. CTLINDER TILTNDE R VEFRIN HYDR

L3 = sTrRE CYLINDER STEERING CYLIHDER FURAUNGSWALZE vERIM G DIMECT

8] = EMRELT¥IRKENDE CTLINOER HYDR, CYLINGER ZILINDED YERIN HYDR

G317 = MANDHETER PHESTURE GRUGE HANOHE TER HAROHE TAE

EE ] = £YiLINDERVARIATOR SELECTOR MPL YARTATOR YARIATE UR

[F] = rREMDRIFTSPUMAE HTDR. PLUMF FUMPE FOMME HYDR
= FROMORIFTESMOTOR HYOR. MOTOR HTYDROMOTAR HOTOR HYDR

E1 ] = LrNKOBLING HTOR. COUPL ING SCHNELLKURPLUNG RACLCORD RAP[DE




1030 GRAIN HEADER

3-1(01) KEY TO SIGNATURES

Ref Part Number

Qty

Description




1030 GRAIN HEADER
3-1AKEY TO SIGNATURES

2 HIALFERTOHRAUL IK PUMPC
= DVERTRYH/BYPASSYENT IL
FYDRALL TKDL 1E TAMH

= FLOWDIVICER

ahlil]

= STYRCOREITROL

HYQR, AUMP
BYPRSE WALYVE
Q1L TANK
FLOWDIVIDER
v vE mL QoK

PLIMFE
VEMTIL
OLBLFALTER
FLOWDivwIDER
LENKE LNrE 3T

FPOHFE HYIH.

WALYE

RESEAYDIA HUILE
FLOUDIVIDER
GISPDSI.DE GIAECT




1030 GRAIN HEADER

3-1AKEY TO SIGNATURES

Ref Part Number

Qty

Description




1030 GRAIN HEADER
3-1A(01) KEY TO SIGNATURES

T = HIALRERTHRALLIK PLMPC HTOR, ALMR PUMFE FOMFE HYUR.

) £ DVERTRYW/BTRASSVENT IL BYPASS WALVE VENTIL WALYE

71 = rTORALL IKDLIETANK Q1L TRANK OLBC-ALTER RESERVEIR HUILE
EJ <~ rLOMDIVIRER FLOWDIVIDER FLOWDIvIQER FLOWD IVIDER

= STYRCOREITROL wovE A QoK LENRE LarE T GISFOSI.DE BIRECT




1030 GRAIN HEADER

3-1A(01) KEY TO SIGNATURES

Ref Part Number

Qty

Description




1030 GRAIN HEADER
3-2 HYDRAULICS TABLE

16-17 - 21--1%

19- 18— 17- 1sh_hﬁj\\”'};/

¥

35
H
33

19— 42—-17—16

da

_
—

Lr B B |

36

I




1030 GRAIN HEADER

3-2 HYDRAULICS TABLE

Ref Part Number Qty Description
1 D45263900 CONNECTION,

2 45254000 CONNECTOR,

3 45100028 JACK BODY, CYLINDER reel, DIA.25/16
4 28281207 TUBE ASSY., hydraulic, DIA. 8

5 28281208 TUBE ASSY., hydraulic, DIA. 8

6 45100027 JACK BODY, CYLINDER reel, DIA.32/20
7 45100067 CYLINDER, reel, DIA.25

8 45130017 HOSE, hydraulic

9 28283458 PIPE, HYDR., DIA. 8

10 28283457
11 28283439
11 28283438
11 28283437
11 28283436
12 45100066
13 45147400
14 28283459
15 45130014
16 45135300
17 45462200
18 28281320
19 45134600
20 45134500
21 28281392
22 D45250700
23 D45272100
24 28283456
25 D45203500
26 D45272300
28 45132400
29 D45264100
30 28283460
31 D45254900
31 D45254900
32 28283463
32 28283464
32 28283473
32 28283474
32 28283802
33 45130013
34 28280677
35 D45250700
36 45120700

—\I\)—\I\)I\JI\)I\JI\)I\J-bl\)l\)l\)—\—\—\—\I\)I\J—\I\JQJ—\QJCDI\)—\I\)—\\I\I\I\I—\I\J\I—\—\I\JI\)—\:\\CO

PIPE, HYDR., DIA. 8

PIPE, HYDR.,, (T7) 14', DIA. 8
PIPE, HYDR,, (S4) 16', DIA. 8
PIPE, HYDR., (T8) 18', DIA. 8
PIPE, HYDR,, (F3) 20', DIA. 8
CYLINDER, reel, DIA.35
FAST HITCH, HYDR. coupling
PIPE, HYDR., DIA.8

HOSE, hydraulic

COUPLING, BREAK AWAY, HYDR, INT
SEAL ASSY.,

WASHER, black

CAP ASSY., protection

CAP ASSY., protection
WASHER, red

CONNECTOR,
CONNECTOR,

PIPE, HYDR., DIA. 8
CONNECTOR,

FITTING, PIPE,

HOSE, high pressure
CONNECTOR,

PIPE, HYDR., DIA. 15
CONNECTOR, (S8) 12'
CONNECTOR, (E0) 14'-16'-18" ans 20’
PIPE, HYDR. (T7) 14', DIA. 15
PIPE, HYDR. (S4) 16', DIA. 15
PIPE, HYDR. (T8) 18', DIA. 15
PIPE, HYDR. (F3) 20", DIA. 15
PIPE, HYDR. (F4) 22, DIA. 15
HOSE, HYDR,

TUBE ASSY., HYDR. DIA. 15
CONNECTOR,

MOTOR, HYDRAULIC, orbit




1030 GRAIN HEADER
3-2 HYDRAULICS TABLE

Ref Part Number Qty Description

37 28280676 TUBE ASSY., HYDR. DIA. 15
38 28283462 PIPE, HYDR. (LK)14'-16'-18'-20" and 22', DIA. 15

1
1 (
38 28283476 1 PIPE, HYDR. (S8) 12'
39 28283461 1 PIPE, HYDR. (LK) 14'-16'-18'-20" ans 22', DIA. 15
39 28283475 1 PIPE, HYDR. (S8) 12'
40 D45272500 1 CONNECTOR,
41 45255400 1 CONNECTOR,
42 28281230 1 WASHER,




1030 GRAIN HEADER

3-2(01) HYDRAULICS TABLE
1 1, 1,4 8 6 2
\ A / (,»:’// \ \
A — !
W T ‘j\?
Popnasa |
1-'5’(,{-, Ef/ 4%.
Mz 19 1 9 Zu L
f’ﬂ'u 3 III;" _f;:’ 'E::\H ““‘x_‘q ki‘:%\n
| i

i i
20—13~ .-\25
14 %‘ 24

1 T
TR

"

19- 18— 17- 1sh_hﬁj\\”'};/

16-17 - 21--1%

Lr B B |

36

¥

35
H
33

da

19— 42—-17—16

I

_
—

(EO) 14'-16'-18" AND 20' (F3) 20' (F4) 22' (LK) 14' -16'-18' -20" AND 22' (S4) 16' (S8) 12' (T7) 14' (T8) 18'




1030 GRAIN HEADER

3-2(01) HYDRAULICS TABLE

Ref Part Number Qty Description
1 D45263900 8 CONNECTION, CONNECTOR

2 45254000 11 CONNECTOR, CONNECTOR

3 45100028 1 JACK BODY, REEL CYLINDER DIA.25/16
4 28281207 2 TUBE ASSY., HYDRAULIC PIPE DIA. 8
5 28281208 2 TUBE ASSY., HYDRAULIC PIPE DIA. 8
6 45100027 1 JACK BODY, REEL CYLINDER DIA.32/20
7 45100067 1 CYLINDER, REEL CYLINDER DIA.25

8 45130017 7 HOSE, HYDRAULIC HOSE

9 28283458 2 PIPE, HYDR. PIPE DIA. 8

10 28283457 1 PIPE, HYDR. PIPE DIA. 8

11 28283439 7 PIPE, HYDR. PIPE (T7), DIA. 8

11 28283438 7 PIPE, HYDR. PIPE (S4), DIA. 8

11 28283437 7 PIPE, HYDR. PIPE (T8), DIA. 8

11 28283436 7 PIPE, HYDR. PIPE (F3), DIA. 8

12 45100066 1 CYLINDER, REEL CYLINDER DIA.35

13 45147400 2 FAST HITCH, HYDR. COUPLING

14 28283459 1 PIPE, HYDR. PIPE DIA.8

15 45130014 2 HOSE, HYDRAULIC HOSE

16 45135300 3 COUPLING, BREAK AWAY, HYDR COUPLING INT
17 45462200 3 SEAL ASSY., SEAL RING

18 28281320 1 WASHER, WASHER BLACK

19 45134600 3 CAP ASSY., PROTECTION CAP

20 45134500 2 CAP ASSY., PROTECTION CAP

21 28281392 1 WASHER, WASHER RED

22 D45250700 2 CONNECTOR, CONNECTOR

23 D45272100 2 CONNECTOR, CONNECTOR

24 28283456 1 PIPE, HYDR. PIPE DIA. 8

25 D45203500 1 CONNECTOR, CONNECTOR

26 D45272300 1 FITTING, PIPE, CONNECTOR

28 45132400 1 HOSE, HIGH PRESSURE HOSE

29 D45264100 2 CONNECTOR, CONNECTOR

30 28283460 2 PIPE, HYDR. PIPE DIA. 15

31 D45254900 2 CONNECTOR, CONNECTOR (S8)

31 D45254900 4 CONNECTOR, CONNECTOR (EO)

32 28283463 2 PIPE, HYDR. PIPE (T7), DIA. 15

32 28283464 2 PIPE, HYDR. PIPE (S4), DIA. 15

32 28283473 2 PIPE, HYDR. PIPE (T8), DIA. 15

32 28283474 2 PIPE, HYDR. PIPE (F3), DIA. 15

32 28283802 2 PIPE, HYDR. PIPE (F4), DIA. 15

33 45130013 2 HOSE, HYDRAULIC HOSE

34 28280677 1 TUBE ASSY., HYDRAULIC PIPE DIA. 15
35 D45250700 2 CONNECTOR, CONNECTOR

36 45120700 1 MOTOR, HYDRAULIC, ORBIT MOTOR

(EO) 14'-16'-18" AND 20' (F3) 20' (F4) 22' (LK) 14' -16'-18' -20" AND 22' (S4) 16' (S8) 12' (T7) 14' (T8) 18'




1030 GRAIN HEADER
3-2(01) HYDRAULICS TABLE

Ref Part Number Qty Description

37 28280676 TUBE ASSY., HYDRAULIC PIPE DIA. 15
38 28283462 PIPE, HYDR. PIPE (LK), DIA. 15

38 28283476 PIPE, HYDR. PIPE (S8)

39 28283461 PIPE, HYDR. PIPE (LK), DIA. 15

39 28283475 PIPE, HYDR. PIPE (S8)

40 D45272500 CONNECTOR, CONNECTOR

41 45255400 CONNECTOR, CONNECTOR

42 28281230 WASHER, WASHER

[ UL L UL L UL UL (I

(EO) 14'-16'-18" AND 20' (F3) 20' (F4) 22' (LK) 14' -16'-18' -20" AND 22' (S4) 16' (S8) 12' (T7) 14' (T8) 18'




1030 GRAIN HEADER
3-3 HYDRAULICS SIDE KNIFE

NSRS AN/ S P
g\.j_@. 07& I\@)

@\
)\. ( L4
Ol

(—E) O

.
@&.@1 PIPRREE % 8%
L ER

5 Soos & s %

@/éf-

®
®

X

$ &

Nan darmiv mantara mlay [ forbinds lvnketll

L1} #ad poi 5 op 1w ing 2 as. b y
= EMAUNEIMAG Vart e ife, nEC ax Dy sanmacting [ I
act coupli pos. af 0% L] £-9CRiNng GOWEl NG

-l-1 ] with B8 .

tmIm aCDeu a wartimp] ma L] MmonrE duren des Ya

der Echnallsuppliung L] 1 dar Scnnalleupp a "o

Ait =oR. 20 sEmeEln

En anTROT 19my mamkler le | 18] [ L]

IT] cord ™ da AR [ 1] aeary repida -]

Lo L - -8




1030 GRAIN HEADER

3-3 HYDRAULICS SIDE KNIFE

Ref Part Number Qty Description
1 D45254900 1 CONNECTOR,

2 28281011 1 TUBE ASSY., HYDR,, |

3 D45250900 1 FITTING, PIPE,

4 45110046 1 VALVE, HYDR.

5 D45250900 1 FITTING, PIPE,

6 28281012 1 TUBE ASSY., HYDR,, Il

7 D45266200 1 FITTING, PIPE,

8  D45272200 1 FITTING, PIPE,

9 45120700 1 MOTOR, HYDRAULIC, orbit

10 28283977 1 PIPE, hydraulic

11 D45254100 1 FITTING, PIPE,

12 28283478 1 PIPE, hydraulic

13 D45254100 1 FITTING, PIPE,

14 28281514 1 PIPE, hydraulic, (T9) 16'-18'

14 28281514 1 PIPE, hydraulic, (F3) 20'

15 D45254100 1 FITTING, PIPE,

16 28281506 1 PIPE, hydraulic

17 D45254100 1 FITTING, PIPE,

18 28283481 1 PIPE, hydraulic

19 45125300 1 HOSE, hydraulic

20 D45254100 1 FITTING, PIPE,

21 28283480 1 PIPE, hydraulic

22 45125300 1 HOSE, hydraulic

23 D45250800 1 CONNECTOR,

24 45135100 1 COUPLING, BREAK AWAY, HYDR. INT
25 45135200 1 COUPLING, BREAK AWAY, HYDR. EXT
26 D45250800 1 CONNECTOR,

27 45125300 1 HOSE, hydraulic

28 D45250800 1 CONNECTOR,

29 45135100 1 COUPLING, BREAK AWAY, HYDR. INT
30 45135200 1 COUPLING, BREAK AWAY, HYDR. EXT
31 D45250800 1 CONNECTOR,

32 28283480 1 PIPE, hydraulic

33 D45254100 1 FITTING, PIPE,

34 45125300 1 HOSE, hydraulic

35 28283481 1 PIPE, hydraulic

36 D45254100 1 FITTING, PIPE,

37 28281506 1 PIPE, hydraulic

38 D45254100 1 FITTING, PIPE,

39 28281514 1 PIPE, hydraulic, (T9) 16'-18'

39 28281514 2 PIPE, hydraulic, (F3) 20'

40 D45254100 1 FITTING, PIPE,

41 28283479 1 PIPE, hydraulic




1030 GRAIN HEADER
3-3 HYDRAULICS SIDE KNIFE

Ref Part Number Qty Description

D45254100
28283477
D45254100
28281025
45125300
D45250800
45135100
45135200
D45250800
44122000
45125300
D45250800
45135100
45135200
D45250800
28281026
D45272200
D45250900
44122000
D45252500
28281673
45130017
D45252800
45135000
45134900
D45252800
28281670
45254000
28283979
45130017
45254000
28283439
45254000
28283436
28283436
28283436
45254000
28283438
28283438
45254000
28283978
D45272100
D45267300

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
3
1
1
1
1
1
1
1

FITTING, PIPE,

PIPE, hydraulic

FITTING, PIPE,

TUBE ASSY., hydraulic

HOSE, hydraulic

CONNECTOR,

COUPLING, BREAK AWAY, HYDR INT
COUPLING, BREAK AWAY, HYDR EXT
CONNECTOR,

MOTOR, HYDRAULIC, orbit

HOSE, hydraulic

CONNECTOR,

COUPLING, BREAK AWAY, HYDR INT
COUPLING, BREAK AWAY, HYDR EXT
CONNECTOR,

TUBE ASSY., hydraulic

FITTING, PIPE,

FITTING, PIPE,

MOTOR, HYDRAULIC, orbit

FITTING,

PIPE, hydraulic

HOSE, hydraulic

CONNECTION,

COUPLING, BREAK AWAY, HYDR EXT
COUPLING, BREAK AWAY, HYDR INT
CONNECTION,

PIPE, HYDR.

CONNECTOR,

PIPE, hydraulic

HOSE, hydraulic

CONNECTOR,

PIPE, HYDR. DIA. 8

CONNECTOR,

PIPE, HYDR. (S3) 12'-14', DIA. 8

PIPE, HYDR. (T9) 16-18', DIA. 8

PIPE, HYDR. (F3) 20', DIA. 8
CONNECTOR,

PIPE, HYDR. (T7) 14', DIA. 8

PIPE, HYDR. (T8) 18", DIA. 8
CONNECTOR,

PIPE, hydraulic

CONNECTOR,

FITTING, PIPE,




1030 GRAIN HEADER

3-3 HYDRAULICS SIDE KNIFE

Ref Part Number Qty Description
82 D45272100 CONNECTOR,

83 D45266200 FITTING, PIPE,

84 28281671 PIPE, HYDR.

85 45254000 CONNECTOR,

86 28281670 PIPE, HYDR.

87 D45252800 CONNECTION,

88 45134900
89 45135000
90 D45252800
91 45130017
92 28281672
93 D45252500

COUPLING, BREAK AWAY, HYDR INT
COUPLING, BREAK AWAY, HYDR EXT
CONNECTION,

HOSE, hydraulic

PIPE, hydraulic

FITTING,




1030 GRAIN HEADER
3-3(01) HYDRAULICS SIDE KNIFE

RGN SRR P 27 7

;\\é\n g ° ‘MI)
s

o1 Je .\;\.

cS /' @\
2hs Mrakslrzacnihih el s
1.

SESEEEE o1

sidsrriv afmantaras ror wad mt Tor Bl.ﬂdl 1vnKebiing é

m]a
no- -Il Mad pom_ S5 ag lym Hah:lng pow.24 asd pas.

®

@ »
A o

i

g R

844 1d

wnEn dismaunting verticsl kKnife, conneact plpas oy aannacting quisk-
-nunn coupling pas. s Withn pog. G5 BT GUIGK-NETLNG COWP1ANG
Pon.24 with pom.33.

Bmim ACDBU dBS wArtikplen Trenrms guret des Yargdnden
::: lmn;alnumﬂ nu Fom. 48 =it FUI EE unn Ill‘ s:nnn:ll-luumunn map 24
.

En desgntmsnt 18 II" “.Ftlﬂ.l uaEemh
in reccerd rapids rep. 4B Fap, &8 l! ]l PIGEGH Hﬂill l‘hh.l-l-
e rep. 0.

(F3) 20' (S3) 12-14' (T7) 14' (T8) 18' (T9) 16' -18'




1030 GRAIN HEADER

3-3(01) HYDRAULICS SIDE KNIFE

Ref Part Number Qty Description
1 D45254900 1 CONNECTOR, CONNECTOR

2 28281011 1 TUBE ASSY., HYDR. PIPE |

3 D45250900 1 FITTING, PIPE, CONNECTOR

4 45110046 1 VALVE, HYDR. VALUE

5 D45250900 1 FITTING, PIPE, CONNECTOR

6 28281012 1 TUBE ASSY., HYDR. PIPE Il

7 D45266200 1 FITTING, PIPE, CONNECTOR

8  D45272200 1 FITTING, PIPE, CONNECTOR

9 45120700 1 MOTOR, HYDRAULIC, ORBIT MOTOR

10 28283977 1 PIPE, HYDRAULIC PIPE

11 D45254100 1 FITTING, PIPE, CONNECTOR

12 28283478 1 PIPE, HYDRAULIC PIPE

13 D45254100 1 FITTING, PIPE, CONNECTOR

14 28281514 1 PIPE, HYDRAULIC PIPE (T9)

14 28281514 1 PIPE, HYDRAULIC PIPE (F3)

15 D45254100 1 FITTING, PIPE, CONNECTOR

16 28281506 1 PIPE, HYDRAULIC PIPE

17 D45254100 1 FITTING, PIPE, CONNECTOR

18 28283481 1 PIPE, HYDRAULIC PIPE

19 45125300 1 HOSE, HYDRAULIC HOSE

20 D45254100 1 FITTING, PIPE, CONNECTOR

21 28283480 1 PIPE, HYDRAULIC PIPE

22 45125300 1 HOSE, HYDRAULIC HOSE

23 D45250800 1 CONNECTOR, CONNECTOR

24 45135100 1 COUPLING, BREAK AWAY, HYDR COUPLING INT
25 45135200 1 COUPLING, BREAK AWAY, HYDR COUPLING EXT
26 D45250800 1 CONNECTOR, CONNECTER

27 45125300 1 HOSE, HYDRAULIC HOSE

28 D45250800 1 CONNECTOR, CONNECTOR

29 45135100 1 COUPLING, BREAK AWAY, HYDR COUPLING INT
30 45135200 1 COUPLING, BREAK AWAY, HYDR COUPLING EXT
31 D45250800 1 CONNECTOR, CONNECTOR

32 28283480 1 PIPE, HYDRAULIC PIPE

33 D45254100 1 FITTING, PIPE, CONNECTOR

34 45125300 1 HOSE, HYDRAULIC HOSE

35 28283481 1 PIPE, HYDRAULIC PIPE

36 D45254100 1 FITTING, PIPE, CONNECTOR

37 28281506 1 PIPE, HYDRAULIC PIPE

38 D45254100 1 FITTING, PIPE, CONNECTOR

39 28281514 1 PIPE, HYDRAULIC PIPE (T9)

39 28281514 2 PIPE, HYDRAULIC PIPE (F3)

40 D45254100 1 FITTING, PIPE, CONNECTOR

41 28283479 1 PIPE, HYDRAULIC PIPE

(F3) 20' (S3) 12-14' (T7) 14' (T8) 18' (T9) 16' -18'




1030 GRAIN HEADER

3-3(01) HYDRAULICS SIDE KNIFE

Ref Part Number Qty Description
42 D45254100 1 FITTING, PIPE, CONNECTOR

43 28283477 1 PIPE, HYDRAULIC PIPE

44 D45254100 1 FITTING, PIPE, CONNECTOR

45 28281025 1 TUBE ASSY., HYDRAULIC PIPE

46 45125300 1 HOSE, HYDRAULIC HOSE

47 D45250800 1 CONNECTOR, CONNECTOR

48 45135100 1 COUPLING, BREAK AWAY, HYDR COUPLING INT
49 45135200 1 COUPLING, BREAK AWAY, HYDR COUPLING EXT
50 D45250800 1 CONNECTOR, CONNECTOR

51 44122000 1 MOTOR, HYDRAULIC, ORBIT MOTOR

52 45125300 1 HOSE, HYDRAULIC HOSE

53 D45250800 1 CONNECTOR, CONNECTOR

54 45135100 1 COUPLING, BREAK AWAY, HYDR COUPLING INT
55 45135200 1 COUPLING, BREAK AWAY, HYDR COUPLING EXT
56 D45250800 1 CONNECTOR, CONNECTOR

57 28281026 1 TUBE ASSY., HYDRAULIC PIPE

58 D45272200 1 FITTING, PIPE, CONNECTOR

59 D45250900 1 FITTING, PIPE, CONNECTOR

60 44122000 1 MOTOR, HYDRAULIC, ORBIT MOTOR

61 D45252500 1 FITTING, CONNECTOR

62 28281673 1 PIPE, HYDRAULIC PIPE

63 45130017 1 HOSE, HYDRAULIC HOSE

64 D45252800 1 CONNECTION, CONNECTOR

65 45135000 1 COUPLING, BREAK AWAY, HYDR COUPLING EXT
66 45134900 1 COUPLING, BREAK AWAY, HYDR COUPLING INT
67 D45252800 1 CONNECTION, CONNECTOR

68 28281670 1 PIPE, HYDR. PIPE

69 45254000 1 CONNECTOR, CONNECTOR

70 28283979 1 PIPE, HYDRAULIC PIPE

71 45130017 1 HOSE, HYDRAULIC HOSE

72 45254000 1 CONNECTOR, CONNECTOR

73 28283439 1 PIPE, HYDR. PIPE DIA. 8

74 45254000 1 CONNECTOR, CONNECTOR

75 28283436 1 PIPE, HYDR. PIPE (S3), DIA. 8

75 28283436 2 PIPE, HYDR. PIPE (T9), DIA. 8

75 28283436 3 PIPE, HYDR. PIPE (F3), DIA. 8

76 45254000 1 CONNECTOR, CONNECTOR

77 28283438 1 PIPE, HYDR. PIPE (T7), DIA. 8

77 28283438 1 PIPE, HYDR. PIPE (T8), DIA. 8

78 45254000 1 CONNECTOR, CONNECTOR

79 28283978 1 PIPE, HYDRAULIC PIPE

80 D45272100 1 CONNECTOR, CONNECTOR

81 D45267300 1 FITTING, PIPE, CONNECTOR

(F3) 20' (S3) 12-14' (T7) 14' (T8) 18' (T9) 16' -18'




1030 GRAIN HEADER

3-3(01) HYDRAULICS SIDE KNIFE

Ref Part Number Qty Description
82 D45272100 1 CONNECTOR, CONNECTOR

83 D45266200 1 FITTING, PIPE, CONNECTOR

84 28281671 1 PIPE, HYDR. PIPE

85 45254000 1 CONNECTOR, CONNECTOR

86 28281670 1 PIPE, HYDR. PIPE

87 D45252800 1 CONNECTION, CONNECTOR

88 45134900 1 COUPLING, BREAK AWAY, HYDR COUPLING INT
89 45135000 1 COUPLING, BREAK AWAY, HYDR COUPLING EXT
90 D45252800 1 CONNECTION, CONNECTOR

91 45130017 1 HOSE, HYDRAULIC HOSE

92 28281672 1 PIPE, HYDRAULIC PIPE

93 D45252500 1 FITTING, CONNECTOR

(F3) 20' (S3) 12-14' (T7) 14' (T8) 18' (T9) 16' -18'




NOT ILLUSTRATED
NON ILLUSTREE
NICHT ILLUSTRIERT
NO ILLUSTRADAS




1030 GRAIN HEADER
3-4 WIRING

Ref Part Number

Qty

Description

28780985
28780986
28780987
28781233
28781234
28781235
28781798

~N O OBk wWwN -~

HARNESS, wiring, T.931569

HARNESS, wiring, T.931569

HARNESS, wiring

HARNESS, TABLE, wiring, right, (AZ) optional equipment electric vertical knife, right
HARNESS, TABLE, wiring, left, (AY) optional equipment electric vertical knife, left
HARNESS, KNIFE wiring, vertical

HARNESS, TRAILER wiring, F.931570




NOT ILLUSTRATED
NON ILLUSTREE
NICHT ILLUSTRIERT
NO ILLUSTRADAS




1030 GRAIN HEADER

3-4(01) WIRING

Ref Part Number Qty Description
1 28780985 HARNESS, WIRING T.931569

2 28780986 HARNESS, WIRING T.931569

3 28780987 HARNESS, WIRING

4 28781233 HARNESS, WIRING TABLE, RIGHT (AZ)

5 28781234 HARNESS, WIRING TABLE, LEFT (AY)

6 28781235 HARNESS, WIRING, VERT. KNIFE

7 28781798 HARNESS, WIRING, TRAILER F.931570

(AY) OPTIONAL EQUIPM ELECTRIC VERTICAL KNIFE, LEFT (AZ) OPTIONAL EQUIPM ELECTRIC VERTICAL KNIFE, RIGHT




1030 GRAIN HEADER
4-1 DECALS

1

¥ nronmieh .
shed e Wed akift af kKinv gkl man aikre

kil Gy At KRoivBladunye higger an rmod

WWher Sl m: tinggrene: rHladder addenn C
[SIREE TS wad disser.
W changimyg kb, pleagse en
mure whine thi blades are . con

Finslgpaciuinook Lol withh the fngers

TRl

prate o ng agarnnk Lhiom

[=1} LI ol A el [ ST L]
L v ' B Wiicchsol der By

[RETEIRINY | . . kg e che Khnormn dichl i des
ol i = )
Pingrrn liegen, ghe sie Z0 preds

=11

Er changeant 10 coutedu, faire
artentiun guy la section soic fN
toowirn i rfare oo daogt

sur ceflu - i

I 4{3)(EN7)

G

ankelt




1030 GRAIN HEADER

10 49184100
1149107900
12 49143100
13 49100160

ADHESIVE, spring ADJ.SLIP.CL.
DECAL, LUBR. CHART.

DECAL, identification

PACKAGE, warning decal, F. 927793

4-1 DECALS
Ref Part Number Qty Description
1 49197100 1 DECAL, 1030
2 49100137 1 DECAL, change drum speed
3 49158800 1 DECAL, exchange og knife
4 49178500 1 DECAL, grease mark yellow= 40 STK
5 49178600 1 DECAL, grease mark red = 40 STK
6 49178700 1 DECAL, grease mark blue = 40 STK
7 49178800 1 DECAL, grease mark white = 40 STK
8 49138600 7 DECAL, yellow reflex
9 49138700 2 DECAL, white reflex

1

1

1

1

1

14 49100161

PACKAGE, warning trailer, F. 927793




1030 GRAIN HEADER
4-1(01) DECALS

1

¥ nronmieh .
shed e Wed akift af kKinv gkl man aikre

kil Gy At KRoivBladunye higger an rmod

WWher Sl m: tinggrene: rHladder addenn C
[SIREE TS wad disser.
W changimyg kb, pleagse en
mure whine thi blades are . con

Finslgpaciuinook Lol withh the fngers

TRl

prate o ng agarnnk Lhiom

[=1} LI ol A el [ ST L]
L v ' B Wiicchsol der By

[RETEIRINY | . . kg e che Khnormn dichl i des
ol i = )
Pingrrn liegen, ghe sie Z0 preds

=11

Er changeant 10 coutedu, faire
artentiun guy la section soic fN
toowirn i rfare oo daogt

sur ceflu - i

I 4{3)(EN7)

G

ankelt




1030 GRAIN HEADER
4-1(01) DECALS

Ref Part Number

Qty

Description

49197100
49100137
49158800
49178500
49178600
49178700
49178800
49138600
9 49138700
10 49184100
1149107900
12 49143100
13 49100160
14 49100161

O NO OB Wi -~

[ O U U U (N TR [ O\ P G G G

DECAL, DECALS 1030

DECAL, CHANGE DRUM SPEED

DECAL, EXCHANGE OG KNIFE

DECAL, GREASE MARK YELLOW =40 STK
DECAL, GREASE MARK RED =40 STK
DECAL, GREASE MARK BLUE =40 STK
DECAL, GREASE MARK WHITE =40 STK
DECAL, YELLOW REFLEX

DECAL, WHITE REFLEX

ADHESIVE, SPRING ADJ.SLIP.CL.
DECAL, LUBR. CHART.

DECAL, IDENTIFICATION

PACKAGE, WARNING DECAL F. 927793
PACKAGE, WARNING TRAILER F. 927793




1030 GRAIN HEADER
5-1 FIELD TRACKER

DI99A044




1030 GRAIN HEADER
5-1 FIELD TRACKER

Ref Part Number Qty Description
311467A1 1 ATTACHMENT, Special Includes : 1 - 34 See figure: 2-4

1 126771A1 2 POTENTIOMETER, 4 K/ohm

2 325631A1 1 SUPPORT, ASSY.

3 463-31020 4 SCREW, Hex Wash Hd, #10-24 x 1 1/4", No 10 x 1-1/4 in

4 495-11022 4 WASHER, #10, 7/32 x 7/16 x 3/64

5 492-11010 4 WASHER, LOCK, #10,

6  189728A1 2 LEVER, ARM

7 314561A2 2 SUPPORT, ASSY.

8  314557A2 2 ARM,

9 41348 2 BOLT, Hex, 1/4"-20 x 1/2", G5, Full Thd, 1/4 x 1/2

10 231-5144 4 NUT, Flg, USR, 1/4"-20,

11 281-24812 4 SCREW, SELF TAP, Hex Wash Hd, 5/16" x 3/4", 5/16 x 3/4 in

12 492-11031 10 WASHER, LOCK, 5/16",

13 325627A1 2 ROD, 1/4x15in

14 100282A1 4 BALL JOINT, 1/4 NF

15 425-114 8 NUT, 1/4"-28, G5,

16 297235A1 2 STOP, ASSY.

17 297226A2 2 PLATE, WEAR, BAR

18  126794A2 2 PLATE, LARGE, SENSOR ASSY.

19 348142A1 8 SCREW,M10x 16

20 297234A1 2 RETAINER,

21 297233A2 1 SUPPORT, ASSY.

22 297774A2 1 SUPPORT, ASSY.

23 314558A1 2 PIN,

24 614-10050 1 BOLT, Hex, M10 x 50, 8.8, Full Thd, M10 x 50; 8,8

25 614-10030 8 BOLT, Hex, M10 x 30, 8.8,

26 781-24820 6 SCREW, SELF TAP, Hex Flg Hd, M8 x 20, M8 x 20

27 495-11041 5 WASHER, 3/8", SAE, 13/32 x 13/16 x 1/16

28 829-1310 8 NUT, M10, CI 10, M10; 10

29 892-11010 18 WASHER, LOCK, M10,

30 492-11025 4 WASHER, LOCK, 1/4",

31 614-10035 10 BOLT, Hex, M10 x 35, 8.8, Full Thd,

32 825-51410 1 NUT, M10, Fig Ser,

33 21917 2 NIPPLE, LUBE, 3/16" x .55" Ig, Drive, grease, 3/16 dr type x 17/32

34 38-3812 2 PIN, 1/8" x 3/4", Coiled, 1/4 x 3/4 in




1030 GRAIN HEADER
5-1(01) FIELD TRACKER

DI99A044




1030 GRAIN HEADER
5-1(01) FIELD TRACKER

Ref Part Number Qty Description
311467A1 1 ATTACHMENT, Attachment, Special Includes : 1 - 34 See Page(s) : 2-5
1 126771A1 2 POTENTIOMETER, Potentiometer 4 K/ohm
2 325631A1 1 SUPPORT, Support Assy
3 463-31020 4 SCREW, Hex Wash Hd, #10-24 x 1 1/4", Screw No 10 x 1-1/4 in
4 495-11022 4 WASHER, #10, Washer 7/32 x 7/16 x 3/64
5 492-11010 4 WASHER, LOCK, #10,
6  189728A1 2 LEVER, Arm
7 314561A2 2 SUPPORT, Support Assy
8  314557A2 2 ARM, Arm
9 41348 2 BOLT, Hex, 1/4"-20 x 1/2", G5, Full Thd, Bolt 1/4 x 1/2
10 231-5144 4 NUT, Flg, USR, 1/4"-20,
11 281-24812 4 SCREW, SELF TAP, Hex Wash Hd, 5/16" x 3/4", Screw 5/16 x 3/4 in

12 492-11031 10 WASHER, LOCK, 5/16",

13 325627A1 2 ROD,Rod 1/4x15in

14 100282A1 4 BALL JOINT, Ball Joint 1/4 NF

15 425-114 8 NUT, 1/4"-28, G5,

16 297235A1 2 STOP, Stop Assy

17 297226A2 2 PLATE, WEAR, Bar

18  126794A2 2 PLATE, LARGE, Sensor Assy

19 348142A1 8 SCREW, Screw M10 x 16

20 297234A1 2 RETAINER, Retainer

21 297233A2 1 SUPPORT, Support Assy

22 297774A2 1 SUPPORT, Support Assy

23 314558A1 2 PIN, Pin

24 614-10050 1 BOLT, Hex, M10 x 50, 8.8, Full Thd, Bolt M10 x 50; 8,8
25 614-10030 8 BOLT, Hex, M10 x 30, 8.8,

26 781-24820 6 SCREW, SELF TAP, Hex Fig Hd, M8 x 20, Bolt M8 x 20
27 495-11041 5 WASHER, 3/8", SAE, Washer 13/32 x 13/16 x 1/16

28 829-1310 8 NUT, M10, CI 10, Nut M10; 10

29 892-11010 18 WASHER, LOCK, M10, Washer, Lock M10

30 492-11025 4 WASHER, LOCK, 1/4",

31 614-10035 10 BOLT, Hex, M10 x 35, 8.8, Full Thd,

32 825-51410 1 NUT, M10, Fig Ser,

33 21917 2 NIPPLE, LUBE, 3/16" x .55" Ig, Drive, Fitting, Grease 3/16 dr type x 17/32
34 38-3812 2 PIN, 1/8" x 3/4", Coiled, Pin 1/4 x 3/4 in




1030 GRAIN HEADER
5-2 HARNESS, FIELD TRACKER

DIB9A0AS




1030 GRAIN HEADER

5-2 HARNESS, FIELD TRACKER

Ref Part Number Qty Description
311467A1 1 ATTACHMENT, Special Includes : 1 - 6 See figure(s) : 2-3

1 100278A1 1 HARNESS, ASSY.

2 253071A1 2 HARNESS, WIRE, ASSY.

3 702093C1 15 STRAP, CABLE,

4 515-23127 3 CLAMP, 1/2", Insul, 3/8" Bolt, 1/2 ID

5 814-8020 3 BOLT, Hex, M8 x 20, 8.8,

6 825-5148 3 NUT, M8, Fg Ser,




1030 GRAIN HEADER
5-2(01) HARNESS, FIELD TRACKER

DIB9A0AS




1030 GRAIN HEADER

5-2(01) HARNESS, FIELD TRACKER

Ref Part Number Qty Description
311467A1 1 ATTACHMENT, Attachment, Special Includes : 1 - 6 See Page(s) : 2-3
1 100278A1 1 HARNESS, Harness Assy
2 253071A1 2 HARNESS, WIRE, Harness Assy
3 702093C1 15 STRAP, CABLE, Strap
4 515-23127 3 CLAMP, 1/2", Insul, 3/8" Bolt,
5 814-8020 3 BOLT, Hex, M8 x 20, 8.8,
6 825-5148 3 NUT, M8, Fig Ser,




1030 GRAIN HEADER
5-3 HEIGHT CONTROL

o

&@ :@ 7
// -
(-(rcrrrrr. Oi /

JI99A046




1030 GRAIN HEADER

5-3 HEIGHT CONTROL

Ref Part Number Qty Description
311468A1 1 ATTACHMENT, Special Includes : 1 - 34 See page(s) : 2-9

1 187114A1 4 POTENTIOMETER, 1 K/ohm

2 325631A1 4 SUPPORT, ASSY.

3 463-31020 8 SCREW, Hex Wash Hd, #10-24 x 1 1/4", No 10 x 1-1/4 in

4 495-11022 8 WASHER, #10, 7/32 x 7/16 x 3/64

5 492-11010 8 WASHER, LOCK, #10,

6  189728A1 4 LEVER, ARM

7  314561A2 4 SUPPORT, ASSY

8  314557A2 2 ARM,

9 41348 8 BOLT, Hex, 1/4"-20 x 1/2", G5, Full Thd, 1/4 x 1/2

10 231-5144 8 NUT, Flg, USR, 1/4"-20,

11 281-24812 8 SCREW, SELF TAP, Hex Wash Hd, 5/16" x 3/4", 5/16 x 3/4 in

12 492-11031 20 WASHER, LOCK, 5/16",

13 325627A1 4 ROD, 1/4x15in

14 100282A1 8 BALL JOINT, 1/4 NF

15  425-114 16 NUT, 1/4"-28, G5,

16 297235A1 4 STOP, ASSY

17 297226A2 4 PLATE, WEAR, BAR

18  126794A2 4 PLATE, LARGE, SENSOR ASSY

19  348142A1 16 SCREW, M10 x 16

20 297234A1 4 RETAINER,

21 297233A2 3 SUPPORT, ASSY

22 297774A2 1 SUPPORT, ASSY

23 314558A1 2 PIN,

24 614-10050 1 BOLT, Hex, M10 x 50, 8.8, Full Thd, M10 x 50; 8,8

25 614-10030 16 BOLT, Hex, M10 x 30, 8.8,

26 781-24820 12 SCREW, SELF TAP, Hex Fig Hd, M8 x 20, M8 x 20

27  495-11041 5 WASHER, 3/8", SAE, 13/32 x 13/16 x 1/16

28 829-1310 16 NUT, M10, CI 10, M10; 10

29 892-11010 40 WASHER, LOCK, M10,

30 492-11025 8 WASHER, LOCK, 1/4",

31 614-10035 20 BOLT, Hex, M10 x 35, 8.8, Full Thd,

32 825-51410 1 NUT, M10, Fig Ser,

33 21917 4 NIPPLE, LUBE, 3/16" x .55" Ig, Drive, grease, 3/16 dr type x 17/32

34 38-3812 4 PIN, 1/8" x 3/4", Coiled, 1/4 x 3/4 in




1030 GRAIN HEADER
5-3(01) HEIGHT CONTROL

o

&@ :@ 7
// -
(-(rcrrrrr. Oi /

JI99A046




1030 GRAIN HEADER

5-3(01) HEIGHT CONTROL
Ref Part Number Qty Description
311468A1 1 ATTACHMENT, Attachment, Special Includes : 1 - 34 See Page(s) : 2-9
1 187114A1 4 POTENTIOMETER, Potentiometer 1 K/ohm
2 325631A1 4 SUPPORT, Support Assy
3 463-31020 8 SCREW, Hex Wash Hd, #10-24 x 1 1/4", Screw No 10 x 1-1/4 in
4 495-11022 8 WASHER, #10, Washer 7/32 x 7/16 x 3/64
5 492-11010 8 WASHER, LOCK, #10,
6  189728A1 4 LEVER, Arm
7 314561A2 4 SUPPORT, Support Assy
8  314557A2 2 ARM, Arm
9 41348 8 BOLT, Hex, 1/4"-20 x 1/2", G5, Full Thd, Bolt 1/4 x 1/2
10 231-5144 8 NUT, Flg, USR, 1/4"-20,
11 281-24812 8 SCREW, SELF TAP, Hex Wash Hd, 5/16" x 3/4", Screw 5/16 x 3/4 in

12 492-11031 20 WASHER, LOCK, 5/16",

13 325627A1 4 ROD, Rod 1/4 x 151in

14 100282A1 8 BALL JOINT, Ball Joint 1/4 NF

15 425-114 16 NUT, 1/4"-28, G5,

16 297235A1 4 STOP, Stop Assy

17 297226A2 4 PLATE, WEAR, Bar

18  126794A2 4 PLATE, LARGE, Sensor Assy

19 348142A1 16 SCREW, Screw M10 x 16

20 297234A1 4 RETAINER, Retainer

21 297233A2 3 SUPPORT, Support Assy

22 297774A2 1 SUPPORT, Support Assy

23 314558A1 2 PIN, Pin

24 614-10050 1 BOLT, Hex, M10 x 50, 8.8, Full Thd, Bolt M10 x 50; 8,8
25 614-10030 16 BOLT, Hex, M10 x 30, 8.8,

26 781-24820 12 SCREW, SELF TAP, Hex Fig Hd, M8 x 20, Bolt M8 x 20
27 495-11041 5 WASHER, 3/8", SAE, Washer 13/32 x 13/16 x 1/16

28 829-1310 16 NUT, M10, CI 10, Nut M10; 10

29 892-11010 40 WASHER, LOCK, M10, Washer, Lock M10

30 492-11025 8 WASHER, LOCK, 1/4",

31 614-10035 20 BOLT, Hex, M10 x 35, 8.8, Full Thd,

32 825-51410 1 NUT, M10, Fig Ser,

33 21917 4 NIPPLE, LUBE, 3/16" x .55" Ig, Drive, Fitting, Grease 3/16 dr type x 17/32
34 38-3812 4 PIN, 1/8" x 3/4", Coiled, Pin 1/4 x 3/4 in




1030 GRAIN HEADER
5-4 HARNESS, HEIGHT CONTROL

JIS9A047




1030 GRAIN HEADER
5-4 HARNESS, HEIGHT CONTROL

Ref Part Number Qty Description
311468A1 1 ATTACHMENT, Attachment, Special Includes : 1 - 11 See page : 2-7

1 311618A1 1 HARNESS, ASSY.

2 187837A2 1 HARNESS, ASSY.

3 187352A1 1 CASE, module

4 614-6020 4 BOLT, Hex, M6 x 20, 8.8,

5 825-5146 4 NUT, Mg, Flg Ser,

6 702093C1 15 STRAP, CABLE,

7 306132C1 5 STRAP, CABLE, .30" x 14.5", 14 in

8 515-23127 3 CLAMP, 1/2", Insul, 3/8" Bolt, 1/2 1D

9  814-8020 3 BOLT, Hex, M8 x 20, 8.8,

10 825-5148 3 NUT, M8, Flg Ser,

11 1988724C1 1 SUPPORT,




1030 GRAIN HEADER
5-4(01) HARNESS, HEIGHT CONTROL

JIS9A047




1030 GRAIN HEADER
5-4(01) HARNESS, HEIGHT CONTROL

Ref Part Number Qty Description
311468A1 1 ATTACHMENT, Attachment, Special Includes : 1 - 11 See Page(s) : 2-7

1 311618A1 1 HARNESS, Harness Assy

2 187837A2 1 HARNESS, Harness Assy

3 187352A1 1 CASE, Module

4 614-6020 4 BOLT, Hex, M6 x 20, 8.8,

5 825-5146 4 NUT, M6, Fig Ser,

6 702093C1 15 STRAP, CABLE, Strap

7 306132C1 5 STRAP, CABLE, .30" x 14.5", Strap, Cable 14 in

8 515-23127 3 CLAMP, 1/2", Insul, 3/8" Bolt,

9  814-8020 3 BOLT, Hex, M8 x 20, 8.8,

10 825-5148 3 NUT, M8, Flg Ser,

11 1988724C1 1 SUPPORT, Support




1030 GRAIN HEADER

5-5 FIELD TRACKER - HEIGHT CONTROL

Jig9A048




1030 GRAIN HEADER

5-5 FIELD TRACKER - HEIGHT CONTROL

Ref Part Number

Qty

Description

311469A1

311467A1
311468A1
126771A1
187114A1
325631A1
463-31020
495-11022
492-11010
189728A1
314561A2
9  314562A1
10 314557A2
11 41348

12 231-5144
13 281-24812
14 492-11031
15 325627A1
16 316663A1
17 100282A1
18 425-114
19 297235A1
20 297226A2
21 126794A2
22 348142A1
23 297234A1
24 297774A2
25 297233A2
26 314558A1
27 614-10050
28 614-10030
29 781-24820
30 495-11041
31 829-1310
32 892-11010
33 492-11025
34 614-10035
35 38-3812
36 825-51410
37 21917

O NO OB Wi -~

A —_ —_
coYCnoo PO 2B PRAPM

N
oS @

A b

DIA KIT, HARVESTER, attachment special combination includes : 311467A1, 311468A1 See Page(s)
:2-13

ATTACHMENT, TRACKER special field
ATTACHMENT, CONTROL special height
POTENTIOMETER, 4 K/ohm

POTENTIOMETER, 1 K/ohm

SUPPORT, ASSY

SCREW, Hex Wash Hd, #10-24 x 1 1/4", No 10 x 1-1/4 in
WASHER, #10, 7/32 x 7/16 x 3/64

WASHER, LOCK, #10,

LEVER, ARM

SUPPORT, ASSY

SUPPORT,

ARM,

BOLT, Hex, 1/4"-20 x 1/2", G5, Full Thd, 1/4 x 1/2
NUT, Flg, USR, 1/4"-20,

SCREW, SELF TAP, Hex Wash Hd, 5/16" x 3/4", 5/16 x 3/4 in
WASHER, LOCK, 5/16",

ROD, 1/4x15in

ROD,

BALL JOINT, 1/4 NF

NUT, 1/4"-28, G5,

STOP, ASSY

PLATE, WEAR, bar

PLATE, LARGE, SENSOR ASSY

SCREW, M10 x 16

RETAINER,

SUPPORT, ASSY

SUPPORT, ASSY

PIN,

BOLT, Hex, M10 x 50, 8.8, Full Thd, M10 x 50; 8.8
BOLT, Hex, M10 x 30, 8.8,

SCREW, SELF TAP, Hex Fig Hd, M8 x 20, M8 x 20
WASHER, 3/8", SAE, 13/32 x 13/16 x 1/16

NUT, M10, CI 10, M10; 10

WASHER, LOCK, M10,

WASHER, LOCK, 1/4",

BOLT, Hex, M10 x 35, 8.8, Full Thd,

PIN, 1/8" x 3/4", Coiled, 1/4 x 3/4 in

NUT, M10, Fig Ser,

NIPPLE, LUBE, 3/16" x .55" Ig, Drive, grease, 3/16 dr type x 17/32




1030 GRAIN HEADER

5-5(01) FIELD TRACKER - HEIGHT CONTROL

Jig9A048




1030 GRAIN HEADER

5-5(01) FIELD TRACKER - HEIGHT CONTROL

Ref Part Number

Qty

Description

311469A1

311467A1
311468A1
126771A1
187114A1
325631A1
463-31020
495-11022
492-11010
189728A1
314561A2
9  314562A1
10 314557A2
11 41348

12 231-5144
13 281-24812
14 492-11031
15 325627A1
16 316663A1
17 100282A1
18 425-114
19 297235A1
20 297226A2
21 126794A2
22 348142A1
23 297234A1
24 297774A2
25 297233A2
26 314558A1
27 614-10050
28 614-10030
29 781-24820
30 495-11041
31 829-1310
32 892-11010
33 492-11025
34 614-10035
35 38-3812
36 825-51410
37 21917

O NO OB Wi -~

A —_ —_
coYCnoo PO 2B PRAPM

N
oS @

A b

DIA KIT, HARVESTER, Attachment, Special Combination Includes : 311467A1, 311468A1 See
Page(s) : 2-13

ATTACHMENT, Attachment, Special Field Tracker
ATTACHMENT, Attachment, Special Height Control
POTENTIOMETER, Potentiometer 4 K/ohm
POTENTIOMETER, Potentiometer 1 K/ohm

SUPPORT, Support Assy

SCREW, Hex Wash Hd, #10-24 x 1 1/4", Screw No 10 x 1-1/4 in
WASHER, #10, Washer 7/32 x 7/16 x 3/64

WASHER, LOCK, #10,

LEVER, Arm

SUPPORT, Support Assy

SUPPORT, Support

ARM, Arm

BOLT, Hex, 1/4"-20 x 1/2", G5, Full Thd, Bolt 1/4 x 1/2
NUT, Flg, USR, 1/4"-20,

SCREW, SELF TAP, Hex Wash Hd, 5/16" x 3/4", Screw 5/16 x 3/4 in
WASHER, LOCK, 5/16",

ROD, Rod 1/4 x 15in

ROD, Rod

BALL JOINT, Ball Joint 1/4 NF

NUT, 1/4"-28, G5,

STOP, Stop Assy

PLATE, WEAR, Bar

PLATE, LARGE, Sensor Assy

SCREW, Screw M10 x 16

RETAINER, Retainer

SUPPORT, Support Assy

SUPPORT, Support Assy

PIN, Pin

BOLT, Hex, M10 x 50, 8.8, Full Thd, Bolt M10 x 50; 8,8
BOLT, Hex, M10 x 30, 8.8,

SCREW, SELF TAP, Hex Fig Hd, M8 x 20, Bolt M8 x 20
WASHER, 3/8", SAE, Washer 13/32 x 13/16 x 1/16
NUT, M10, CI 10, Nut M10; 10

WASHER, LOCK, M10, Washer, Lock M10

WASHER, LOCK, 1/4",

BOLT, Hex, M10 x 35, 8.8, Full Thd,

PIN, 1/8" x 3/4", Coiled, Pin 1/4 x 3/4 in

NUT, M10, Flg Ser,

NIPPLE, LUBE, 3/16" x .55" Ig, Drive, Fitting, Grease 3/16 dr type x 17/32




1030 GRAIN HEADER

5-6 FIELD TRACKER - HEIGHT CONTROL, HARNESS

DiI99A049




1030 GRAIN HEADER
5-6 FIELD TRACKER - HEIGHT CONTROL, HARNESS

Ref Part Number Qty Description
311469A1 1 DIAKIT, HARVESTER, Attachment, Special Combination Includes : 1 - 13 See Page(s) : 2-11

1 100278A1 1 HARNESS, ASSY

2 253071A1 2 HARNESS, WIRE, ASSY

3 311618A1 1 HARNESS, ASSY

4 187837A2 1 HARNESS, ASSY

5 187352A1 1 CASE, module

6 614-6020 4 BOLT, Hex, M6 x 20, 8.8,

7  825-5146 4 NUT, M6, Fig Ser,

8§  702093C1 15 STRAP, CABLE,

9 306132C1 5 STRAP, CABLE, .30" x 14.5", 14 in

10 515-23127 6 CLAMP, 1/2", Insul, 3/8" Bolt, 1/2 ID

11 814-8020 5 BOLT, Hex, M8 x 20, 8.8,

12 825-5148 5 NUT, M8, Flig Ser,

13 1988724C1 1 SUPPORT,




1030 GRAIN HEADER

5-6(01) FIELD TRACKER - HEIGHT CONTROL, HARNESS

DiI99A049




1030 GRAIN HEADER

5-6(01) FIELD TRACKER - HEIGHT CONTROL, HARNESS

Ref Part Number Qty Description
311469A1 1 DIAKIT, HARVESTER, Attachment, Special Combination Includes : 1 - 13 See Page(s) : 2-11

1 100278A1 1 HARNESS, Harness Assy

2 253071A1 2 HARNESS, WIRE, Harness Assy

3 311618A1 1 HARNESS, Harness Assy

4 187837A2 1 HARNESS, Harness Assy

5 187352A1 1 CASE, Module

6 614-6020 4 BOLT, Hex, M6 x 20, 8.8,

7 825-5146 4 NUT, M6, Fig Ser,

8§  702093C1 15 STRAP, CABLE, Strap

9 306132C1 5 STRAP, CABLE, .30" x 14.5", Strap, Cable 14 in

10 515-23127 6 CLAMP, 1/2", Insul, 3/8" Bolt,

11 814-8020 5 BOLT, Hex, M8 x 20, 8.8,

12 825-5148 5 NUT, M8, Flig Ser,

13 1988724C1 1 SUPPORT, Support







